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Certification of Test Report

Applicant : CLIMAX TECHNOLOGY CO., LTD.
No. 258, Sinhu 2nd Rd., Neihu District,
Taipei City 114, Taiwan ( R.O.C.)

Manufacturer : CLIMAX TECHNOLOGY CO., LTD.
No. 258, Sinhu 2nd Rd., Neihu District,
Taipei City 114, Taiwan ( R.O.C.)

Tested equipment

Type description : Smart Home Alarm System

Model number : HSGWX-XXXXX-XXXxX Series(x=0~9, A~Z or blank)

Brand name .

Operation frequency : Please see chapter 2.3.

RF output power : Part 2/22/24/27
Band 2: 25.07dBm (EIRP)
Band 4 25.17dBm (EIRP)
Band 5: 21.75dBm (ERP)
Band 12: 22.04dBm (ERP)
Band 13: 22.37dBm (ERP)
Band 26: 20.81dBm (EIRP)
Band 66: 23.62dBm (EIRP)
Part 90
Band 26: 21.30dBm (ERP)

Power supply : Adapter (I/P: 100-240V~50/60Hz 0.30A
O/P: 12.0V=1.0A 12W)
Battery 7.2V, 1100mAh

Regulation applied : 47CFR Part 22 (2023-10), Part 24 (2023-10),
Part 27 (2023-10), Part 90 (2023-10)

Test method : 47CFR Part 2 (2023), TIA/EIA-603E (2016) and
ANSI C63.26 (2015)

| HEREBY CERTIFY THAT: The test results written in this report were derived conscientiously
in accordance with the requirements and procedures of 47CFR Part 2 (2023), TIA/EIA-603E
(2016), and it was found that the device described above is in compliance with the
applicable limits specified in 47CFR Part 22/24/27.

Laboratory disclaimer:
. The result of this test report is valid only in connection to the sample has been

tested at the laboratory of Worldwide Testing Services (Taiwan) Co. Ltd.
This test report shall always be duplicated in full pages unless the written approval
of the testing laboratory is obtained.

. Antenna gain is provided by applicant and laboratory issue relevant data and results.
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Technical responsibility for area of testing:
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Date WTS Name Signature
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1 Summary

1.1  Description of tested equipment
This equipment under tested, HSGWxX-XXXXX-XxXxX Series(x=0~9, A~Z or blank),
isa Smart Home Alarm System.
This test report only contains test requirements specified in 47CFR Part 22, Part 24, Part 27 and

Part 90 for Cat M1 function. For other functions; please refer to separate test report with respect
to the relevant test standard and specification.

1.2  Date of testing processing
Date of receipt of test item: July 31, 2024

Date of test: from August 01, 2024 to October 24, 2024
Other Information: None

13 M odification I nformation

No modification was made during the all test items been performed.

14 Test standards

Technical standard: 47CFR Part 22 (2023-10), Part 24 (2023-10),
Part 27 (2023-10), Part 90 (2023-10)

Test method: 47 CFR Part 2 (2021), TIA/EIA-603E (2016),
ANSI C63.26 (2015)

Deviation from test standard: None

Worldwide Testing Services(Taiwan) Co., Ltd. Page 3 of 262



RS

o

IS

+

ch—

Le

“?‘-'nﬂf‘

Worldwide Tesﬁﬂg Services(j"nfwaﬂ) Co., Ltd.

IE,:I.

Registration number: W6M22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

1.5 Summary of test result
Harmonized Standard Requirements and Conformance Test Specifications
Item | Clause Test Content Limit Test
Result
§22.913 ERP <7 Watts (Band 5)
§2 4'23 5 Effective Radiated Power and EIRP <2 Watts (Band 2)
3.2 . Equivalent Isotropic Radiated Power ERP <3 Watts Pass
§27.50
§90.205 Measurement (Band 12, Band 13)
’ EIRP < 1 Watts (Band 4, Band 66)
§24.232 L .
53 §27.50 Peak—to—Average Ratio <13dB Pass
§2.1049 . . ) .
6.2 §90.209 Occupied Bandwidth OBW : No Limit Pass
§22.917
§24.238 Conducted Spurious Emission
7.2 §27.53 Measurement < 43+10log10(P[Watts]) Pass
§90.210
§22.917
§24.238 Radiated Spurious Emission
8.2 §27.53 Measurement <43+10log10(P[Watts]) Pass
§90.210
§22.917
§24.238
8.5 §27.53 Conducted Band Edge Measurement <43+10log10(P[Watts]) Pass
§90.210
§2.1055
§22.355 e
92 | §24.235 Frequengy §tab111ty / Temperature <2.5 ppm Pass
§27.54 variation Measurement
§90.213

Test item Name

Measurement Uncertainty

Estimation Result of Uncertainty of Radiated Emission(3M-966A)

Expanded Uncertainty :
0.009-30 MHz : 1.88 dB
30-1000 MHz : 3.20 dB
1-18 GHz - 3.56 dB
18-40 GHz : 2.94 dB

Estimation Result of Uncertainty of Conducted Output Power
Measurement

Expanded Uncertainty - 1.64 dB

Estimation Result of Uncertainty of Bandwidth Measurement

Expanded Uncertainty : 0.45 kHz

Estimation Result of Uncertainty of Frequency Drift Measurement

Expanded Uncertainty : 6.11 Hz

Estimation Result of Uncertainty of Band Edge Measurement

Expanded Uncertainty : 0.67 dBc

The decision rule is: Measurement uncertainty is not included in the calculation of test results.

Worldwide Testing Services(Taiwan) Co., Ltd.
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2 General Information

21 Testinglaboratory
2.1.1 Location

10m OATS

No.5-1, Lishui, Shuang Sing Village, Wanli Dist.,

New Taipei City 207, Taiwan (R.O.C.)

3 meter semi-anechoic chamber

No. 99, Sec. 1, Bdian Rd., Xizhi Dist.,
New Taipei City 221032, Taiwan (R.O.C.)

Worldwide Testing Services (Taiwan) Co.,

Ltd.

6F., No. 58, Ln. 188, Ruiguang Rd., Neihu Dist.,

Taipe City 114, Taiwan (R.O.C.)
Tel: 886-2-6606-8877

2.1.2 Details of accreditation status

Accredited testing laboratory

FCC filed test laboratory Reg. No.: TW1072, TW1140, TW1146, TW1477, TW0037
Industry Canadafiled test laboratory Reg. No.: 20037, 31634

2.1.3 Test location, where different from Worldwide Testing Services (Taiwan) Co., Ltd.

Name:

Accredited number:
Street:

Town:

Country:

2.2  Detailsof approval holder

Name:
Street:
Town:
Country:

CLIMAX TECHNOLOGY CO., LTD.
No. 258, Sinhu 2nd Rd., Neihu District,
Taipe City 114,

Taiwan ( R.O.C))

Manufacturer: (if different from applicant)

Name:
Street:
Town:
Country:

1.
1.
.
/

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 5 of 262
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2.3  Description of Tested System

The EUT was tested alone without the Accessories or Peripherals.
Equipment | Model No. | SeriesNo. | Software | Cableinformation | Note

No accessories were used with this EUT.

Frequencies Selected to be investigated:

Band 2
Test Fraquancy Bandwidth My Fraguancy of Mpe Fraquency of
o [MHz] Uplink [MHz] Diownlink
[MHz]
1.4 12607 18507 807 12307
3 158615 1851.5 B15 15831.5
Low Range 5 15625 168525 625 1532 5
10 15650 1655 g50 1236
15 18675 18575 B7S 1837.5
200 TETO0 1850 o0 1540
Mid Rangs s 18900 1880 800 1960
4 19183 1908.3 1193 19ESE
3 181385 1808.5 1185 15E8.5
) E 12175 1807 .5 1176 1GET.5
Figh Rangs 10 15150 1805 1150 1585
151 19125 19025 1126 1BEZ 5
201 19100 1800 1100 1580
MOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensiivity reguiramant
(TS5 38,107 [27] Clause 7.3) 5 allewed,
Band 4
Test Freguency D Bandwidth [, [T i’l-r-a-|:|u-anrm:=1|I of Maow Eraquam:].r of
[MHz] Uplink [MHz] Downlink
[MHz]
1.4 189357 1710.7 1857 2110.7
Low Range 3 18865 1711.5 1865 21115
] 19875 1712.6 1875 21125
1] 20000 1715 2000 2115
15 20025 1717.5 2025 21175
<0 20020 1rag e 2120
hid Fange 14310520 20175 17325 2175 21328
1.4 20393 1754.5 2383 &154.3
3 21385 1753.5 2IBE 2153.5
High Fiange 5 20375 17525 2378 21525
10 20350 1750 2350 2150
15 20325 17475 2325 2147.5
20 20300 1H45 300 2145

Worldwide Testing Services(Taiwan) Co., Ltd. Page 6 of 262
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Band 5
Test Frequency 1D Bandwcdth Mu. Frequency of [ [ Frequency of
[MHz] Uplink [MHz] Downlink
[MHz]
1.4 20407 8247 2407 858.7
Low Ranos 3 20415 3255 2415 8705
] 20425 83285 2425 871.5
10 M 20450 825 2450 aT4
Mid Range g 20525 8365 2526 E815
14 20643 8483 2643 8833
High Fangs ] 20635 8475 26535 BE2.5
g 20622 8485 2625 B91.5
. EL 20600 B4 2600 ES
MOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
| (TS 38.101 [27] Clause 7.3) is aliowed,

Band 12
Test Fruqu.-an-:;rﬁ Bandwidth Muy ?raquum:;.r of [ Fruqumv:‘r of
[MHz] Uplink [MHz] Downlink [MHz]
1.4 23017 606.7 &017 729.7
3 23025 7008 EH25 7305
Low-FRaroe 11 23035 7015 B35 7a18
10 I 23060 T4 5060 734
Wit Range 1.4/3 23095 TO7.5 50495 T3T5E
5030 AL
1.4 23173 T158.5 5173 7453
3 23165 T14.5 5165 V445
High Fanpe 3 73156 RERS 155 7435
1011 23130 11 5130 741
MOTE 1 Bandwidth for which a relazalion of the specified UE recsiver sensitivity reguirerment
| (TS5 36101 [27] Clause 7.3] is allowed.

Band 13
Test Fraguency 1D Bandwidth M Frequency of ML Frequency of
[MHz] Uplink [MHz] Downlink [MHz]
51 23205 779.5 5205 T48.5
Lo Fnee 01 23230 782 5230 751
Mid Range FEEFLE 23730 782 5230 751
511 23255 784.5 5299 753.5
Figh Range i 23230 782 5230 751
NOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 38101 [27] Clause 7.3} is allowed

Worldwide Testing Services(Taiwan) Co., Ltd. Page 7 of 262
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Band 26
Test Frequency Bandwidth Hu Fregquency of Mo Frequency of
io [MHz] Upiimk [BMHz] Downlink
[MHz]
1.4 26607 3147 aEoyT G507
Lk Fsrian 3 26705 8155 aros a60.5
5 2RT15 B816.5 ari1s BA 1.5
il ZATAD B1g aran B
15 01 ZETES BI15 BTES £A6 5
Mic: Range """?;E;',,”:'m 6865 5315 BEES 76 5
1.4 2753 848 3 Gh33 8333
3 P Fa] 847 5 e 2 5
High Rangs 5 Pl ) 848 5 15 8015
font izttt o Bl g0
150 P i ] 84156 EDGS 845 5
MOTE 1 Bandwwdth tor which a relaxation of the specied UE recaiver sensillviby requirenant
{TS 36 101 [27] Clauss T3 is afowed
Band 66
Test Frequency | Bandwidih N Frequency of Mo Frequency of
&) [ Hz] Uplink [MHZ] Dawmlink [MHEZ]
14 131979 17107 [FHEE] 21107
3 131957 17115 BEATT 21115
5 1314547 17125 GE461 21125
b 10 132027 1715 £6405 2115
15 132047 1rirs BES11 21175
it 132072 17 BESHES 2130
Mid Range Tx' | 1 43590015720 132322 1745 GETEE 2145
id Range 1. AFE 0 520 132422 s BEEES 2155
1.4 132655 17793 [TEF=] 21793
" | 2057 1TrEs BT 121 21TBS
Paired High 5 32647 17775 BI111 ITT 5
Finge= 4] J262T 1775 BT 0ES 2175
15 132597 1TrEs GTDET 1725
20 133572 1770 670G 170
1.4 [ A =] 21953
3 WA A GTEX 21985
i} A A BFE11 2187 5
High Range” 0 NA NA 7286 2155
IS ha, MNA BT261 21925
0 b, MA GT235 2190
Mote 1. Appilicabie for transmitter iesiing.
Nole 2 Applicable if UL s configured on the CC
(Mote 3 Applicalde if po UL 5 configured on e CC

Worldwide Testing Services(Taiwan) Co., Ltd. Page 8 0of 262
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2.

Antenna type: Monopole antenna

Antennagain: Part 2/22/24/27
Band 2: 3.31 dBi ~ Band 4: 3.52 dBi ~ Band 5: 1.39 dBi -
Band 12: 1.22 dBi ~ Band 13: 2.09 dBi ~ Band 26: 1.39 dBi
» Band 66: 1.73 dBi
Part 90: Band 26: 1.46 dBi

Power supply: Adapter (I/P. 100-240V~50/60Hz 0.30A
O/P: 12.0V-=1.0A 12W)
Battery 7.2V, 1100mAh

Sample no.: #01
4  Test environment
Temperature: 27°C
Relative humidity content: 54 %
Air pressure: 86-103 Kpa

Special statement:

1.

Thistest report is valid in connection to the model has been tested, any modification to the product
which is different from the test model will avoid the certification of the test report.

2. Thistest report shall always be duplicated in full pages unless the written approval of the testing.
3.

The x in model number is representing different case shape, case colors, led mask color, and
control 1D.
The model number of EUT is HSGW-MAX8-DT32. This model does not contain logo.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 9 of 262
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2.5

General Test Requirement

Radiated Emission: For investigated frequency is equal to or below 1GHz, the RBW and VBW
of the spectrum analyzer was 100 kHz and 100 kHz respectively with an appropriate sweep
Speed.

For investigated frequency is above 1GHz, both of RBW and VBW of the spectrum analyzer
were 1 MHz with an appropriate sweep speed. The analyzer was calibrated in dB above a
microvolt at the output of the antenna.

The table used for radiated measurements is capable of continuous rotation. The spectrum was
scanned from 30 MHz to the frequency specified as follows:

(1) If the intentional radiator operates below 10 GHz: to the tenth harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower.

(2) If the intentional radiator operates at or above 10 GHz and below 30 GHz: to the fifth
harmonic of the highest fundamental frequency or to 100 GHz, whichever islower.

(3) If the intentional radiator operates at or above 30 GHz: to the fifth harmonic of the highest
fundamental frequency or to 200 GHz, whichever is lower, unless specified otherwise elsewhere
intherules.

For hand-held devices, a exploratory test was performed with three (3) orthogonal planes to
determine the highest emissions.

When an emission was found, the table was rotated to produce the maximum signal strength. At
this point, the antenna was raised and lowered from 1m to 4m. The antenna was placed in both
the horizontal and vertical planes.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 10 of 262
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26  Test Equipment List
Power
Code No. Test equipment Mode No. Seria No. Brand Cal. Date | Next Cal. Date
ETSTW-RE 050 Attenuator 10dB 50HF-010-1 None JFW 2024/2/16 2025/2/15
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2024/2/16 2025/2/15
ETSTW-GSM 024 |  Radio i‘;‘;‘?;e?i cation MT8821C None Anritsu 2024/4/23 2025/4/22
ETSTW-Cable030|  Microwave Cable s%gog;%g%m 279067  |HUBER+SUHNER|  2024/8/26 2025/8/25
Frequency stability
Code No. Test equipment Mode No. Seria No. Brand Cal. Date | Next Cal. Date
ETSTW-CEQ09 | EME& FUMPITY GTH-225-40-1P-U MAA0305-000 | GIANT FORCE |  2024/7/23 2025/7/22
ETSTW-RE 050 Attenuator 10dB 50HF-010-1 None JFW 2024/2/16 2025/2/15
ETSTW-RE 099 DC Block 50DB-007-1 None FW 2024/2/16 2025/2/15
ETSTW-GSM 024 | Redio i‘r’]rarl‘g"zlf;i cation MT8821C None Anritsu 2024/4/23 2025/4/22
ETSTW-Cable030|  Microwave Cable S‘;?Sog:b'fzgl)m 279067  |HUBER+SUHNER| 20241216 2025/2/15
Peak to Average Ratio, Conducted Spurious emission, Bandedge, Occupied Bandwidth,
26DB Bandwidth
Code No. Test equipment Mode No. Serial No. Brand Cal. Date Next Cal. Date
ETSTW-RE050 |  Attenuator 10dB 50HF-010-1 None JFW 2024/2/16 2025/2/15
ETSTW-RE 055 iiliCLTYRZUE“g FSU 26 200074 R&S 2024/317 2025/3/6
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2024/2/16 2025/2/15
ETSTW-GSM 023|  Power Divider 4901.19.A None SUHNER 2024/8/26 2025/8/25
ETSTW-GSM 024 | Redio i‘?‘gg‘zﬁi cation MT8821C None Anritsu 2024/4/23 2025/4/22
ETSTW-Cable030|  Microwave Cable s%gog:bllzzgl)m 279067 HUBER+SUHNER 2024/2/16 2025/2/15

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

Spurious Emission (966A)

Code No. Test equipment Mode No. Seria No. Brand Cal. Date | Next Ca. Date
ETSTW-RE 153 Signal Analyzer FSV40 101929 R&S 2024/9/11 2025/9/10
ETSTW-RE154 | EMI Test Receiver ESR3 102829 R&S 2024/4/10 2025/4/9
ETSTW-RE 160 Amplifier Module CHC3 None WTS 20241712 2025/7/11

TRILOG Broadband 01380&AT- |SCHWARZBECK
ETSTW-RE 177 At VULB 9168& EMCI-N-6-06 06007 LEMGC 2024/3/4 2025/3/3
ETSTW-RE 178 | DoubleRidged Guide DRH18-E 210505A18ES RFSPIN 2024/2/29 2025/2/28
Horn Antenna
ETSTW-Cable 077 | SMA type cable (10m) | EMC104-SM-SM-10000 230511 EMCI 2024/7/12 2025/7/11
ETSTW-Cable084 | SMA type cable (1m) SF104-11SMA-1000 816477/4 HONOVA 2024/7/12 2025/7/11
ETSTW-Cable089 | SMA typecable(2m) |  SF104-11SMA-2000 SN 811889/4 HUBER;SUHNE 2024/7/12 2025/7/11
EMI TEST Version ETS-03A1

WTSTW-SW 002 SOFTWARE EZ_EMC None Farad Verson EMEC.3A L+
ETSTW-GSM 024 | Radio (/i?]’;l";";er;' cation MT8821C None Anritsu 2024/4/23 2025/4/22
Worldwide Testing Services(Taiwan) Co., Ltd. Page 12 of 262
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

3.
3.1

RF Power Output
Test procedure

311 Conducted Method

Per 47CFR Part 2.1046, the RF power output shall be measured at the RF output terminals and
following procedure is employed:

The transmitter output was connected as the following figure:

_[Attenuator]_ Spectrum
10dB Analyzer
Attenuator
EUT 10dB )
Base-Station
_ Simulator
Splitter

The whole connection system is calibrated with a standard signal generator. Power on and make
alink form simulator to EUT and then set the EUT to maximum output power.
Measure the RF power with the spectrum analyzer in accordance the following settings:
RBW: 300 kHz for Frequency below 1GHz and 1IMHz for Frequency equal to
and above 1GHz.
VBW: 300 kHz for Frequency below 1GHz and 1MHz for Frequency equal to
and above 1GHz.
Span: 2MHz
Sweep: 3s
The power output at the transmitter antenna terminal is then determined by assign the value of
the corrected factor to the spectrum analyzer reading.

Tests were performed at three frequencies (low, middle and high channels) and operation mode
selected.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 13 of 262



& ERAE :ﬁp
s

-y
-
w
+ 4

I:'I"'-E o \.'9""\

Registration number: W6M 22407-23644-C-247

2 Worldwide Tea'ﬁng Services(Taiwan) Co., Ltd.

FCC ID: GX9HSGWCATM1ZB

32 Test

Test date: October 23, 2024

Results

Temperature: 24.0 'C
Humidity: 58.7 %

Tester: Sora
Part 2/22/24/27
Band 2
LTE Channel/ Index RB# Condl(’gfgeg;o e (E:BRnI:)
Band2 |Frequency(MHz) Rbstart
QPSK QPSK
0 1#0 21.18 24.49
18607/1850.7 0 640 19.07 22.38
0 1#0 21.41 24.72
1.4MHz| 18900/1880 0 640 19.38 22.69
0 1#5 21.58 24.89
19193/1909.3 0 640 19.37 22.68
0 1#0 21.31 24.62
18615/1851.5 0 640 19.31 22.62
0 1#0 21.48 24.79
3MHz | 18900/1880 0 640 19.39 227
1 1#5 21.28 24.59
19185/1908.5 1 640 19.48 22.79
0 1#0 21.38 24.69
18625/1852.5 0 640 20.2 2351
0 1#0 21.22 24.53
5MHz | 18900/1880 5 640 20.43 23.74
0 1#5 21.66 24.97
19175/1907.5 3 640 20.42 23.73
3 1#0 21.02 24.33
18650/1855 0 240 21.05 24.36
0 1#0 21.34 24.65
10MHz | 18900/1880 0 240 21.37 24.68
4 1#5 21.49 24.8
19150/1905 7 440 21.23 24.54
3 1#0 21.21 24.52
18675/1857.5 0 640 2118 24.49
15MH 0 1#0 21.45 24.76
| 18900/1880 5 S0 2136 24.67
19125/1902.5 8 1#5 21.49 24.8

Worldwide Testing Services(Taiwan) Co., Ltd.
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FCC ID: GX9HSGWCATM1ZB

11 640 21.31 24.62

3 140 21.05 24.36

18700/1860 : 640 2123 2454

0 1#0 21.38 24.69

20MHz | 18900/1880 0 640 21.34 24.65

12 1#5 21.3 24.61

19100/1900 15 640 21.34 24.65

LTE Channel/ Index RB# Condlfgt;%;o e (Ic_:j:BRrrlT)
Band2 |Frequency(MHz) Rbstart

16QAM 16QAM

0 1#0 20.36 23.67

18607/1850.7 0 5] 19.15 22.46

0 1#0 20.32 23.63

1.4MHz | 18900/1880 0 5 1925 22.56

0 1#5 20.35 23.66

19193/1909.3 0 5 1948 22.79

0 1#0 20.33 23.64

18615/1851.5 0 5 1922 2253

0 1#0 20.55 23.86

3MHz | 18900/1880 0 5 1931 22.62

1 1#5 20.43 23.74

19185/1908.5 1 5#1 19.32 22.63

0 140 21.27 2458

18625/1852.5 0 i 20.48 23.79

0 1#0 21.35 24.66

5MHz | 18900/1880 0 5 20.63 23.94

0 1#5 21.46 24.77

19175/1907.5 3 5#1 20.18 23.49

3 140 21.2 24,51

18650/1855 0 240 20.97 24.28

0 140 21.44 24.75

10MHz | 18900/1880 0 70 2117 24.48

4 145 21.15 24.46

19150/1905 - o 21.02 24.33

3 1#0 21.54 24.85

- 18675/1857.5 0 i 2102 24.33

18900/1880 9 s o o

0 5#1 21.19 24.5

Worldwide Testing Services(Taiwan) Co., Ltd.
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3 1#5 21.39 24.7
19125/1902.5 11 5] 21.95 24.56
3 1#0 21.36 24.67
18700/1860 0 541 20.97 24.28
0 1#0 21.57 24.88
20MHz | 18900/1880 0 5] 21.03 24.34
19100/1000 o - S
15 5#1 21.22 24.53
Band 4
LTE Channel/ Index RB# Condlfgt;%;o e (Ic_:j:BRrrlT)
Band4 |Frequency(MHz2) Rbstart
QPSK QPSK
0 1#0 21.23 24.75
19957/1710.7 0 640 19.25 2277
0 1#0 21.19 24.71
1.4MHz | 20175/1732.5 0 640 19.21 22.73
0 1#5 20.91 24.43
20393/1754.3 0 640 19.06 2258
0 1#0 21.15 24.67
19965/1711.5 0 640 19.12 2264
0 1#0 21.37 24.89
3MHz | 20175/1732.5 5 640 1913 22.65
1 1#5 21.06 24.58
20385/1753.5 1 640 19.06 22.58
0 1#0 21.46 24.98
19975/1712.5 0 640 20.28 23.8
0 1#0 21.11 24.63
5MHz | 20175/1732.5 0 640 1978 23.3
3 1#5 20.87 24.39
20375/1752.5 3 640 19.83 23.35
0 1#0 21.2 24.72
20000/1715 0 240 2112 24.64
0 1#0 21.16 24.68
10MHz | 20175/1732.5 5 240 2111 24.63
7 1#5 20.74 24.26
20350/1750 7 442 20.91 24.43
0 1#0 21.12 24.64
15MHz | 20025/1717.5 0 640 2107 24.59

Worldwide Testing Services(Taiwan) Co., Ltd. Page 16 of 262
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0 1#0 21.11 24.63

20175/1732.5 0 640 2103 24.55

11 1#5 20.95 24.47

20325/1747.5 11 640 20.98 245

0 1#0 21.19 24.71

20050/1720 0 640 21.11 24.63

0 1#0 21.12 24.64

20MHz | 20175/1732.5 0 640 21.02 24.54

15 1#5 20.76 24.28

20300/1745 15 640 20.97 24.49

LTE Channel/ index | _RB# Condlzgfae%)% " (EL*RFS
Band4 |Frequency(MH?2) Rbstart

16QAM 16QAM

0 1#0 20.25 23.77

19957/1710.7 5 51 19.21 22.73

0 1#0 20.11 23.63

1.4MHz | 20175/1732.5 0 i 19.22 2274

0 1#5 20.01 23.53

20393/1754.3 0 51 19.05 2257

0 1#0 20.19 23.71

19965/1711.5 0 541 19.13 22.65

0 1#0 20.19 23.71

3MHz | 20175/1732.5 0 51 19.16 22.68

1 1#5 20.04 23.56

20385/1753.5 1 51 19.03 2255

0 1#0 21.65 25.17

19975/1712.5 5 51 20.22 23.74

0 1#0 21.04 24.56

5MHz | 20175/1732.5 0 1 19.63 23.15

3 1#5 20.69 24.21

20375/1752.5 3 541 19.58 23.1

0 1#0 21.49 25.01

20000/1715 0 4#0 21.21 24.73

0 1#0 21.13 24.65

10MHz | 20175/1732.5 0 240 20.76 24.28

7 1#5 20.65 24.17

20350/1750 - 240 21.09 24.61

15MHz | 20025/1717.5 0 1#0 21.41 24.93

Worldwide Testing Services(Taiwan) Co., Ltd.
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2 Worldwide Tea'ﬁng Services(Taiwan) Co., Ltd.

FCC ID: GX9HSGWCATM1ZB

0 5#1 21.21 24.73
0 1#0 21.03 24.55
20175/1732.5 0 51 20.77 24.29
11 1#5 20.78 24.3
20325/1747.5 11 51 21.19 24.71
0 1#0 21.16 24.68
20050/1720 0 541 20.93 24.45
0 1#0 21.24 24.76
20MHz | 20175/1732.5 0 51 20.88 24.4
2030011745 |2 - o
15 5#1 20.75 24.27
Band 5
LTE Channel/ Index | _RB# Cond‘fgtger"}ro e (EBRrE)
Band4 |Frequency(MHz) Rbstart
QPSK QPSK
0 1#0 22.37 2161
20407/824.7 5 640 2011 19.35
0 1#0 21.93 21.17
1.4MHz | 20525/836.5 5 640 19.88 19.12
0 1#5 21.82 21.06
20643/848.3 5 640 19.91 19.15
0 1#0 22.16 214
20415/825.5 5 640 20.06 19.3
0 1#0 21.87 2111
MH 2052 .
3MHz 0525/836.5 0 640 19.84 19.08
1 1#5 21.91 21.15
2 A7,
0635/847.5 1 640 19.99 19.23
0 1#0 22.26 21.5
20425/826.5 5 640 21.04 20.28
0 1#0 22.14 21.38
5MHz | 20525/836.5 5 640 20.91 20.15
3 1#5 21.74 20.98
20625/846.5 3 640 21.03 20.27
0 1#0 22.26 21.5
20450/829 0 240 2197 21.21
0 1#0 22.13 21.37
2052 .
10MHz | 20525/836.5 0 440 21.95 21.19
20600/844 ! i o i
7 442 22.01 21.25

Worldwide Testing Services(Taiwan) Co., Ltd.
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LTE Channel/ index | _RB# Condl(JgtBeg])Po " (EL*R”F:)
Band4 |Frequency(MHz) Rbstart

16QAM 16QAM

0 1#0 21.02 20.26

20407/824.7 0 51 19.99 19.23

0 1#0 21.17 2041

1.4MHz | 20525/836.5 0 51 19.94 19.18

0 145 20.88 20.12

20643/848.3 5 51 20.14 19.38

0 1#0 21.12 20.36

20415/825.5 0 541 20.11 19.35

0 1#0 20.87 20.11

3MHz | 20525/836.5 0 541 19.8 19.04

1 1#5 20.86 20.1

20635/847.5 1 5#1 20.18 19.42

0 1#0 22.34 21.58

20425/826.5 0 51 21.32 20.56

0 1#0 2251 21.75

5MHz | 20525/836.5 0 51 20.82 20.06

3 145 22.09 21.33

20625/846.5 3 51 21.03 20.27

0 1#0 22.23 21.47

20450/829 0 240 21.96 21.2

0 1#0 22.29 21.53

10MHz | 20525/836.5 0 240 21,98 21.22

20600/844 ! mi oo i

7 42 22.14 21.38

Worldwide Testing Services(Taiwan) Co., Ltd. Page 19 of 262
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Band 12
LTE Channel/ Index RB# Condl(;ggeg]rower (EBRrI:)
Band12 |Frequency(MHz) Rbstart
QPSK QPSK
0 1#0 22.49 21.56
23017/699.7 0 640 20.46 19.53
0 1#0 22.34 21.41
1.4MHz | 23095/707.5 0 640 20.43 19.5
0 1#5 22.49 21.56
23173/715.3 5 640 2101 20.08
0 1#0 22.51 21.58
23025/700.5 0 640 20.39 19.46
0 1#0 22.58 21.65
3MHz | 23095/707.5 0 640 20.36 19.43
1 1#5 22.87 21.94
23165/714.5 1 640 21.02 20.09
3 1#0 22.67 21.74
23035/701.5 0 640 21.45 20.52
0 1#0 22.64 21.71
5MHz | 23095/707.5 0 640 2132 20.39
0 1#5 22.81 21.88
23155/713.5 3 640 21.87 20.94
3 1#0 22.68 21.75
23060/704 0 240 22 39 21.46
0 140 22.66 21.73
10MHz | 23095/707.5 0 440 22 52 21.59
23130/711 . g 2 00
7 a#2 22.97 22.04

Worldwide Testing Services(Taiwan) Co., Ltd. Page 20 of 262
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Worldwide Tem'ng SEFFEL‘ES(?'I’HFWHH) Co., Ltd.

FCC ID: GX9HSGWCATM1ZB

LTE Channel/ index | _RB# Condlzgfae%)% " (EIBRFS
Band12 |Frequency(MH2) Rbstart

16QAM 16QAM

0 1#0 21.49 20.56

23017/699.7 0 1 20.56 19.63

0 1#0 21.55 20.62

1.4AMHz | 23095/707.5 0 5#1 20.55 19.62

0 1#5 21.83 20.9

23173/715.3 0 5#1 271 20.07

0 1#0 21.46 20.53

23025/700.5 0 51 205 19.57

0 1#0 21.55 20.62

3MHz | 23095/707.5 : 51 20.67 19.74

1 1#5 21.57 20.64

23165/714.5 1 51 21.04 20.11

3 1#0 22.8 21.87

23035/701.5 0 5] 21.41 20.48

0 1#0 22.78 21.85

S5SMHz 23095/707.5 0 5#1 21.48 20.55

0 1#5 22.75 21.82

23155/713.5 3 51 2174 20.81

3 1#0 22.76 21.83

23060/704 0 240 22 69 21.76

0 1#0 22.7 21.77

10MHz | 23095/707.5 0 20 2234 21.41

4 1#5 22.48 21.55

23130/711 2 44 2294 22.01

Worldwide Testing Services(Taiwan) Co., Ltd.
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FCC ID: GX9HSGWCATM1ZB

Band 13
LTE Channel/ index | _RB# Condl(;ggeg]rower (EBRrI:)
Band13 |Frequency(MHz) Rbstart
QPSK QPSK
0 1#0 22.11 22.05
23205/779.5 5 50 2109 21.03
0 1#0 21.84 21.78
5MHz | 23230/782 5 S0 2063 20.62
3 145 21.43 21.37
03055/784.5 2 S0 20.44 20.33
0 1#0 22.41 22.35
ERP
LTE Channel/ index | _RB# Condlzgt;g;ower (dBm)
Band13 |Frequency(MHz) Rbstart
160AM 16QAM
0 1#0 22.43 22.37
23205/779.5 5 i 2109 2103
0 1#0 22.29 22.23
MH 23230/782
5MHz 3230/78 0 5#1 20.89 20.83
3 1#5 22.04 21.98
23255/784.
3255/784.5 3 541 20.74 20.68
10MHz | 23230/782 0 L et —
0 4#0 22.09 22.03

Worldwide Testing Services(Taiwan) Co., Ltd.
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Band 26
LTE Channel/ Index RB# Condl(Jg}_v,eg];Dower (IS:BRWI?)
Band26 |Frequency(MHz) Rbstart

QPSK QPSK

0 1#0 21.57 20.81

26797/824.7 0 640 19.27 18.51

0 1#0 21.36 20.6

1.4AMHz | 26915/836.5 0 640 19.03 18.27
0 1#5 21.03 20.27

27033/848.3 5 640 19.22 18.46

0 1#0 21.32 20.56

26805/825.5 0 640 19.31 18.55

0 1#0 21.33 20.57

3MHz | 26915/836.5 0 640 19.12 18.36
1 1#5 21.18 20.42

27025/847.5 1 640 19.39 18.63

3 1#0 21.18 20.42

26815/826.5 0 640 20.18 19.42

0 1#0 21.13 20.37

5MHz | 26915/836.5 0 640 20.37 19.61
0 1#5 21.09 20.33

27015/846.5 3 640 20.21 19.45

3 1#0 21.27 20.51

26840/829 0 240 2127 20.51

0 1#0 21.19 20.43

10MHz | 26915/836.5 0 440 21.32 20.56
4 1#5 21.11 20.35

26990/844 7 44 20.97 20.21

3 1#0 21.32 20.56

26865/831.5 0 640 21.03 20.27

0 1#0 21.39 20.63

15MHz | 26915/836.5 0 640 21.26 20.5
3 1#5 21.08 20.32

26965/841.5 11 640 21.23 20.47

Worldwide Testing Services(Taiwan) Co., Ltd. Page 23 of 262
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LTE Channel/ Index RB# Condfgfge:};o e (cIiEBRrI:)
Band26 |Frequency(MHz) Rbstart
16QAM 16QAM
0 1#0 20.66 19.9
26797/824.7 0 5#1 19.16 184
0 1#0 20.26 19.5
1.4MHz | 26915/836.5 0 541 19.11 18.35
0 1#5 20.07 19.31
27033/848.3 0 5] 19.31 18.55
0 1#0 20.37 19.61
26805/825.5 0 51 19.22 18.46
0 1#0 20.26 19.5
3MHz | 26915/836.5 0 51 19.09 18.33
1 1#5 20.17 19.41
27025/847.5 1 51 19.29 18.53
3 1#0 21.28 20.52
26815/826.5 0 541 20.33 19.57
0 1#0 21.19 20.43
5MHz | 26915/836.5 0 51 20.11 19.35
0 1#5 21.31 20.55
27015/846.5 3 5] 20.24 19.48
3 1#0 21.35 20.59
26840/829 0 240 21.05 20.29
0 1#0 21.27 20.51
10MHz | 26915/836.5 0 240 2113 20.37
4 1#5 21.15 20.39
26990/844 - 20 21.02 20.26
3 1#0 21.48 20.72
26865/831.5 0 541 2132 20.56
0 1#0 21.42 20.66
15MHz | 26915/836.5 0 5 2111 20.35
26965/8415 | g o o7
1 5#1 21.13 20.37

Worldwide Testing Services(Taiwan) Co., Ltd. Page 24 of 262
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Band 66
LTE | Channe/ | o | Rea |COndGEEROver AR
Band66 |Frequency(MHz) Rbstart
QPSK QPSK
0 1#0 21.64 23.37
131979/1710.7 |— 640 1952 21.25
0 1#0 21.11 22.84
1.4MHz | 132322/1745 5 640 1916 20.89
0 1#5 21.63 23.36
132665/1779.3 — 640 1968 21.41
0 1#0 21.66 23.39
131987/17115 — 640 19.55 21.28
0 1#0 21.42 23.15
3MHz | 132322/1745 0 640 19.16 20.89
1 1#5 21.57 23.3
132657/17785 —— 640 19.71 21.44
0 1#0 21.79 2352
131997/17125 |— 640 20.63 22.36
0 1#0 21.17 22.9
5MHz | 132322/1745 5 640 2011 21.84
0 1#5 21.62 23.35
132647/1777.5 —— 640 20.64 2237
3 1#0 21.49 23.22
132022/1715 0 240 2163 23.36
0 1#0 21.21 22.94
10MHz | 132322/1745 : 70 51.09 22.82
4 145 21.54 23.27
132622/1775 5 s 2153 23.26
3 1#0 21.39 23.12
132047/17175 |— 640 51.66 23.39
0 1#0 21.13 22.86
15MHz | 132322/1745 5 640 20.96 22.69
8 1#5 21.36 23.09
132597/1772.5 |—— 640 2154 23.27
3 1#0 21.55 23.28
132072/1720 0 640 2162 23.35
0 1#0 21.17 22.9
20MHz | 132322/1745 : 640 5105 2278
12 1#5 21.19 22.92
132572/1770 15 640 2155 23.28

Worldwide Testing Services(Taiwan) Co., Ltd.
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Conducted Power| EIRP
Index | peor. | (dBm) (dBm)
16QAM 16QAM

0 1#0 20.71 22.44
0 S#1 19.55 21.28
0 1#0 20.24 21.97
0 S#1 19.15 20.88
0 1#5 20.41 22.14
0 S#1 19.52 21.25
0 1#0 20.71 22.44
0 S5#1 19.52 21.25
0 1#0 20.34 22.07
0 S5#1 19.47 21.2
1 1#5 20.63 22.36
1 5#1 19.66 21.39
0 1#0 21.78 23.51
0 S#1 20.62 22.35
0 1#0 21.07 22.8
0 S#1 20.02 21.75
0 1#5 21.89 23.62
3 S#1 20.77 22.5
3 1#0 21.41 23.14
0 4#0 21.16 22.89
0 1#0 21.33 23.06
0 4#0 21.16 22.89
4 1#5 21.65 23.38
7 442 21.59 23.32
3 1#0 21.56 23.29
0 S#1 21.71 23.44
0 1#0 21.01 22.74
0 S#1 20.84 22.57
8 1#5 21.61 23.34
11 5#1 21.55 23.28
3 1#0 21.47 23.2
0 S5#1 21.39 23.12
0 1#0 21.45 23.18
0 S#1 21.11 22.84
12 1#5 21.05 22.78
15 5#1 21.35 23.08

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Tesﬁﬂg Services( j"ﬂf wan) Co., Ltd.

FCC ID: GX9HSGWCATM1ZB

Part 90
Band 26
LTE Ch I/ RB# Conducted Power| ERP
anne
dB dB
Band26 |Frequency(MHz) Index Rbstart (dBm) (dBm)
QPSK QPSK
1 21. 20.
26697/814.7 0 #0 38 0.69
0 6#0 19.35 18.66
0 1#0 21.66 20.97
1.4MH 26740/81
z 6740/819 . 0 = 2057
0 1#5 21.12 20.43
26783/823.3
0 6#0 19.48 18.79
0 1#0 2131 20.62
26705/815.5
0 6#0 19.39 187
3MH 26740/819 0 1#0 21.39 20.7
’ 0 6#0 19.41 18.72
1 1#5 21.18 20.49
26775/822.5
1 6#0 19.26 18.57
1 21.4 20.
26715/816.5 3 #0 7 0.78
0 6#0 20.51 19.82
0 1#0 21.39 20.7
MH 26740/81
5MHz 6740/819 . 0 2 27
0 1#5 21.37 20.68
26765/821.5
3 6#0 20.58 19.89
10 26740/819 0 1#0 21.65 20.96
e ! 0 4#0 21.48 20.79

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Tesﬁﬂg Services( j"ﬂfwaﬂ) Co., Ltd.

FCC ID: GX9HSGWCATM1ZB

LTE Ch I/ RB# Conducted Power| ERP
anne
dB dB
Band26 |Frequency(MHz) Index Rbstart (dBm) (dBm)
16QAM 16QAM
0 1#0 20.28 19.59
2 14.
6697/814.7 0 il NT: T
0 1#0 20.63 19.94
1.4MH 26740/819
‘ 0 5#1 19.33 20.79
0 1#5 20.01 19.32
26783/823.3
0 5#1 19.19 18.5
26705/815.5 0 1#0 20.49 19.8
' 0 S5#1 19.47 18.78
0 1#0 20.46 19.77
3MHz 26740/819
0 S5#1 19.21 18.52
1 1 20. 19.
26775/822.5 #5 0.07 9.38
1 S5#1 19.27 18.58
3 1#0 21.39 20.7
26715/816.
6715/816.5 0 il 07 oo
0 1#0 21.99 21.3
SMH 26740/819
‘ 0 5#1 20.48 19.79
0 1#5 21.48 20.79
2 21.
6765/821.5 3 e 2048 07
0 1#0 21.67 20.98
10MHz 26740/819
0 4#0 21.23 20.54
Note:
EIRP = Conducted power + antenna gain
ERP =EIRP -2.15

Worldwide Testing Services(Taiwan) Co., Ltd.
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4 Modulation Characteristics
4.1  Test procedure

O A curve or equivalent data showing the frequency response of the audio modulating
circuit over arange of 100 to 5000 Hz shall be submitted.
The audio signal generator is connected to the audio input of the EUT with its full rating.
The modulation response is measured at certain modulation frequencies, related to
1000Hz reference signal. Tests are performed for positive and negative modul ation.

O Equipment which employs modulation Limiting: A curve or family of curves showing
the percentage of modulation versus the modulation input voltage shall be supplied. The
audio signal generator is connected to the audio input of the EUT with itsfull rating. The
modulation limiting is measured at certain modulation frequencies from 100Hz to 15kHz.

Audio
Generator
Standard Test
EUT Transmitter Recaiver
Load

4.2 Test Results

For digital modulation employed, this test item is not applicable.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 29 of 262
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5 Peak-to—Aver age Ratio

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB. The
PAPR measurements should be made using either an instrument with complementary cumulative
distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB for more than
0.1 percent of the time or other Commission approved procedure. The measurement must be performed
using asignal corresponding to the highest PAPR expected during periods of continuous transmission.

51  Test procedure

1. TheEUT main port was connected to the LTE emulator and spectrum analyzer via power divider

2. For Spectrum Analyzer setting :

3.  Set the CCDF function in spectrum analyzer.

4. Set RBW > signal’s occupied bandwidth.

5. Set the number of countsto avalue that stabilizes the measured CCDF curve.

6. Set the measurement interval (sweep time) to 1ms.

7. The highest RF powers were measured and recorded the maximum PAPR level associated with a
probability of 0.1%

8. Record the deviation as Peak to Average Ratio.

5.

2 Test Setup

O

LTE Base station Emulator

Power Divider

TX/IRX
Owanpor  EUT

O

Spectrum Analyzer

Worldwide Testing Services(Taiwan) Co., Ltd. Page 30 of 262
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53 Test Results

Test date: August 16, 2024-October 22, 2024

Temperature: 24.8°C
Humidity: 55.3 %

Tester: Sora

Part 2/22/24/27

Band 2
1.4 MHz
QPSK

R/ 10 Nk
Rf 30 dBr * At 20 dB A 3125 ns
—— Qfset 17 dB
-0. I
M [oou
F1E 3 \
F1E 4 \
F1ES \
Gerter 18507 G 2d8 Nean By + 20 dB

Gonpl enentary Gunul ati ve D stributi on Functi on (100000 sanpl es)

Mean

Peak

Cres
10
1

.1
.01

t

%
%
%
%

Date: 16. AUG 2024

Trace 1

16. 45
23. 43
6. 98

oouiw
o0
\I

17:24:03

dBm
dBm
dB

daB
d
d
d

(AVE

3E

Worldwide Testing Services(Taiwan) Co., Ltd.
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® RB/ 10 iz

RS 30 dBr At 20 dB AT 3125 ns
~——Qfset 17 dB
~0. 1 m
Sel
M [Foou
QR/MH s .
F1E 4 \
F1ES
3AE
Grter 1.8 Gt 2 a8 Men Ry + 20 dB
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)
Trace 1
Mean 16. 43 dBm
Peak 23. 50 dBm
Cr est 7.07 dB
10 % 3.78 dB
1 % 5.83 dB
.1 % 6.63 dB
.01 % 6.92 dB
Date: 16. AUG 2024 17:22:28
@ RB/ 10 i
Rf 30 dBr “ At 20 dB AT 3125 ns
N‘Qﬁka 17 dB
0. I ';‘
Sel
M= roou
= N\ N
F1E 4 \
F1E 5
3AE
Griter 19093 Gt 2 a8 Men Ry + 20 dB

Gonpl enentary Gunul ati ve D stributi on Functi on (100000 sanpl es)

Mean 17. 45 dBm
Peak 23.43 dBm
Crest 5.99 dB

10 % 3.04 dB
1 % 4.87 dB
.1 % 5.58 dB
.01 % 5.87 dB

Date: 16. AUG 2024 17:24:46

Worldwide Testing Services(Taiwan) Co., Ltd. Page 32 of 262
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

16QAM

RB/ 10 Mz
Rf 30 dBr At 20 dB A 3.125 ns
| Ofset 17 B
o LA
Se?
M [fo.0L
-4'41.:15° \\ "
14 \
F1ES | e
CGenter 1.8507 Gk 2d8 Man Pv + 20 dB
Gonpl enentary Qunull ati ve D stributi on Functi on (100000 sanpl es)
Trace 1
Mean 16.49 dBm
Peak 23. 86 dBm
Cr est 7.37 dB
10 % 4.26 dB
1 % 6.41 dB
.1 % 7.12 dB
.01 % 7.31 dB
Date: 16.AUG 2024 17:23:31
® RBY/ 10 Nz
Rf 30 dBr “At 20 dB A 3125 ns
| Ofset 17 dB
0. I ';‘
Eel
M [fo.0L
o \\ .
F1E 4 \
F1ES l e
CGenter 1.88 GE 2d8 Man By + 20 dB

Gonpl enentary Qunull ati ve DO stributi on Functi on (100000 sanpl es)
Trace 1

Mean
Peak
Crest

10 %
1 %
.1 %
.01 %

Date: 16. AUG 2024

16. 08
23. 86
7.78

NNoR~
\I
o

17:23:01

dBm
dBm
dB

Worldwide Testing Services(Taiwan) Co., Ltd.
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@

Rf 30 dBr

“At 20 dB

RB/ 10 Mz

A 315 ns

17 dB

Center 19098 Gt

2d8

Man Rv + 20 dB

Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)

Trace 1
Mean 17.17 dBm
Peak 23. 93 dBm
Crest 6. 76 dB
10 % 3.69 dB
1% 5.80 dB
.1 % 6.47 dB
.01 % 6.67 dB
Date: 16. AUG 2024 17:25:11
Band 4
1.4 MHz
QPSK
® B/ 10 Nt
Rf 30 dBr At 20 dB AT 3.125 ns
»m\gﬁh 17 B
0. 1
M= [oou \\
R/ I
F1E 4
F1ES
Conter 17107 G& 2dB8 Nan Py + 20 dB

CGonpl enentary Gunul ati ve O stri buti on Functi on (100000 sanpl es)
Trace 1

Mean
Peak
Crest

10 %
1

.1
.01 %

Date: 16. AUG 2024

16. 99
23. 15
6. 16

oogw
'_\
w

17:27:20

dBm
dBm
dB

LM

3k

LM

3E

Worldwide Testing Services(Taiwan) Co., Ltd.
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® RB/ 10 iz

RS 30 dBr At 20 dB AT 3125 ns
mhq‘fjlet 17 dB
~0. 1 m
Sel
M [Foou
| N .
F1E 4
F1IES
3AE
QGrter 17325 Gt 2 a8 Men Ry + 20 dB
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)
Trace 1
Mean 16. 90 dBm
Peak 23.29 dBm
Cr est 6.39 dB
10 % 3.40 dB
1 % 5.29 dB
.1 % 5.96 dB
.01 % 6.25 dB
Date: 16. AUG 2024 17:26:33
RB/ 10 Niz
® RS 30 dBr At 20 dB AT 3125 ns
‘\s‘\_\_\gﬁh 17 dB
~0. 1 m
e o.ov \ -
aR/] - \ .
F1E 4
F1IES
3AE
Grter 17543 G 2 a8 Men Ry + 20 dB

Conpl enentary Gunul ati ve D stributi on Functi on (100000 sanpl es)

Trace 1
Mean 17.29 dBm
Peak 23. 36 dBm
Crest 6. 07 dB

10 % 3.11 dB

1 % 4.94 dB
.1 % 5.64 dB
.01 % 5.93 dB

Date: 16. AUG 2024 17:29:46

Worldwide Testing Services(Taiwan) Co., Ltd. Page 35 of 262
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

16QAM

Rf 30 dBr

RB/ 10 Mz

“At 20 dB A 3125 ns

17 dB

i
:

CGenter 17107 Gk
Gonpl enentary Qunull ati ve D stributi on Functi on (100000 sanpl es)

2d8 Man By + 20 dB

Trace 1
Mean 16. 45 dBm
Peak 23.57 dBm
Cr est 7.13 dB
10 % 4.07 dB
1 % 6.19 dB
.1 % 6.83 dB
.01 % 7.02 dB
Date: 16. AUG 2024 17:28:09
® R/ 10 Nix
Rf 30 dBr At 20 dB A 3125 ns
- Ofget 7B
0. 1 ';‘
SEh
M= foon
[a &
F1E 3 LM
» \
F1ES
3k
CGrter 1735 Gt 2 d8 Man Ry + 20 dB

Gonpl enentary Qunull ati ve DO stributi on Functi on (100000 sanpl es)
Trace 1

Mean
Peak
Crest

10 %
1 %
.1 %

.01 %

Date: 16. AUG 2024

16. 89
23.71
6. 83

oo0w
@
\l

17:25: 49

dBm
dBm
dB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

Band 5
1.4 MHz
QPSK

@

Rf 30 dBr

“At 20 dB

RB/ 10 Mz

A 315 ns

- _QOfset 17 dB

\

\

\

Center 17543 Gt

2d8

Man Rv + 20 dB

Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)

Trace 1
Mean 17. 09 dBm
Peak 23. 86 dBm
Crest 6. 76 dB
10 % 3.65 dB
1% 5.77 dB
.1 % 6.44 dB
.01 % 6.67 dB
: 16. AUG. 2024 17:29: 00
R/ 10 M
Rf 30 dBr At 20 dB AT 3.125 ns
——Qfget 17 dB
0. 1
=0. o1
I \
F1E 4 \
F1ES \
Conter 84.7 M 2dB8 Man Ry + 20 dB

CGonpl enentary Gunul ati ve O stri buti on Functi on (100000 sanpl es)
Trace 1

Mean 17. 20 dBm
Peak 24.21 dBm
Cr est 7.01 dB
10 % 3.65 dB
1% 5.71 dB
.1 % 6.54 dB
.01 % 6.89 dB

Date: 16. AUG 2024 17:32:20

LM

3k

LM

3E

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

Dat e:

“At 20 dB

RB/ 10 Mz

A 315 ns

quika

17 dB

CGater 836.5 Mg
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)

2d8

Man Rv + 20 dB

Trace 1
Mean 17. 52 dBm
Peak 24.21 dBm
Crest 6. 69 dB
10 % 3.40 dB
1% 5.38 dB
.1 % 6.15 dB
.01 % 6.51 dB
16. AUG. 2024 17: 30: 26
R/ 10 M
Rf 30 dBr *At 20 dB AX 3125 ns
\Q@h 17 i
0. 1
0. 01 \
F1E 3
F1E 4 \
F1IES l
Conter 848.3 Mz 2dB Man Ry + 20 dB

Conpl enentary Gunul ati ve D stributi on Functi on (100000 sanpl es)
Trace 1

Mean

Peak

Cres
10
1

.1
.01

t

%
%
%
%

Date: 16. AUG 2024

18. 03
24. 28
6. 25

oanw
o
W

17:34:21

dBm
dBm
dB

LM

3k

LM

3k

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

16QAM

ko

®

1

Rf 30 dBr

“At 20 dB

RB/ 10 Mz

A 3125 ns

17 dB

CGenter 824.7 Mz
Gonpl enentary Qunull ati ve D stributi on Functi on (100000 sanpl es)

2d8

Man By + 20 dB

Trace 1
Mean 18. 31 dBm
Peak 24.77 dBm
Cr est 6.46 dB
10 % 3.30 dB
1 % 5.42 dB
.1 % 6.12 dB
.01 % 6.38 dB
Date: 16. AUG 2024 17:31:55
RB/ 10 Mz
Rf 30 dBr At 20 dB A 3125 ns
- Ofget 7B
0. 1 ';‘
SEh
=0. 01
F1E 3 LM
» \
F1ES
3k
CGrter 836.5 M 2 d8 Man Ry + 20 dB

Gonpl enentary Qunull ati ve DO stributi on Functi on (100000 sanpl es)
Trace 1

Mean
Peak
Crest

10 %
1 %
.1 %
.01 %

17.
24.
7.

oo0w

64
70
06

Date: 16. AUG 2024 17:31:02

dBm
dBm
dB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247

FCC ID: GX9HSGWCATM1ZB

@

Band 12
1.4 MHz
QPSK

Rf 30 dBr

“At 20 dB

RB/ 10 Mz

A 315 ns

17 dB

Center 848 .3 Mz

2d8

Man Rv + 20 dB

Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)

Trace 1
Mean 17. 98 dBm
Peak 24. 84 dBm
Crest 6. 87 dB
10 % 3.69 dB
1% 5.83 dB
.1 % 6.54 dB
.01 % 6.76 dB
: 16. AUG. 2024 17:35: 05
R/ 10 M
Rf 30 dBr At 20 dB AT 3.125 ns
w@h 17 B
0. 1
=0. o1 \
I \
F1E 4 \
F1ES ’
Center 699.7 M 2dB8 Man Ry + 20 dB

CGonpl enentary Gunul ati ve O stri buti on Functi on (100000 sanpl es)
Trace 1

Mean
Peak
Crest

10 %
1

.1
.01 %

18.
24.
5.

aokw

71
35
64

Date: 16. AUG 2024 17:13:46

dBm
dBm
dB

LM

3k

LM

3E

Worldwide Testing Services(Taiwan) Co., Ltd.
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® RB/ 10 iz

RS 30 dBr At 20 dB AT 3125 ns
m@ﬁlﬂ 17 dB
~0. 1 m
Sel
M [Foou
| N\ .
F1E 4 \\
F1ES
l 3AE
Qrter 707.5 Nik 2 a8 Men Ry + 20 dB
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)
Trace 1
Mean 18. 21 dBm
Peak 24.14 dBm
Cr est 5.93 dB
10 % 3.14 dB
1 % 4.87 dB
.1 % 5.58 dB
.01 % 5.83 dB
Date: 16. AUG 2024 17:12:01
® RB/ 10 iz
RS 30 dBr At 20 dB AT 3125 ns
st\qﬂfélet 17 dB
~0. 1 m
Sel

LM

F1E 4
F1IES

3CE
CGonter 7153 Mg 2d8 Man Pv + 20 dB
Conpl enentary Gunul ati ve D stributi on Functi on (100000 sanpl es)

Trace 1
Mean 18. 61 dBm
Peak 24.56 dBm
Crest 5.95 dB

10 % 3.27 dB
1 % 4.97 dB
.1 % 5.64 dB
.01 % 5.87 dB

Date: 16. AUG 2024 17:15:44
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16QAM

RB/ 10 Mz

Rf 30 dBr “At 20 dB A 315 ns
——Ofget 7B

i
:

» \

[ |

Center 699.7 Miz 2d8 Man Pv + 20 dB
Gonpl enentary Qunull ati ve D stributi on Functi on (100000 sanpl es)

Trace 1
Mean 18. 50 dBm
Peak 24.84 dBm
Cr est 6.34 dB

10 % 3.56 dB
1 % 5.45 dB
.1 % 6.06 dB
.01 % 6.22 dB

Date: 16.AUG 2024 17:14:24

® RB/ 10 Nix

Rf 30 dBr “At 20 dB AT 3125 ns
— Ofget 7B

4
g
|

» 3

3E

[ |

CGenter 707.5 Mz 2d8 Man By + 20 dB
Gonpl enentary Qunull ati ve DO stributi on Functi on (100000 sanpl es)

Trace 1
Mean 18. 38 dBm
Peak 24. 63 dBm
Crest 6.25 dB

10 % 3.40 dB
1% 5.32 dB
.1 % 5.96 dB
.01 % 6.15 dB

Date: 16. AUG 2024 17:11:29
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® RB/ 10 iz

RS 30 dBr At 20 dB AT 3125 ns
[ Ofget 17 dB
~0. 1 m
Sel
M= [oou
AR/ s \ .
F1E 4 \\
F1ES
\ 3AE
Grter 715 3 Nk 2 a8 Men Ry + 20 dB
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)
Trace 1
Mean 19. 46 dBm
Peak 25.13 dBm
Cr est 5.67 dB
10 % 3.08 dB
1 % 4.87 dB
.1 % 5.42 dB
.01 % 5.58 dB
Date: 16. AUG 2024 17:15:02
Band 13
5MHz
QPSK
® R/ 10 NiE
Rf 30 dBr *At 20 dB A 3125 ns
17 B
0. 1 [ A
Sel

1
g
R

. A .
\

F1E 4 )
F1IES

‘ 3CE
CGeter 779.5 Mg 2d8 Man Py + 20 dB
CGonpl enentary Gunul ati ve O stri buti on Functi on (100000 sanpl es)

Trace 1
Mean 17. 23 dBm
Peak 24.91 dBm
Cr est 7.69 dB

10 % 4.26 dB
1 % 6.51 dB
.1 % 7.31 dB
.01 % 7.60 dB

Date: 16. AUG 2024 16:49:32
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® RB/ 10 iz

RS 30 dBr At 20 dB AT 3125 ns
-\‘Mﬂg‘fjh 17 dB
~0. 1 m
Sel
M [Foou
| \\ .
F1E 4
F1IES
3AE
Grter 782 Nit 2 a8 Men Ry + 20 dB
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)
Trace 1
Mean 19. 16 dBm
Peak 24.84 dBm
Cr est 5.68 dB
10 % 2.92 dB
1 % 4.71 dB
.1 % 5.35 dB
.01 % 5.61 dB
Date: 16. AUG 2024 16:48:31
® RB/ 10 Ni
RS 30 dBr At 20 dB AT 3125 ns
Ng;fj\et 17 dB
~0. 1 m
Sel
M [Foou
| \\ .
F1E 4
F1IES
3AE
Garter 784.5 Nik 2 a8 Men Ry + 20 dB
Conpl enentary Gunul ati ve D stributi on Functi on (100000 sanpl es)
Trace 1

Mean 18. 85 dBm
Peak 24.77 dBm
Crest 5.93 dB

10 % 3.08 dB
1 % 4.94 dB
.1 % 5.61 dB
.01 % 5.87 dB

Date: 16. AUG 2024 16:47:59
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

16QAM

ko

®

1

Rf 30 dBr

“At 20 dB

RB/ 10 Mz

A 3125 ns

17 dB

A\

\

\

|

CGenter 779.5 Mz
Gonpl enentary Qunull ati ve D stributi on Functi on (100000 sanpl es)

2d8

Man By + 20 dB

Trace 1
Mean 17. 96 dBm
Peak 25. 34 dBm
Cr est 7.38 dB
10 % 4.20 dB
1 % 6.35 dB
.1 % 7.05 dB
.01 % 7.28 dB
Date: 16. AUG 2024 16:50: 14
RB/ 10 Mz
Rf 30 dBr At 20 dB A 3125 ns
- Ofget 7B
0. 1 ';‘
SEh
=0. 01
F1E 3 LM
» \\
F1ES
l 3k
CGater 782 Mz 2 d8 Man Ry + 20 dB

Gonpl enentary Qunull ati ve DO stributi on Functi on (100000 sanpl es)
Trace 1

Mean

Peak

Cres
10
1

.1
.01

t

%
%
%
%

Date: 16. AUG 2024

18
25
6

oo0w

.70
.27
. 56

16: 50: 54

dBm
dBm
dB
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® RB/ 10 iz

RS 30 dBr At 20 dB AT 3125 ns
L Ofset 17 B
~0. 1 m
Sel
M [Foou
c:A!.:lEo .
F1E 4 \\
F1IES
\ 3AE
Qrter 784.5 Nik 2 a8 Men Ry + 20 dB
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)
Trace 1
Mean 18. 27 dBm
Peak 25. 27 dBm
Cr est 7.00 dB
10 % 3.88 dB
1 % 6.03 dB
.1 % 6.67 dB
.01 % 6.89 dB
Date: 16. AUG 2024 16:51:28
Band 26
1.4 MHz
QPSK
® FBY/ 10 Mz
Rf 30 dBr *At 20 dB A 3125 ns
——Ofget 17 dB
0. 1 [ A
Sel
m= oo
cm!.:lEo "
F1E 4
F1IES
3AE
Gorter 84.7 Nik 2 a8 Man Ry + 20 dB
CGonpl enentary Gunul ati ve O stri buti on Functi on (100000 sanpl es)

Trace 1
Mean 18. 07 dBm
Peak 24.21 dBm
Cr est 6.14 dB

10 % 3.75 dB
1 % 5.61 dB
.1 % 6.03 dB
.01 % 6.09 dB

Date: 22.OCT.2024 17:02:41
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® RB/ 10 iz

RS 30 dBr At 20 dB AT 3125 ns
——Qfset 17 dB
~0. 1 m
Sel
M [Foou
e — \ [iva
F1E 4
F1IES
3AE
Grter 836.5 Nk 2 a8 Men Ry + 20 dB
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)
Trace 1
Mean 18. 26 dBm
Peak 24.21 dBm
Cr est 5.95 dB
10 % 3.59 dB
1 % 5.38 dB
.1 % 5.80 dB
.01 % 5.90 dB
Date: 22.COCT.2024 17:04:33
RB/ 10 Niz
® RS 30 dBr At 20 dB AT 3125 ns
N&Eh 17 dB
~0. 1 m
e o.ov \ -
aR/] - \ .
F1E 4
F1IES
3AE
Garter 848 3 Nix 2 a8 Men Ry + 20 dB
Conpl enentary Gunul ati ve D stributi on Functi on (100000 sanpl es)
Trace 1

Mean 17.91 dBm
Peak 24. 00 dBm
Crest 6. 09 dB

10 % 3.08 dB
1 % 4.87 dB
.1 % 5.61 dB
.01 % 5.93 dB

Date: 16. AUG 2024 17:10:23
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16QAM

RB/ 10 Mz

Rf 30 dBr
L Ofset 7B

“At 20 dB A 3125 ns

i
:

- A .
\
|
|

Conter 84.7 Mz 2d8 Man By + 20 dB

Gonpl enentary Qunull ati ve D stributi on Functi on (100000 sanpl es)

Trace 1
Mean 17. 30 dBm
Peak 24.14 dBm
Cr est 6.84 dB

10 % 3.91 dB
1 % 6.31 dB
.1 % 6.70 dB
.01 % 6.76 dB

Date: 22.0CT.2024 17:01:40

® RB/ 10 Nix

Rf 30 dBr “At 20 dB A 3125 ns
- Ofge 17 dB
0. I PN
el
= foor
ERE
F1E 3 LM
F1E 4
F1IES
3E
CGenter 836.5 Mz 2d8 Man By + 20 dB
Gonpl enentary Qunul ati ve D stributi on Functi on (100000 sanpl es)
Trace 1
Mean 18. 07 dBm
Peak 24.14 dBm
Cr est 6.07 dB
10 % 3.40 dB
1 % 5.71 dB
.1 % 6.03 dB
.01 % 6.09 dB

Date: 22. OCT. 2024 17:04:56
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr

“At 20 dB

RB/ 10 Mz

A 315 ns

17 dB

Center 848 .3 Mz

2d8

Man Rv + 20 dB

Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)

Trace 1
Mean 17. 80 dBm
Peak 24. 42 dBm
Crest 6. 62 dB
10 % 3.49 dB
1% 5.61 dB
.1 % 6.28 dB
.01 % 6.57 dB
Date: 16. AUG 2024 17:10:58
Band 66
1.4 MHz
QPSK
® B/ 10 Nt
Rf 30 dBr At 20 dB AT 3.125 ns
——Qfset 17 dB
0. 1
M= [oou
R/ I \
F1E 4
F1ES
Conter 17107 G& 2dB8 Nan Py + 20 dB

CGonpl enentary Gunul ati ve O stri buti on Functi on (100000 sanpl es)
Trace 1

Mean
Peak
Crest

10 %
1

.1
.01 %

Date: 16. AUG 2024

16. 82
23. 57
6. 75

oouw
w
™

17:05: 22

dBm
dBm
dB

LM

3k

LM

3E
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Worldwide Tesﬁﬂg Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

Dat e:

“At 20 dB

RB/ 10 Mz

A 315 ns

*—ngéh

17 dB

\

\

Center 1745 Gt

2d8

Man Rv + 20 dB

Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)

Trace 1
Mean 17. 03 dBm
Peak 23. 43 dBm
Crest 6.41 dB
10 % 3.37 dB
1% 5.29 dB
.1 % 6.03 dB
.01 % 6.28 dB
16. AUG. 2024 17:03: 15
R/ 10 M
Rf 30 dBr *At 20 dB AX 3125 ns
N\g;félet 17 dB
0. 1
0. 01 \
F1E 3
F1E 4 \
F1IES l
Cter 17793 GE 2dB Man Ry + 20 dB

Conpl enentary Gunul ati ve D stributi on Functi on (100000 sanpl es)
Trace 1

Mean
Peak
Cr est

17
23
6

.27
. 64
.37

10
1

.1
.01

%
%
%
%

Date: 16. AUG 2024

ouoiw
N
o

17:02: 23

dBm
dBm
dB

LM

3k

LM

3k
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16QAM

RB/ 10 Mz

Ref 30 dBY “At 20 B AT 3125 s
L Ofge 17 B

L
g
%

CGenter 17107 Gk 2d8 Man Pv + 20 dB
Gonpl enentary Qunull ati ve D stributi on Functi on (100000 sanpl es)

Trace 1
Mean 18. 27 dBm
Peak 24.21 dBm
Cr est 5.94 dB

10 % 3.24 dB
1 % 5.13 dB
.1 % 5.67 dB
.01 % 5.87 dB

Date: 16.AUG 2024 16:58:27

® RB/ 10 Nix

Rf 30 dBr At 20 dB A 3125 ns
L Ofset 17 dB
0. 1 m
SEh
= oo
LM

. \

F1E 4 \
F1IES

I 3E
CGenter 1745 GE 2d8 Man By + 20 dB
Gonpl enentary Qunull ati ve DO stributi on Functi on (100000 sanpl es)

Trace 1
Mean 16. 77 dBm
Peak 23. 86 dBm
Crest 7.08 dB

10 % 4.01 dB
1% 6.09 dB
.1 % 6.73 dB
.01 % 6.99 dB

Date: 16. AUG 2024 17:00: 46
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

Part 90
Band 26
1.4 MHz
QPSK

@

1

Rf 30 dBr

“At 20 dB

RB/ 10 Mz

A 315 ns

17 dB

CGter 1L.77938 Gk
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)

2d8

Man Rv + 20 dB

Trace 1
Mean 17. 23 dBm
Peak 24.21 dBm
Crest 6. 98 dB
10 % 3.88 dB
1% 5.96 dB
.1 % 6.63 dB
.01 % 6.89 dB
: 16. AUG. 2024 17:01:19
R/ 10 M
Rf 30 dBr At 20 dB A 3125 ns
w\‘gﬁh 17 dB
0. 1
=0. 01 \
F1E 3 \
F1E 4
F1ES
CGrter 814.7 Mg 2d8 Man Ry + 20 dB

Gonpl enentary Gunull ati ve DO stributi on Functi on (100000 sanpl es)
Trace 1

Mean
Peak
Crest

10 %
1 %
.1 %
.01 %

17.
23.
6.

aakrn

72
71
00

Date: 16. AUG 2024 17:08:26

dBm
dBm
dB

LM

3k

3E
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® RB/ 10 iz

RS 30 dBr At 20 dB AT 3125 ns
17 dB
~0. 1 m
Sel
M [Foou
QR s \\ .
F1E 4
F1ES
3AE
Gorter 819 Nit 2 a8 Men Ry + 20 dB
Gonpl enentary Gunul ati ve O stributi on Functi on (100000 sanpl es)
Trace 1
Mean 17. 42 dBm
Peak 24.07 dBm
Cr est 6. 64 dB
10 % 4.26 dB
1 % 6.12 dB
.1 % 6.60 dB
.01 % 6.67 dB
Date: 22.0CT.2024 17:11:34
® RB/ 10 iz
RS 30 dBr At 20 dB AT 3125 ns
—Qfset 17 dB
~0. 1 m
Sel
M [Foou
R/ - W .
F1E 4
F1ES
3AE
Garter 83 3 Nk 2 a8 Men Ry + 20 dB
Conpl enentary Gunul ati ve D stributi on Functi on (100000 sanpl es)
Trace 1

Mean 18. 12 dBm
Peak 24. 00 dBm
Crest 5.87 dB

10 % 3.65 dB
1 % 5.45 dB
.1 % 5.83 dB
.01 % 5.90 dB

Date: 22.0OCT.2024 17:13:31
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

16QAM

ko

®

1

Rf 30 dBr

“At 20 dB

RB/ 10 Mz

A 3125 ns

17 dB

\

\

\

Center 814.7 Mz
Gonpl enentary Qunull ati ve D stributi on Functi on (100000 sanpl es)

2d8

Man By + 20 dB

Trace 1
Mean 17.10 dBm
Peak 24.28 dBm
Cr est 7.18 dB
10 % 3.78 dB
1 % 6.06 dB
.1 % 6.79 dB
.01 % 7.05 dB
Date: 16. AUG 2024 17:07:47
RB/ 10 Mz
Rf 30 dBr At 20 dB A 3125 ns
- Ofge 17 dB
0. 1 ';‘
SEh
=0. 01
F1E 3 LM
F1E 4
F1ES
3k
CGenter 819 Mz 2 d8 Man Ry + 20 dB

Gonpl enentary Qunull ati ve DO stributi on Functi on (100000 sanpl es)
Trace 1

Mean

Peak

Cres
10
1

.1
.01

t

%
%
%
%

Dat e: 22. OCT. 2024

18
24
6

ougiw

.04
. 07
.03

17:12:16

dBm
dBm
dB
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® RB/ 10 iz

RS 30 dBr At 20 dB AT 3125 ns
[ Ofge 17 db
~0. 1 m
Sel
M= [oou
F1E 3 LM
F1E 4
F1ES
3AE
Grter 83 3 Nk 2 a8 Men Ry + 20 dB
Gonpl enentary Qunul ati ve O stribution Functi on (100000 sanpl es)
Trace 1
Mean 18. 09 dBm
Peak 24.07 dBm
Cr est 5.98 dB
10 % 3.30 dB
1 % 5.64 dB
.1 % 5.90 dB
.01 % 5.96 dB

Date: 22.OCT.2024 17:12:57

Limit according to FCC 824.232 and 827.50, The peak-to-average ratio(PAR) of the transmission may
not exceed 13dB.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 55 of 262
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
6 Occupied Bandwidth

The occupied bandwidth (OBW) is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB occupied bandwidth is the width of afrequency band such that, below itslower and above its
upper frequency limits, the mean powers radiated are each equal 26 dB.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB below
the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.
6.1 Test procedure

The RF output of the transceiver was connected as the following figure.
Occupied Bandwidth was measured with a occupied bandwidth function of the analyzer at 99%
power was occupied. Then set the spectrum analyzer to cover the upper and lower band edges to

measure emission mask.

EUT

Attenuato
r

Splitte

Attenuato| |

r

Spectrum

A nalvr7er

Base-Station
Simi il atnr

Worldwide Testing Services(Taiwan) Co., Ltd.
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FCC ID: GX9HSGWCATM1ZB

6.2 Test Results

Test date: August 15, 2024-October 22, 2024
Temperature: 24.8°C

Humidity: 55.3 %

Tester: Sora
Part 2/22/24/27
Band 2
1.4 MHz
QPSK
® * FBM 30 ki Delta1[TL]
*VBA 100 ki 0.15 dB
Ref 40 dEm ~At 20 dB S 15 ns 1. 322115385 M
40 Ofset 17|dB BW [1. 105769231 M
Nrker 1 [TL[]
. -12 67 den|IN
1. 879317308 G+
% - M kgr 2 [T11_]. .
> 1. 880418269 G|
A U N pes AN AN W Tenp |1 [T apy
10 + 73 dEn
1. 879447115 G+
Tenp [2 [T1L aGBY
[ C Ii % 43 den
1. 880552885 G+
- 10
DL -13. 48 d& 3 \
3E
[ W Aﬂ %ww
- 40
I -850
-60

300 kHz/

Date: 15. AUG 2024 10:11:21

Span 3 M

Worldwide Testing Services(Taiwan) Co., Ltd.
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FCC ID: GX9HSGWCATM1ZB
16QAM

* B 30 kHz Delta 1 [TL]
*VB/ 100 kHz 0.38 dB
Ref 40 dBm “At 20 dB SAr 15 ns 1. 144230769 Mk
40 Ofget 17|dB B/932. 692301692 kH
Narkgr 1 [T1(]
. -13% 43 den N
1. 879341346 G+
= Mrkgr 2 [TL(]
=L D
20 po2-den]
2 1. 879576923 G+
Tenp (1 [ T2 ABWY
. /\-’"’\J“WMJW'\ATZ S A—
1. 879442308 G+
B Tenp (2 [T1 ABY
c 4789 den
1. 880375000 G
. 4
oL -12. & dem ¥ \
[ ", .
L o M.M WWW‘\«W\
A I
I -40
--50
-60
Qenter 1.88 G 300 kHz/ Span 3 M
Date: 15. AUG 2024 10:12:49
3MHz
® “ B 30 kiHz Delta 1 [TL]
“ VB 100 kHz -0.18 dB
Ref 40 dBm At 20 dB SAI 30 ns 1. 355769231 Mk

40 Gfsget 17|dB

Nar ke

1. 115384615 M
r 1 [T1|]
~1% 78 den]N

Nar ke

1. 878673077 G&
r 2 [T1|]

4h o oo

ke A s M

Tenp

e
1. 879788462 G+
1[TL GBWY

Tenp

Z. 95 dBn
1. 878801692 G¥
2 [T1 aby

%.92 dBn
1. 879923077 G+

L o o

DL -13. 42 dfy

h 1

N
| M‘W“‘N

Center 1.88 Gt 600 kHz/

Date: 15. AUG 2024 11:09:02

Soan 6 M
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16QAM

“ BV 30 kHz
“VBW 100 kHz
Ref 40 dBm *At 20 dB SAI 30 ns

Celta 1 [T1]
-0.39 dB
1. 134615385 M

40 Ofget 17|dB

aB/842. 307692308 kHz
Nerker 1 [TL(]
-12 18 deniPN

1. 878711538 G+
Narkgr 2 [T1(]
A-30-clEr

—30—ciBT
1. 878942308 G+
Tenp (1 [ T2 ABWY

. 90 deEn
1. 8788071692 G+
Tenp (2 [T1 ABY

4.28 den
1. 879750000 G+

3AE

40
50
-60
Genter 1.88 Gk 600 kH/ San 6 ME
Date: 15. AUG 2024 11:07:46
5MHz
® “ B 30 kiHz Delta 1 [TL]
VB 100 kHz 0.64 dB
Ref 40 dBm “pt 20 dB SN 30 ns 1. 346153846 Mtz

40 Gfsget 17|dB

@BV |1. 105769231 M
Narker 1 [ T1(]
-1% a0 den]N

1. 878669872 G+
Narkgr 2 [T1(]

13-56—dB
1. 87977%641 G+
Tenp (1 [ T1L AGBY

. D0 dE
1. 878814103 G+¥
Tenp [2 [TL abwy

7. 08 den
1. 879919872 G+

™

Date: 15. AUG 2024 11:34:30

Soan 10 M
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16QAM

* BV 30 kHz Delta 1 [TL]
*VBW 100 kiHz 0.90 dB
Ref 40 dBm <At 20 dB SA 30 ns 1. 153846154 M
40 Gfset 17|dB @BV@45. 512820513 ki
Nrker 1 [T1[]
. -1 31 den|N
1. 878701923 G+¥
= Mrkgr 2 [TL(]
o= | Y D,
20 s diniasd VS
2 1. 878863179 G+
F“V‘""""&m Tenp |1 [TL aBWY
- 10 1 L) . Jo den
1. 87879077 G
B Tenp (2 [T1 ABY
c 96 den
1. 879743590 G+
- 10
DL -12. 55 dBm 2 A
/J 3k
- 20
WWM [
[~-30 W‘wﬂwj %w
W Wm“m\%ﬂ‘%m .
—a0—¥ LA AT
- 50
-60
Gnter 1.88 Gt 1 M/ Span 10 M
Date: 15. AUG 2024 11:36:35
10 MHz
® “ B 30 kiHz Delta 1 [TL]
“VB 100 KHz -1.13 dB
Ref 40 dBm “At 20 dB S 30 ns 1. 346153846 M
40 Gfget 17|dB W 1. 121794872 M
Narker 1 [ T1(]
- -1% 11 den|N
1. 878782051 G+
ez Nrkér 2 [T1[]
41 B a P
[~ 20 TP oo oo
21> 1. 879551282 G|
M Tenp |1 [TL aBwy
- 10 Z. 92 dBn
1 1. 878878205 G¥
| Tenp |2 [ TL GBY
c 1% 51 den
1. 880000000 G+
--10
DL -12. 45 dBmn
,\j 3k

N

Date: 15. AUG 2024 13:23:29

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 60 of 262



*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* B 30 kHz Delta 1 [TL]
*VB/ 100 kHz -0.16 dB
Ref 40 dBm “At 20 dB SAI 30 ns 1. 153846154 Mk
40 Ofget 17|dB B/961. 538461539 kHg
Narkgr 1 [T1(]
. -1 47 den N
1. 878782051 G+
1 B Nerkdr 2 [TL|]
=L 4 e
20 96—
2 1. 879455128 G+
Tenp (1 [ T2 ABWY
[~ 10 1 U . 58 den
1. 878878205 G+
B Tenp (2 [T1 ABY
c 26 den
1. 879839744 G+
10 DL -11. p4 dBem f
J LL 3k
B L
B MN/JV MWW
L JI\JN{UW \Nm )
TRy TV T AT AV T TSN YT NTRON
--50
-60
Center 1.88 GE 2 MH/ Span 20 M
Date: 15. AUG 2024 13:25:17
15 MHz
® “ B 30 kiHz Delta 1 [TL]
“ VB 100 kHz -0.40 dB
Ref 40 dBm At 20 dB SAr 35 ns 1. 394230769 Mk
40 Gfsget 17|dB BW [1. 105769231 M
Narker 1 [ T1(]
- -1 den| PN
1. 878658846 G
ez Narkgr 2 [T1(]
e ek IV
2 12 1. 879038462 G
Tenp (1 [ T1L AGBY
- 10 1P 28 dBn
1. 878798077 G+
i Tenp [2 [TL B
c 1359 den
l 1. 879908846 G+
[-10
oL -12. §7 dem j 3
3k
N N
B P’M{ \
- ] |
B o N )
LG A o SAYHIAT T v VIPURTN PR
50
-60
Qenter 1.88 G 3 M/ Span 30 Mt

Date: 15. AUG 2024 13:57:40
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

16QAM

Dat e:

20 MHz
QPSK

®

Dat e:

Ref 40 dBm *At 20 dB

40 Ofget 17|dB

* BV 30 kHz Delta 1 [TL]

*VBW 100 kiHz 0.38 dB

SW 35 ns 1. 250000000 M
CBV@G1. 538461539 ki
Nrker 1 [T1[]

-14 20 den]PN

i 1. 878653846 Gk
Mrker 2 [TL[]
oo +4—26—eEn
2 1. 87918692 G|
Tenp (1 [ T2 ABWY
-10 2 TP 97 aEn
1. 878798077 G+
F Tenp (2 [T1 ABY
[ C %46 den
‘ 1. 879759615 G
- 10

DL -11. 74 dBm

3AE

[-50
-680
Center 1.88 GE 3 MH/ Span 30 M
15. AUG. 2024 13:55:56
“ FBW 30 kHz Delta1[T1]
*VBW 100 kHz 1.01 dB

Ref 40 dBm “At 20 dB

SAI 45 ns

1. 346153846 M

40 Gfsget 17|dB

Nar ke

1. 089743590 M
r 1 [T1|]
-11 75 aen|N

Nar ke

1. 878782051 G+¥
r 2 [T1|]

4 ST,
- 86—dbB

Tenp

1. 879551282 G+
1[TL GBWY

Tenp

134T aBen
1. 878910256 G¥
2 [T1 aby

13. 93 dBn
1. 88000000 G+

F-10 Ol -11. 14 dBm

hdﬂfm

AT WST SR IR PR . TiCae

DATPRPIPN RS WA T

15. AUG. 2024 14:12:31

Soan 40 M
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* BV 30 kHz Delta 1 [TL]
*VBW 100 kiHz -0.04 dB
Ref 40 dBm <At 20 dB SW 45 ns 1. 410256410 M
40 Gfset 17|dB BVeY7. 435897436 ki
Narkgr 1 [T1(]
. -17 91 den N
1. 878717949 G+
1 B Nerkdr 2 [TL|]
o= | P
20 ey
1l 1. 878974359 G+
11 Tenp (1 [ T2 ABWY
[~ 10 T3 59 dBn
1. 878910256 G+
B Tenp (2 [T1 ABY
c 1 20 den
1. 879801692 G+
=10 DL -11. 29 dBm
JL h e
L ﬂ,"
[ 1 \t\l’
B N .dl‘“ "
g TY W P POFP P TV i U Ll XYY PSR PR P WPV
- 50
-60
Gnter 1.88 Gt 4 M/ Span 40 Mt
Date: 15. AUG 2024 14:14:12
Band 4
1.4 MHz
® * RA 30 kiz Delta 1 [T1]
“VB/ 100 kHz -0.39 dB
Ref 40 dEm <At 20 dB S 15 ns 1. 336538462 M
40 Ofset  17|dB BW [1. 110576923 Mk

Nrker 1 [TL[]
-1 75 denfiPN

0 1. 731812500 G+
= Narkegr 2 [ T1(]
= a1

> 1. 732013462 G

B (VAN AN VW .V MM Tenp |1 [T apy
10 . 91 dBen
1 T 1. 731942308 G¥

Tenp [2 [T1L aGBY
I C 429 den
1. 733052885 G+

10 5 \L

Center 1.7325 G& 300 kHz/ Soan 3 M

Date: 15. AUG 2024 10:16:18
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* BV 30 kHz Delta 1 [TL]
*VBW 100 kiHz 0.02 dB
Ref 40 dBm <At 20 dB SAW 15 ns 1. 139423077 M
40 Gfset 17|dB BVe32. 692307692 ki
Nrker 1 [T1[]

-1 73 denfiPN

30
1. 731841346 G+
e Nrkdr 2 [TL[]
=L D PR
20 i iabuall (VS
2 1. 732072115 G+&
i A Tenp (1 [ T2 ABWY
10 ™ . 90 dBEn
1. 731942308 G+
B Tenp (2 [T1 ABY
c %04 den
I 1. 732875000 G+
- 10 \1

il W"WMWWJ

Center 1.7325 G& 300 kHz/ Span 3 Mz

Date: 15.AUG 2024 10:14:49

3 MHz
QPSK

® * FB/ 30 kHz Delta 1 [TL]
“\VBW 100 KHz -0.10 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 355769231 M
a0 Offet 17|0B BN 1. 105769231 M
Narker 1 [ T1(]
L -1 89 den|iN

1. 731178077 G+
Narkgr 2 [T1(]

F20 +P-53—db

2 1. 732288462 G+
Te 1[T1 Cd

10 B\ A s i IJ\II el [ py

b 26 B

r E 1. 731317308 G+

| Tenp |2 [ TL GBY
c \ % 21 den

1. 732423077 G+

L o 3 L

Dl -13. 47 dBy
/ 3k

NS b,

Center 1.7325 Gk 600 kHz/ Soan 6 M

Date: 15.AUG 2024 11:10:31
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* RB 30 ki Delta 1 [T1]
“\VBW 100 ki 0.16 dB
Ref 40 dBm <At 20 dB SAT 30 ns 1. 134615385 M

40 Ofget 17|dB B4
Nar ke

2. 307692308 kHz
r 1 [T1]]
-12 53 dbn

Nar ke

1. 731211538 G+
r 2 [T1|]

A rAfina Tene

1336
1. 731442308 G+&
1[TL Gy

- 1o -
?2 Tenp

1. 731307692 G+
2 [T1 GBY

4. 27 den
1. 732250000 G+

LM

3AE

40
--50
-60
Qenter 17325 G 600 K/ Span 6 Mt
Date: 15. AUG 2024 11:06: 24
5MHz
® “ B 30 kiHz Delta 1 [TL]
“\VBA 100 kHz 0.76 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 330128205 M
40 Gfsget 17|dB BW 1. 105769231 M
Narker 1 [ T1(]
- -13 02 den|IN
1. 731185897 G&
ez Nar ker 2 [TL[]
e e
2 1. 732291667 G+
M Tenp (1 [T1 aBY
- 10 = . 09 dEn
1. 731314103 G+
Tenp [2 [ TL GBWY

7. 29 den
1. 732419872 G+

DL -12. 51 dBmn

B
é\ﬂ--\x s

1 L
- 50
-60
Genter 1.7325 G 1 M/ Span 10 M

Date: 15. AUG 2024 11:33:03
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* BV 30 kHz Delta 1 [TL]
*VBW 100 kiHz 0.22 dB
Ref 40 dBm <At 20 dB SA 30 ns 1. 185897436 M
40 Gfset 17|dB @BV@45. 512820513 ki
Nrker 1 [T1[]
. -13 80 den N
1. 731184897 G+
e Nrkdr 2 [TL[]
o= | o e
20 E=in ek V3
2 1. 731363179 G+
FM Tenp |1 [T1 GBY
[~ 10 T . 2L den
1. 731294077 G+
B Tenp (2 [T1 ABY
c 55 den
1. 732243590 G+
- 10
DL -12. 78 dBm ¥ £
JI 3k
L o W W
. Wi
- 50
-60
Gnter 1.7325 Gk 1 M/ Span 10 M
Date: 15. AUG 2024 11:38:12
10 MHz
® “ B 30 kiHz Delta 1 [TL]
“VB 100 KHz -0.08 dB
Ref 40 dBm “At 20 dB S 30 ns 1. 346153846 M
40 Gfget 17|dB W 1. 121794872 M
Narker 1 [ T1(]
- -1% o0 den|IN
1. 731282051 G+
ez Nrkér 2 [T1[]
41 B a pRTo—
F20 P-—36—dbr
4, 1. 732371795 G|
M Tenp |1 [TL aBy
10 Z. 93 dBn
1 1. 731378205 G+
| Tenp |2 [ TL GBY
¢ 1303 den
1. 732500000 G+
L o i X
DL -12. ¢4 dBm
jj 3k

AL W T T
[~-50
-60
Center 1.7325 G 2 M/ Span 20 M

Date: 15.AUG 2024 13:20:11
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247

FCC ID: GX9HSGWCATM1ZB
16QAM

* RB 30 ki Delta 1 [T1]
“\VBW 100 ki -1.66 dB
Ref 40 dBm <At 20 dB SAT 30 ns 1. 185897436 M
40 Gfget 17|dB B/9d1. 538461539 ki
Nerker 1 [TL(]
. -10_77 den N
1. 731282051 G+¥
1 B Narkeér 2 [TL[]
o= | P P,
20 TSSO Ve
2 1. 731987179 G+
f}‘“\ Tenp |1 [TL aBY
- 10 T . 29 den
1. 731378205 G¥
B Tenp (2 [T1 ABY
C %82 dn
1. 732339744 G¥
=10 DL -11. 57 dBm f 1
j \‘ 3k
—-20 W MM
L erf"/v L
! g,
AR M W s g AR e
- 50
-60
Genter 1.7325 G 2 M/ Span 20 M
Date: 15. AUG 2024 13:27:07
15 MHz
® * RB 30 kiz Delta 1 [T1]
“VBW 100 khHz 1.16 dB
Ref 40 dBm <At 20 dB ST 35 ns 1. 298076923 M
40 Ofset  17|dB BW (1. 105769231 Mk
Narker 1 [TL(]
. -1 96 den|PN
1. 731201923 G+
1 B Narkegr 2 [ T1(]
M= | P P,
20 TS o e
Iz 1. 732259615 G¥
Tenp (1 [T1 GBY
- 10 P. o0 den
1. 731208077 G¥
B Tenp [2 [ T1L aGBY
C 12 96 den
i 1. 732403846 G¥
[0 DL -11. $9 dBm
3E
- ‘,W’ a\‘\\&
[ Mﬁ ™
i v M,
AT ool L[ IPWE R L VMY P PR
--50
-60
Genter 1.7325 G 3 M/ Span 30 M

Date: 15. AUG 2024 13:59:28
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* BV 30 kHz Delta 1 [TL]
*VBW 100 kiHz -0.89 dB
Ref 40 dBm <At 20 dB SW 35 ns 1. 250000000 M
40 Gfset 17|dB CBV@G1. 538461539 ki
Nrker 1 [T1[]
. -14 72 den N
1. 731158846 G+
e Nrkdr 2 [TL[]
o= | P DN,
20 i dasd VT
2 1. 731346154
Tenp (1 [ T2 ABWY
[~ 10 U TP 26 dBn
1. 731294077 G+
B Tenp (2 [T1 ABY
c 37 den
1. 732259615 G+
=10 DL -11. 51 dBm —1
f 3k
B A
. J N
L [ M |
=S Aud LAY T VNPT P I Y
- 50
-60
Gnter 1.7325 Gk 3 M/ Span 30 Mk
Date: 15. AUG 2024 13:53:39
20 MHz
® “ B 30 kiHz Delta 1 [TL]
“VB 100 KHz -0.10 dB
Ref 40 dBm “At 20 dB S 45 ns 1. 346153846 M
40 Gfget 17|dB @BW |1. 089743590 Mz
Narker 1 [ T1(]
- -10_75 den|N
1. 731264026 G+
ez Nrkér 2 [T1[]
41 B a T,
o0 34—
- 1. 732371795 G|t
Tenp (1 [ T1L AGBY
- 10 1138 dBEn
1. 731410256 G+
| Tenp |2 [ TL GBY
c 1% 36 den
1. 732500000 G+
L
=100 DL -11. 66 dBm
k 3xE
- MJ,J \\
- W \4\,\‘
i Mw M..
I T PPR AP SR IR T U RLTT Y L ERYR P PPV [N
- 50
-60
Genter 1.7325 Gk 4 M/ Span 40 M

Date: 15. AUG 2024 14:10:29
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247

FCC ID: GX9HSGWCATM1ZB
16QAM

3AE

3E

* B 30 kHz Delta 1 [TL]
*VB/ 100 kHz -2.95 dB
Ref 40 dBm “At 20 dB SAI 45 ns 1. 217948718 M
40 Ofget 17|dB B/961. 538461539 kHg
Narkgr 1 [T1(]
. -1 83 den N
1. 731282051 G+
= Mrkgr 2 [TL(]
=L P PR
20 +4-85—db
1% 1. 731987179 G+
Tenp (1 [ T2 ABWY
[~ 10 X 74 dBn
L 1. 731410256 G+
B Tenp (2 [T1 ABY
C 1 74 dmn
1. 732371795 G+
L
10 DL -11. 15 dBem
—-20 /'/Jlﬂ \\
L ’j. M
M m
PRttt AW Vs i gty ot gt
--50
-60
Qenter 1.7325 G 4 M/ Span 40 M
Date: 15. AUG 2024 14:15:52
Band 5
1.4 MHz
® “ FBW 30 kHz elta 1 [TL]
“VB/ 100 kHz 0.15 dB
Ref 40 dBm “At 20 dB SAr 15 ns 1. 322115385 M
40 Ofset  17|dB BW [1. 110576923 Mk
Narkgr 1 [T1(]
. -1 o6 den|IN
835. 8221145385 M
1 B Narkegr 2 [ T1(]
= L P
20 +B-O7Fdbr
2 836. 913461538 M
Tenp (1 [T1 ABWY
10 PIAN L TS, - A
835. 942307692 M
B Tenp [2 [T1L aGBY
C i %99 den
/ 837. 052884615 M
L o . -
oL -12. 93 d .'""r.\
L o | DA
r Al “UMWWWH
o L AL
- 40
50
-60
Qenter 836.5 M 300 khHz/ Span 3 Mt

Date: 15. AUG 2024 10:18:51
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

® “FBM 30 kHz Delta 1 [TL]
“VBW 100 kHz 0.12 dB
Ref 40 dBm <At 20 dB SW 15 ns 1. 139423077 M
40 Gffet 17|dB 932, 692301692 ki

Nerker 1 [TL(]
-12 35 den]iN

» 835. 846153846 Mz
e Nrkdr 2 [TL[]
= 1405
2 836. 072114385 M|
M&/W"\WWM Tenp |1 [TL aBy
-10 T > A5 e
835. 942301692 M+
Tenp (2 [T1 ABY
[ C %48 den
| \ 836. 875000000 M+
-_10 ¥ ‘1

P WMMW'

Center 836.5 Mz 300 kHz/ Span 3 Mz

Date: 15.AUG 2024 10:23:40

3 MHz
QPSK

® “FB 30 kHz Delta 1 [TL]
“\VBW 100 KHz -0.06 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 365384615 M
a0 Offet 17|0B BW 1. 115384615 M
Narker 1 [ T1(]

-1% 60 denPN

30
835. 163461538 M
ez Nrkér 2 [T1[]
e 1 p-e6den]
2 836. 288461538 M
Tenp |1 [TL G
o JAVY W PRI erpj1 (T2 Py
1 4 . o4 dan
835. 307692308 M
| Tenp |2 [ TL GBY
c -02 den
836. 423074923 Mz
L o "
oL -12. §4 dend
i o
. N

I MMWM&

Center 836.5 M 600 kHz/ Soan 6 M

Date: 15. AUG 2024 11:12:06
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247

FCC ID: GX9HSGWCATM1ZB
16QAM

Ref 40 dBm *At 20 dB

“ BV 30 kHz
*VBW 100 kHz
SAI 30 ns

Celta 1 [T1]

-0.21 dB
1. 144230769 M

40 Ofget 17|dB

Bve4
Nar ke

2. 307692308 kHz
r 1 [TL|]
-12 28 denfiPN

Nar ke

$5. 211538462 M
r 2 [T1]]

4
T == 1}

835. 490384615 Mk

1[TL Gy

835. 307692308 M

- 30 dEn

2 [T1 GBY

836. 250000000 M-z

4.88 den

ey

T

--50
-60
Center 836.5 Mz 600 kHz/

Date: 15. AUG 2024 11:03:47

5MHz
® “ B 30 kHe
*VBW 100 kHz

Ref 40 dBnm At 20 dB S 30 ns

Span 6 M

Delta1[T1]

0.58 dB
1. 378205128 M

40 Gfget 17|dB

Narker 1 [ T1(]

1. 105769231 M

-1% 48 den]N

835. 137820513 M
Narkgr 2 [T1(]

TN

2 836. 291666667 Mz
Ay | 1[TL aby
47 den

1463 —dbn

835. 314102564 M-z
2

[T1 aby

836. 419871795 Mk

T.59 den

Ol -11. 97 dBm

A

WM«WW\% ‘AIIM.I

Center 836.5 M

Date: 15. AUG 2024 11:31:43

Soan 10 M
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM
® “ BV 30 kHz
*VBW 100 kHz

Ref 40 dBm *At 20 dB SAI 30 ns

Celta 1 [T1]
-0.82 dB
1.169871795 M

40 Ofget 17|dB

B/Y45. 512820513 kHz

Nar ke

r 1[T1
-1

1

a3 den|IN

835. 201923

Nar ke

r 2 [T1

4

BO77 Mz

a0 o

835. 98717
1[TL Gy

Tenp

E=

PAS7 Mz

—88—dB

835. 29807
2 [T1 GBY

Tenp

- 70 dBEn
923 Mz

6. 243589744 M

.11 den

1o —12 {2 dem T
/lT‘ 3k
L |
- rﬂuﬂm“ W
W -UMMW
- 50
-60
Gnter 836.5 M 1 M/ Span 10 M
Date: 15. AUG 2024 11:40:03
10 MHz
® “FB/ 30 kHz Delta 1 [TL]
“VB 100 KHz -1.10 dB
Ref 40 dBm “At 20 dB S 30 ns 1. 410256410 M+
40 Gfget 17|dB W |1. 153844154 M
Narker 1 [ T1(]
- -1 74 den|N
835. 217948718 Mk
ez Nrkér 2 [T1[]
oo MR N .
20 Hoo—din]
2 836. 051282051 M
Tenp (1 [ T1L AGBY
- 10 . 19 dBn
2 835. 378205128 M
| Tenp |2 [ TL GBY
c 15 den
836. 532051282 M
-10 oL -11. 91 dBm ¥
Jfl 3k
B y\/\/ﬂ \\/\’“\
. ra Y
noe 1| ./lln,\,’ M ’Wﬂ%ﬂlﬁj
- 50
-60
Genter 836.5 M 2 M/ Span 20 Mk

Date: 15.AUG 2024 13:17:05
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

® “FBM 30 kHz Delta 1 [TL]
“\VBA 100 kHz 1.46 dB
Ref 40 dBm <At 20 dB S 30 ns 1. 153846154 M
40 Gffet 17|dB Pved1. 53846]538 kiz

Nar ker 1 [TL[]
-11 89 den| PN
835. 282051282 M-k
Mrkeér 2 [TL(]
20 > 15-88-dB
835. 955128205 M

Tenp (1 [ T2 ABWY
- 10 L f 55 dBEn

835. 378205128 Mz
B Tenp (2 [T1 ABY
C L 47 den

836. 339743590 Mk

Br—10r dEnT I

,:30 » qu “WWL ‘

B W R

Y [ LR 4T VY TYORTY Y VY
--50

-60

Genter 836.5 M 2 M/ Span 20 M

Date: 15.AUG 2024 13:28:56

Band 12
1.4 MHz
QPSK

® *FB) 30 ki Delta 1 [TL]
“VB/ 100 kHz 0.26 dB
Ref 40 dBm <At 20 dB S 15 ns 1. 365384615 Mz
40 Ofset  17|dB BW 1. 105769231 Mk
Nrker 1 [T1[]
. -1% 60 den|N

706. 802884615 M
Narkegr 2 [ T1(]
o0 +3—76—cB

707. 918269231 Mk

2
WWMUMW Tenp|1 [T1 OBy

74 den
§6. 947115385 M
Tenp [2 [T1L aGBY

[ C % 56 den
708. 052884615 M

N

P T e

Center 707.5 M 300 kHz/ Soan 3 M

Date: 15. AUG 2024 10:26:52
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

“ BV 30 kHz
“VBW 100 kHz
Ref 40 dBm *At 20 dB SAr 15 ns

Celta 1 [T1]
0.04 dB
1. 144230769 M

40 Ofget 17|dB

B/932. 692307692 kHz
Nerker 1 [TL(]
-11 83 den|iN

706. 831730769 M
Narkgr 2 [T1(]

4k a0 o

42 —clB
707. 07211%385 M
Tenp (1 [ T2 ABWY

. 80 deEn
706. 942307692 M-
Tenp (2 [T1 ABY

%.34 den
707. 875000000 M-z

e
1.

Center 707.5 Mz 300 kHz/

Date: 15.AUG 2024 10:25:08

3MHz
QPSK
® ok

Ref 40 dBm “At 20 dB SAI 30 ns

Span 3 M

Delta1[T1]
0.32 dB
1. 355769231 M

40 Gfsget 17|dB

@BV |1. 115384615 Mk
Narker 1 [ T1(]
-1% 20 den]N

30
706. 173076923 Mz
ez Nrkér 2 [T1[]
= HpBden]
2 7Q7. 288461538 M
,P}V\)v/" Tenp (1 [ T1L AGBY
10 T ira 578 dEn
7Q6. 307692308 M
| Tenp |2 [ TL GBY
c 62 den
7Q7. 42307923 Mz
],
[-10
DL -12. 16 den-
/ 3k
[ Mﬂl M
e o
L (K]
| o iy
- 50
-60
Genter 707.5 M 600 Khz/ Span 6 M

Date: 15.AUG 2024 11:13:33

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247

FCC ID: GX9HSGWCATM1ZB
16QAM

Ref 40 dBm *At 20 dB

“ BV 30 kHz
*VBW 100 kHz
SAI 30 ns

Celta 1 [T1]
0.53 dB
1. 192307692 M

40 Ofget 17|dB

aB/842. 307692308 kHz
Nerker 1 [TL(]
-1 05 denfiPN

7Q6. 192307692 M
Narkgr 2 [T1(]

4k a0 o

J\:v\ Tenp |1 [T1 GBY

F—A48—db

706. 442307692 M-k

. 10 deEn
F 706. 307692308 M-k

Tenp (2 [T1 ABY

%.29 dBn
707. 250000000 M-z
1

=10 DL -11. 52 d&7

I

2o mN ”mm
W,W ey
> W
--50
-60
Genter 707.5 M 600 kHz/ San 6 Mt
Date: 15. AUG 2024 11:01:00
5MHz
® “FB/ 30 kHz Delta 1 [TL]
“ VB 100 kHz -0.02 dB
Ref 40 dBm “At 20 dB SN 30 ns 1. 330128205 M
40 Gfsget 17|dB BW (1. 105769231 M
Narker 1 [ T1(]
- -1( 99 den]N
706. 201923077 M
ez Narker 2 [T1(]
e > i IV

7q7. 275641026 M
MZ Tenp |1 [ TL CBW

. OO dE

7Q6. 314102564 Mz
Tenp [2 [TL B

09 den

707. 419871795 Mk

4

F-10 OL -11. 18 dBm (/

-;5,
J

vl

WWMMW

-60

Center 707.5 M

Date: 15. AUG 2024 11:29:50

1 M/ Soan 10 M

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

“ BV 30 kHz
“VBW 100 kHz
Ref 40 dBm *At 20 dB SAI 30 ns

Celta 1 [T1]
-0.20 dB
1. 201923077 M

40 Ofget 17|dB

@B/¥45. 512820513 kHz
Nerker 1 [TL(]
-11 70 den]IN

» 7Q6. 18589436 M
e Nrkdr 2 [TL[]
= S
2 7Q6. 362179487 M
I‘W Tenp 1 [TL apwy
[~ 10 . o4 den
7Q6. 208076923 M+
Tenp (2 [T1 ABY
[ C 7. 25 den
j \l 7Q7. 243589744 Nz
=10 DL -11. 28 dBm J ‘t\

3AE

WM

40
50
-60
Genter 707.5 Mk 1 M/ Span 10 M&
Date: 15. AUG 2024 11:42:16
10 MHz
® “ B 30 kiHz Delta 1 [TL]
VB 100 kHz 0.18 dB
Ref 40 dBm “pt 20 dB SN 30 ns 1. 346153846 Mtz

40 Gfsget 17|dB

@BV |1. 121794872 Mk
Narker 1 [ T1(]
-11 04 aen|N

30
706. 282051282 M
ez Narkgr 2 [T1(]
41 B a A el
F20 - 4B
4r2 707. 371794872 M|
M Tenp |1 [ TL CBW
- 10 . O/ dan
1 7Q6. 378205128 M
i Tenp [2 [TL B
c 11. 82 den
7Q7. 500000000 M+
=10 DL -11. 6 dBm T
J{ 3k
-_ o0 UJ 1 fl
. Mf/ 4
= Nu MIMI [T 4
NMW\J v Y
50
-60
Qenter 707.5 M 2 M/ Span 20 M

Date: 15. AUG 2024 13:13:16

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

“FBW 30 khHz Celta 1 [T1]
“\VBW 100 kHz -1.24 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 185897436 M
40 Ofget 17|dB BVeg1. 538461538 ki
Nar ker 1 [TL[]
- -9 22 den|iN
706. 282051282 M
= Nar ker 2 [TL[]
V= | e
2 LM
7047. 083333333 M
m Tenp (1 [ T2 ABWY
-10 TP 68 dBEn
706. 378205128 M
Tenp (2 [T1 ABY
¢ 7.35 dmn
l L 7047. 339743590 M
=10 O =107 agm
Af/ 3k

' N

-60
Center 707.5 Mz 2 M/ Span 20 M

Date: 15.AUG 2024 13:36:25

Band 13
5MHz
QPSK

® “FBM 30 kHz Delta 1 [T1]
“VB/ 100 kHz -0.02 dB
Ref 40 dBm “At 20 dB SAI 30 ns 1. 378205128 M
40 Ofset  17|dB BW 1. 105769231 Mk
Narkgr 1 [T1(]
. =12 27 den|iPN
780. 637820513 M
1 P Mrkgr 2 [TL(]
= L P
20 h-o7ein|
2 781. 791666667 M
ﬁMZ Tenp |1 [ T1 ABY
- 10 99 dEn
780. 814102564 M
B Tenp [2 [T1L aGBY
c 30 den
781. 919871795 M
| |
~10 I 11 $3 dem Y
/‘j\‘m &\ =
B ™| : R
o [
W Wﬁ«p
50
-60
Qenter 782 Mk 1 M/ Span 10 M

Date: 15. AUG 2024 11:28:06

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM
® “ BV 30 kHz
*VBW 100 kHz

Ref 40 dBm *At 20 dB SAI 30 ns

Celta 1 [T1]
-0.93 dB
1. 185897436 M

40 Ofget 17|dB

@B/¥45. 512820513 kHz
Nerker 1 [TL(]
=11 24 den]N

0 780. 701923077 M
e Nrkdr 2 [TL[]
= 1424 oo
2 780. 862179487 M|
f\mm Tenp |1 [TL aBY
10 q g6 dEn
740. 79807923 M
Tenp (2 [T1 ABY
[ C T34 den
J \ 781. 743589744 M
| ul
=10y 11 $6 dBm + ]
;i .

”‘\Z‘""JW W% ELAPRINS

50
-60
Genter 782 Mk 1 M/ Span 10 M&
Date: 15. AUG 2024 11:44:08
10 MHz
® “FB/ 30 kHz Delta 1 [TL]
VB 100 kHz -0.60 dB
Ref 40 dBm “pt 20 dB SN 30 ns 1. 410256410 M+

40 Gfget 17|dB

@BW 1. 121794872 M
Narker 1 [ T1(]
-1% 19 den]PN

= 780. 717948718 Mk
ez Nrkér 2 [T1[]
e e
I 781. 871704872 M|
W Tenp [1 [TL aBwy
- 10 . 11 den
780. 878205128 Mz
Tenp |2 [ TL GBY
[ C 1306 den
J 782. 000000000 Mz
L o 4
DL -12. 29 dBm
J -

Date: 15. AUG 2024 13:11:36

Soan 20 M

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

3AE

* RB 30 ki Delta 1 [T1]
“\VBW 100 ki -0.82 dB
Ref 40 dBm <At 20 dB SAT 30 ns 1. 153846154 M
40 Gfget 17|dB B/9d1. 538461538 ki
Nerker 1 [TL(]
. 24 den|IIN
780. 782051282 M
= Nrker 2 [TL(]
o= | Y P,
20 > HA8-clE
781. 455126205 Mz
Tenp (1 [ T2 ABWY
B b
10 . D0 dEn
740. 878205128 Mz
B Tenp (2 [T1 ABY
C 7. 42 den
781. 839743500 Mz
=16 DL -T10 %2 dBm
. JH .
[ iy A
i T »\WM "
RISTEM BT L M Lo
- 50
-60
Genter 782 Mg 2 M/ Span 20 M

Date: 15.AUG 2024 13:38:50

Band 26
1.4 MHz
QPSK

3E

® “FBM 30 kHz Delta 1 [T1]
“VB/ 100 kHz 0.44 dB
Ref 40 dBm “At 20 dB SAr 15 ns 1. 341346154 Mk
40 Ofset  17|dB BW 1. 105769231 Mk
Narkgr 1 [T1(]
- -14 71 den|iPN
835. 802884615 M
= Narkegr 2 [ T1(]
= L P N
20 P—-O5—dbrT
> 836. 923076923 M
= A AL gl S LAy Arlkﬂ Tenp |1 [T apy
10 Al A ATAZ T WSCHe =]
T 835. 947114385 M
B Tenp [2 [T1L aGBY
c l( 4. 17 dm
837. 052884615 M
L o o .
oL -13. 95 GBP
= W ! Mﬁ.ﬂu
A
80
- 40
50
-60
Qenter 836.5 M 300 khHz/ Span 3 Mt

Date: 22. OCT. 2024 14:44:22

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

® * RB 30 ki Delta 1 [T1]
“VBNA 100 kHz 0.53 dB

Ref 40 dBm *At 20 dB SAr 15 ns

1. 163461538 M

40 Ofget 17|dB ®veg
Nar ke

2. 692307692 kHz
r 1 [T1]]

-1 77 den]iPN

[~ 30
835. 841346154 Mt
e Nrkdr 2 [TL[]
o= | 4 .
o FB-O07—cR
2 836. 076923077 M
i VLW WA, W Tenp |1 [T1 OBy
10 ™ . o4 dEn
835. 942301692 Mt
Tenp (2 [T1 ABY

4.52 den
6. 875000000 Mz

10 %

Mmmm

40
- 50
-60
Genter 836.5 M 300 kH/ Span 3 Mg
Date: 22. OCT. 2024 14:45:55
3MHz
® “FB/ 30 kHz Delta 1 [TL]
“\VBW 100 kHz -0.12 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 365384615 M
40 Gfget 17|dB BN [1. 115384615 M
Narker 1 [ T1(]
- -1% 14 den|N
835. 163461538 M
ez Nerker 2 [TL(]
41 B a T
-20 b2
5 836. 288461538 M|
o NN YWY Tenp |1 [TL CpY
A . 40 den
r 835. 307692308 M
| Tenp [2 [TL abwy
c o4 den
836. 423076923 M
m-10
o 13 b8 e o
3k

AT

L LYV

Center 836.5 M 600 kHz/

Date: 22.OCT.2024 14:56:15

Soan 6 M

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM
® “ BV 30 kHz
*VBW 100 kHz

Ref 40 dBm *At 20 dB SAI 30 ns

elta

1[TL]

0.11 dB

1. 182692

308 M-z

40 Ofget 17|dB

B/942. 307692
Narkgr 1 [ T1

-1

308 kHz
1

20 den|IPN

835. 214743
Narkegr 2 [ T1

8590 Mz

]

DT

835. 4423071692 M-
Tenp (1 [T1 CH

P-9Z2—db

By

[C10 1 . 1Z deEn
F 835. 307692308 M
F Tenp (2 [T1 ABY
. 78 dBEn
\ 836. 250000000 M-z
- 1o T
DL -13. 08 dBly

BB
kN
7

[Tt

--50
-60
Center 836.5 M 600 kHz/ Span 6 M
Date: 22.0CT.2024 15:31:41
5MHz
® “FB/ 30 kHz Delta 1 [TL]
*VBW 100 kHz -0.67 dB
Ref 40 dBnm At 20 dB SAI 30 ns 1. 413461538 M
4 Of be( 17 |(dB @BW 1. 105769231 M
Narker 1 [ T1(]
- -14 52 denfN
835. 115384615 Mt
m= Nerkgr 2 [TL|]
=y | Y PN,
o0 T Racaa=y VI
2 836. 275641026 Mt
I A 'I Tenp (1 [ T1L AGBY
i 80 dET

Tenp

845. 314102564 M
2 [T1 aby

836. 419871

7. 20 dBen
795 M

7: i . uﬂﬂﬂﬂr)\ﬂ [\

Date: 22.OCT.2024 14:58:58

Span

10 M

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* RB 30 ki Delta 1 [T1]
“\VBW 100 ki -0

. 88 dB

Ref 40 dBm *At 20 dB SAI 30 ns 1. 157051282 M

-1

40 Ofget 17|dB QB/919. 487179487 ke
Narkgr 1 [T1(]

40 den| PN

4

835. 195512821 M
Narkgr 2 [T1(]

DT,
—O3—cB

- o0 4

835. 362179487 M
g Tenp (1 [ T2 ABWY

835. 314102

Tenp (2 [T1 ABY

- 34 dBEn
564 Mz

6. 243589

15 den
744 Nk

I
B
! N— —

l—ts— | o
bl

Ol -12. 97 dBm /_J

3AE

E

- 50
-60
Gnter 836.5 M 1 M/ Span 10 M
Date: 22.OCT.2024 15:00:45
10 MHz
® “ B 30 kiHz Delta 1 [TL]
“VB 100 KHz 0.30 dB
Ref 40 dBm “At 20 dB S 30 ns 1. 442307692 M+
40 Gfget 17|dB W 1. 121794872 M
Narker 1 [ T1(]
- -1%_44 den|N
835. 185897436 M
ez Nrkér 2 [T1[]
4 B\ - o0 § 13- 09— LML
21, 836. 051282051 M
W Tenp [1 [T1 aBY
10 Z. 67 dBn
1 835. 378208128 M
| Tenp |2 [ TL GBY
C 1]. 82 den
836. 500000000 M
L o )
DL -12. 91 dBm
J 3k
B |
[ /*""“fﬁ Mg
|y MMW gl
ROy AT LAY ]
- 50
-60
Genter 836.5 M 2 M/ Span 20 Mk

Date: 22.OCT.2024 15:17:21

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

® “FBM 30 kHz Delta 1 [TL]
“VBW 100 kHz 0.34 dB
Ref 40 dBm <At 20 dB S 30 ns 1. 217948718 M
40 Gffet 17|dB Pved1. 53846]538 kiz

Nerker 1 [TL(]
-14 51 denPN

» 835. 250000000 M+
e Nrkdr 2 [TL[]
= o
2 835. 762820513 M|
Tenp (1 [ T2 ABWY
- 10 1 Tl .83 den
845. 378204128 M+
% T Tenp (2 [T1 ABY
[ C 56 den
‘ 836. 339743590 M+
| o |

;’W M"Jv&mﬂﬂw | | W‘W‘mew

Date: 22.0CT.2024 15:14:55

15 MHz
QPSK

® “FBW 30 kHz Delta 1 [T1]
“\VBA 100 kHz -0.49 dB
Ref 40 dBm “At 20 dB SW 35 ns 1. 442307692 M
4 Gfdet 17[dB BW |1. 105769231 M¥
Narkegr 1 [T1(]

-14 20 den]PN
835. 089743590 M
Nrker 2 [T1[]
- o0 1857 ciPn
A2 836. 25961%385 M
Tenp (1 [ T1L AGBY

F10
?,1 - o3 dgn

835. 208076923 Mz
Tenp |2 [ TL GBY
[ C 13 16 den
836. 403846154 M

Sryyey W PIPA A A f A
-850
-60
Center 836.5 Mz 3 M/ Span 30 M

Date: 22.OCT.2024 15:20:21

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

3AE

3E

* B 30 kHz Delta 1 [TL]
*VB/ 100 kHz 0.98 dB
Ref 40 dBm “At 20 dB SAr 35 ns 1. 153846154 Mk
40 Ofget 17|dB B/961. 538461539 kHg
Narkgr 1 [T1(]
. -11 72 d=n N
835. 18589436 M
= Mrkgr 2 [TL(]
=L P
20 +4—37db
2 835. 394230769 M
Tenp (1 [ T2 ABWY
-10 T b 97 dBEn
F 835. 298076923 M
B Tenp (2 [T1 ABY
c % 06 den
836. 2596145385 M
=10 DL -11. 63 dBm
L J/«f
F_30 M\f\/
= TR Vﬂ.l N
AN A I AANTV YN LLALL R TP SUEYIA P RER VT
--50
-60
Qenter 836.5 M 3 M/ Span 30 Mt
Date: 22.OCT.2024 15:23:10
Band 66
1.4 MHz
® * RA 30 kiz Delta 1 [T1]
“VB/ 100 kHz 0.23 dB
Ref 40 dBm <At 20 dB S 15 ns 1. 333333333 M
40 Ofset  17|dB BW [1. 110576923 Mk
Narkgr 1 [T1(]
. -13 70 den N
1. 744317308 G+
= Narkegr 2 [ T1(]
= L P R
20 PG4BT
> 1. 745418269 G+
i P AA b pon | A Tenp |1 [T apy
10 " ] . 35 deEn
1. 744442308 G+
| Tenp [2 [T1L aGBY
C W 4. 85 den
1. 745552885 G
[—-10 T \L
DL -13. 36 dB \«m
-_ o0 " “‘W
Mﬂgminu )
- 40
50
-60
Qenter 1.745 GE 300 khHz/ Span 3 Mk

Date: 15. AUG 2024 12:04:29

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 84 of 262



*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* FB 30 ki Delta 1 [T1]
*\BN 100 kHz -0.02 dB
Ref 40 dBm <At 20 dB ST 15 ns 1. 131410256 M
40 Gfget 17|dB ®Bve32. 692301692 ki
Nrker 1 [TL(]
- -12 79 den| PN
1. 744346154 G¥
= Nrker 2 [TL(]
V=L A5l
2 1. 744576923 G+¥
LA Tenp |1 [TL ApY

Tenp (2 [T1 ABY

- 95 dBEn
1. 744442308 G+

5.1

1. 74537%000 G+

2 den

VWWWMMW

3AE

40
- 50
-60
Gnter 1.745 GE 300 khe/ Span 3 M
Date: 15. AUG 2024 12:02:53
3MHz
® “ B 30 kiHz Delta 1 [TL]
“VB 100 KHz 0.15 dB
Ref 40 dBm “At 20 dB S 30 ns 1. 333333333 M
40 Gfget 17|dB W |1. 115384615 M
Narker 1 [ T1(]
- -13 65 den|IN
1. 743682692 G+
ez Nrkér 2 [T1[]
= | 15 75 e
> 1. 744788462 G&
o A b N Tenp |1 [TL Gy
1 b . 73 dOon
1. 743801692 G¥
| Tenp |2 [ TL GBY
c 4796 den
1. 744923077 G
m-10 # .

Ol -13. 28 dBar

MKWWW

600 kHz/

Date: 15. AUG 2024 11:57:51

Span

6 M

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* BV 30 kHz Delta 1 [TL]
*VBA 100 kHz 0.20 dB
Ref 40 dBmn “At 20 dB SN 30 ns 1. 131410256 M
4 Of ket 17|dB aB/842. 307692308 kHz
Narkgr 1 [T1(]
. 1% 79 dBn
1. 743711538 G+&
1 B Narkgr 2 [TL[]
= 20 344 —cB
2 1. 743942308 G+
Tenp (1 [ T2 ABWY
At o

i M .

1. 7438071692 G+

Eﬂ.—lZ.SGdB‘n/ n\\

LM

3AE

- 50
-60
Gnter 1.745 GE 600 Kh/ Span 6 M
Date: 15. AUG 2024 11:59:01
5MHz
® “ B 30 kiHz Delta 1 [TL]
“VB 100 KHz 0.06 dB
Ref 40 dBm “At 20 dB S 30 ns 1. 314102564 M
40 Gfget 17|dB @W 1. 105769231 M
Narker 1 [ T1(]
- -1 10 den|N
1. 743701923 G+
ez Nrkér 2 [T1[]
41 B a A e
o0 13-5+—dB
2 1. 744791667 G|
MM Tenp (1 [TL aBY
- B dan

i ] .

1. 743814103 G+¥
2 [T1 aby

T.69 den
1. 744919872 G+

DL -12. 49 dBmn ’V/ \M

e

Date: 15. AUG 2024 11:55:37

Span

10 M

Worldwide Testing Services(Taiwan) Co., Ltd.
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16QAM

10 MHz
QPSK

Worldwide Tesﬁﬂg Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

3AE

* RB 30 ki Delta 1 [T1]
“\VBW 100 ki 0.39 dB
Ref 40 dBm <At 20 dB SAT 30 ns 1. 153846154 M
40 Gfget 17|dB /5. 512820513 ki
Nerker 1 [TL(]
. -11 87 d=n N
1. 743701923 G¥
e Nrkdr 2 [TL[]
o= | P .
20 13—78—dB
2 1. 744487179 G+
(“Wl"ﬁ Tenp |1 [TL GBwY
[~ 10 - o4 den
1. 74379077 Gk
B Tenp (2 [T1 ABY
c 05 den
1. 744743590 G¥
19— _12 22 dem T *
-_o0 ’A\r[/lj \1
WT[WJWW W“"JM
- 40 i
- 50
-60
Genter 1.745 Gk 1 M/ Span 10 M
Date: 15. AUG 2024 11:50:33
® RV 30 kig Delta1[TL]
“\VBW 100 kHz -0.68 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 365384615 M
40 Gfget 17|dB BW [1. 121794872 M
Narker 1 [ T1(]
- -13 04 den|IN
1. 743779436 G¥
ez Nerker 2 [TL(]
e e
4 1. 744871795 G¥
W Tenp |1 [TL aBy
- 10 . 11 den
1. 743878205 G¥
| Tenp [2 [TL abwy
c 1135 den
1. 745000000 G+
- 10
0L -12. 51 dém J/
. 7 ‘1\'\]
o WMU&WW
B |, MWW \l\'hvl.l\ IR P
L GG Ty W M e 1w Wy
- 50
-60

Center 1.745 Gk

Date: 15. AUG 2024 13:07:09

Soan 20 M

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* BV 30 kHz Delta 1 [TL]
*VBW 100 kiHz 0.22 dB
Ref 40 dBm <At 20 dB SA 30 ns 1. 153846154 M
40 Gfset 17|dB CBV@G1. 538461539 ki
Nrker 1 [T1[]
. -10_09 den N
1. 743782051 G+
e Nrkdr 2 [TL[]
o= | D S,
20 > s hedasd IVE
1. 744455128 G+
M Tenp |1 [TL aBY
[~ 10 T . 38 Al
1. 743878205 G+
B Tenp (2 [T1 ABY
c 01 den
1. 744839744 Gk
=10 DL -10 64 dBm
/) \4 3k
—-20 ,A/ M
rv/\,}N "W
. i
B N | I
G AT A T vy T
- 50
-60
Gnter 1.745 GE 2 M/ Span 20 Mt
Date: 15. AUG 2024 13:43:14
15 MHz
® * RB 30 kiz Delta 1 [T1]
“VBW 100 khHz -1.96 dB
Ref 40 dEm <At 20 dB S 35 ns 1. 346153846 M
40 Ofset  17|dB BW (1. 105769231 Mk
Nrker 1 [T1[]
. -11 0o den|N
1. 74370]923 G+
= Narkegr 2 [ T1(]
M= | P D,
20 HASden] |
4> 1. 744759615 G+
Tenp (1 [T1 GBY
[~ 10 P28 dEn
1. 743798077 Gk
| Tenp [2 [ T1L aGBY
C 1 93 den
1. 744903846 G+
L
F10——01 11 45 dBm §
" 3E

IS AR e
- 50
-60
Genter 1.745 G¥ 3 M/ San 30 M¥

Date: 15. AUG 2024 14:03:15

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

3AE

“FBW 30 khHz Celta 1 [T1]
“\VBW 100 kHz -0.55 dB
Ref 40 dBm “At 20 dB SAT 35 ns 1. 250000000 Mz
40 Ofget 17|dB BVeG1. 538461539 ki
Nar ker 1 [TL[]
- =132 21 den|iPN
1. 74363(821 G+
= Mrkgr 2 [TL(]
= P PSR,
20 HH-62—db
2 1. 743894231 G+
Tenp (1 [ T2 ABWY
[~ 10 TP 40 dBn
1. 743798077 G&
B Tenp (2 [T1 ABY
c 65 den
1. 744759615 G&
=10 DL -11. 38 dBm
--20 “/\/A( h\’\‘\
| N .
i ; /‘MJJ UJ\’W
--50
-60
Qenter 1.745 Gt 3 M/ Span 30 ME

Date: 15.AUG 2024 13:48:53

20 MHz
QPSK

® “ B 30 kiHz Delta 1 [TL]
“\VBW 100 KHz -2.37 dB

Ref 40 dBm “At 20 dB SAI 45 ns

1. 474358974 M

40 Gfsget 17|dB @
Nar ke

1. 153846154 M
r 1 [T1|]

-16 06 den]N

Nar ke

1. 743701923 G+
r 2 [T1|]

4 YoRDRT=N.

Tenp

e
1. 744871795 G+
1[TL GBWY

R,

Tenp

. 30 dE
1. 743910256 G¥
2 [T1 aby

. 38 dbEn
1. 745064103 G+

v'ln'bvwl Wi

Date: 15. AUG 2024 14:08:51

Soan 40 M

Worldwide Testing Services(Taiwan) Co., Ltd.
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* RB 30 ki Delta 1 [T1]

“\VBW 100 ki -1.34 dB
Ref 40 dBm <At 20 dB ST 45 ns 1. 217948718 M
40 Gfget 17|dB B/9d1. 538461539 ki

Nerker 1 [TL(]
-12 10 den]PN

[~ 30
1. 743783051 G+
e Nrkdr 2 [TL[]
o= | P S,
o > s el MIVE
1. 744487179 G+
ﬁ2 Tenp (1 [ T2 ABWY
- 10 60 dEn

1. 743910256 G+
Tenp (2 [T1 ABY

[ C 1¢. 05 den
1. 744871795 G+

3AE

= Il

T PRV W7 TRRVYSIY I PRV | P Py oAy Mgt~
- 50

-60

Center 1.745 G& 4 M/ Span 40 M

Date: 15.AUG 2024 14:18:50

Part 90
Band 26
1.4 MHz
QPSK

® “ A 30 kiHz Delta 1 [T1]

“\VBW 100 kHz -0.05 dB
Ref 40 dBm “At 20 dB SAT 15 ns 1. 317307692 M
40 Ofsget  17|dB BW [1. 105769231 M
Narker 1 [TL[]
- =13 84 den|iPN
818. 322114385 M
= Nar ker 2 [TL[]
= e
5 819. 418269231 M|
= AN UL A o n b A A an /\.K'\./\ Tenp |1 [T apy
10 Rt SREERE Y 23 den
1 818. 442301692 M
Tenp [2 [ T1 aGBY
[ C 08 dmn
f 819. 548076923 M
L 1o .
4 I

Ol -13.f7 d
A .Aﬁw .Vlﬂfmw 3CE
oy

Center 819 Mz 300 kHz/ Span 3 Mz

Date: 22.0CT.2024 14:49:31
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

“FBM 30 kHz Delta 1 [TL]
“\VB/ 100 kHz 0.06 dB
Ref 40 dBm “At 20 dB ST 15 ns 1. 158653846 M
40 Gfget 17|dB B/932. 692307692 ki
Nrkdr 1 [T1|]
- =13 40 den|iPN
818. 350961538 M
= Narkdr 2 [T1|]
V= | 1361 den
2 818. 572114385 M|
Tenp (1 [ T2 ABWY
o WMMM.MD Y
818. 4423071692 M
Tenp (2 [T1 ABY
¢ 4,65 den
\\ 819. 375000000 M+
[-10 7 A\

B g
o o -
VM %P\f\vnmm

Center 819 Mz 300 kHz/ Span 3 Mz

Date: 22.0CT.2024 14:48:20

3 MHz
QPSK

® * FB/ 30 kHz Delta 1 [TL]
VB 100 kHz 0.45 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 326923077 M
40 Gfget 17|dB BN [1. 105769231 M
Narker 1 [ T1(]
- -1% 00 de N
817. 687500000 M
m= Nerker 2 [TL|]
= | b AU
20 pretden]
5 818. 788461538 M&
5 | A ahsea g\ Temp |1 [TL BV
SAVW AT OEn
f i 817. 817301692 M¥
| Tenp |2 [T1 by
c %74 den
818. 923076923 M
. . "
oL -13. J9 dBn
/ IE
—-20 ‘J\‘/ \\J\N(\
B o (\/N‘(~ \ A
T T
| o i
- 50
-60
Genter 819 M 600 kHz/ Span 6 M&

Date: 22.OCT.2024 14:52:58
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

“FBW 30 khHz Celta 1 [T1]
“\VBW 100 kHz 0.37 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 173076923 M
40 Ofget 17|dB BVe32. 692307692 ki
Nar ker 1 [TL[]
. -1% 47 den|N
817. 687500000 M+
= Mrkgr 2 [TL(]
= D PN,
20 it IV
2 818. 259615385 M+
MW/\T’ Tenp |1 [T1 GBY
[~ 10 . 22 den
é’l 817. 807692308 M
B Tenp (2 [T1 ABY
c 767 den
818. 740384615 M
n q Wl
=10 Ol -11. {2 def- \
K 3k
--20 v," l\r/\/\\’
W. (,\r\,\—//\\J M‘N\I\ "
! TH [ st
> Ly
--50
-60
Qenter 819 Mt 600 K/ Span 6 Mt
Date: 22. OCT.2024 14:54:07
5MHz
® “ B 30 kiHz Delta 1 [TL]
“\VBA 100 kHz 0.17 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 378205128 M
40 Gfsget 17|dB BW 1. 105769231 M
Narker 1 [ T1(]
- -13 81 den|N
817. 637820513 M
ez Nar ker 2 [TL[]
41 B a PIETToW
F20 P+
2 818. 791666667 b
M Tenp |1 [ TL Gpw
. S0 dBen

817. 814102564 M
Tenp [2 [TL B

7.60 den
818. 919871795 M

T
B

4
 e—

A T

Center 819 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 15:06:28
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
16QAM

* RB 30 ki Delta 1 [T1]

“\VBW 100 ki -0.90 dB
Ref 40 dBm <At 20 dB SAT 30 ns 1. 153846154 M
40 Gfget 17|dB /5. 512820513 ki

Nrkdr 1 [T1|]
-11 ag den|/N

817. 701923077 M
Nrkér 2 [TL[]

n BT NPV,
20 3-8

2 817. se2179487 M|
AR Tenp (1 [ T2 ABWY
[~ 10 h . SL dEn
1 817. 798076923 M
B Tenp (2 [T1 ABY
c %85 den
818. 743589744 M
10 &
DL -12. 92 dBm /j {
3k
[ Wa

0 41[ 1 éhw“
gl WWM%W%W

Center 819 Mz 1 M/ Span 10 M

Date: 22.0CT.2024 15:04:52

10 MHz
QPSK

® * FB/ 30 kHz Delta 1 [TL]
“\VBW 100 KHz 0.03 dB
Ref 40 dBm “At 20 dB SAT 30 ns 1. 426282051 M
a0 Offet 17|0B BW 1. 121794872 M
Narker 1 [ T1(]

-14 36 den|N

817. 701923077 M
Narker 2 [T1(]
-0 +3—46—dbn
e o 818. 871794872 Mt
N}S Tenp [1 [T1 aBY

- 10 X. 77 den
1 817. 878205128 M

Tenp [2 [TL B
1% 13 den
819. 00000(O00 M

Date: 22.OCT.2024 15:11:43
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

16QAM
* B 30 kHz Delta 1 [TL]
*VB/ 100 kHz 1.66 dB
Ref 40 dBm “At 20 dB SAI 30 ns 1. 169871795 Mk
40 Ofget 17|dB BVeg1. 538461538 ki
Narkgr 1 [T1(]
- =12 22 den|iPN
817. 766025641 M
= Narkgr 2 [T1(]
V= | e
2 818. 455128205 M|
f‘“x‘g Tenp |1 [T1 GBY
10 2 26 dEn
817. 878204128 M
Tenp (2 [T1 ABY
¢ % 62 den
l L 818. 839743590 M
DL -10. 96 dBm
; 3k

- o0 i NH'&MP\N uv'"“l {

Date: 22.0CT.2024 15:13:04
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
7 Spurious Emissions at Antenna Terminals

7.1  Test procedure

This transmitter output was connected to a calibrated coaxia attenuator, the other end of which
was connected to a spectrum analyzer via a three-port splitter. Please refer to the following
figure. Transmitter output was derived with the spectrum analyzer in dBm.

The Spurious Emissions at Antenna Terminals was measured by the spectrum analyzer with a
suitable notch filter and/or Band-pass filter.

Tests were performed with an unmodulated carrier at three frequencies (low, middle and high
channels) and on all power levels, which can be set-up on the transmitters.

Band- | [  Spectrum
pass A nalv/7er
Attenuatol
EUT — |
Base-Station
. Simi il atar
Splitte
7.2 Test Results
Test date: August 16, 2024-October 22, 2024
Temperature: 24.8°C
Humidity: 55.3 %
Tester: Sora
Part 2/22/24/27
Band 2
1.4 MHz
QPSK
Rf 30 dBr
[ Offlet 17 dB e e I
> o
n €
Lol LM
: PR A s v ] NN YWINY T A
Sat 30 ME 1 997 G¥/ Sop 20 G
Sart S op BNV Freq RarAbs  ALinit
[He] [He] [He] [He] [dEm [d8
30.000 M 1.000 G 100.00 k 452. 820513 M -45. 47 -32. 47
1.000 G 1.840 G 1.00M 1.824712 G -28.34 -15.34
1.840 G 1.920 G 1.00 M 1.850403 G 23.85 -9.15
1.920 G 20.000 G 1.00 M 18.955579 G -39. 16 -26.16

Date: 16. AUG 2024 15:33:37
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*; WISz Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr
ofle b |
20 TG Lzasy I
o LA
I C
F"V'A* kToh= = 1
I\ =
-_o0 AV
[-30
R 4 IR A A gt TR it A ;A ANAR /A A AT A
-850
282\ BN aE
Sat 30 Mg 1997 G/ Soo 20 Gt
Sart S op RBwW Feq ParAbs  ALinnt
[H] [H] [H] [+H] [ B [ag
30.000 M 1. 000 G 100. 00 k 322.243590 M -45. 10 -32. 10
1.000 G 1.840 G 1.00M 1.82876 G -33.96 -20. 96
1.840 G 1.920 G 1.00 M 1.879600 G 24. 14 -8.86
1.920 G 20.000 G 1.00 M 17.519424 G -39.35 -26.35
Date: 16. AUG 2024 15:34:36
Rf 30 dBr
ofle b |
20 TG Lzasy I
o LA
I C
F"V'A* kTh= = 1
[\
-_o0 [AVA
30
B e V™ VTSPV TW ISP TN POV TTrA s [T WV oW W W e SV e e
-850
SN |- &0 3k
Sat 30 Mg 1997 G¥/ Sop 20 Gt
Sart S op RBWNV Freq PwAbs  ALinit
[H] [H] [H] [H] [ denp [a8
30.000 M 1.000 G 100.00 k 577.179487 M -45.09 -32.09
1.000 G 1.840G 1.00M 1.639828 G -34.02 -21.02
1.840 G 1.920 G 1.00 M 1.908893 G 24.31 -8.69
1.920 G 20.000 G 1.00 M 2. 090555 G -38.61 -25.61

Date: 16. AUG 2024 15:35:39
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FCCID: GX9HSGWCATM1ZB
Band 4

1.4 MHz

QPSK

®

Worldwide Tesﬁﬂg Services(Taiwan) Co., Ltd.

Rf 30 dBr
Ofget 17 dB |
20 T Lga~
L1 o~
B¢
-_ 20 LM
[-30
- MWMWWMWM e
[~-50
SE\ |- &0 3k
Sart 30 ME 1997 G¥/ Soo 20 Gz
Sart S op Feq RParAbs ALinnt
[ H] [H] [H] [den [d5
30.000 M 1.000 G 597.387821 M -45. 46 -32.46
1.000 G 1.700 G 1.697060 G -22.09 -9.09
1.700 G 1.765 G 1. 710385 G 23.82 -9.18
1.765 G 20.000 G 1.953428 G -34.12 -21. 12
Date: 16.AUG 2024 15:45:21
Rf 30 dBr
offs b |
20 T LEas I
L o Lo
B[
e |- s
-_ 20 LM
~-30
wvlﬁwwm W IIYSYEZS IV Sy oy ey TSI e s
[-50
E2U2 V) Bipes 3IE
Sat 30 Mk 1997 G¥/ Soo 20 G¢
Sart S op Freq RarAbs  ALinit
[ He] [He] [He] [ dBd [dg
30.000 M 1.000 G 642. 467949 M -44.77 -31L.77
1.000 G 1.700 G 1.687960 G -35.24 -22.24
1.700 G 1.765 G 1. 732002 G 24.17 -8.83
1.765 G 20.000 G 1.882312 G -39.10 -26.10

Date: 16. AUG 2024 15:46:48
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr
Ofdet 17 dB ]
20 TG Lzasy I
o LA
I C
Fvvf— S
I\ =
-_ o0 LM
[-30
MMWWWMWW [ Y
--50
SAEVE ag 3E
Sat 30 Mg 1997 G/ Sop 20 Gt
Sart S op RBwW Feq ParAbs  ALinnt
[H] [H] [H] [+H] [dB [ag
30.000 M 1. 000 G 100. 00 k 594.278846 M -45.23 -32.23
1.000 G 1.700 G 1.00 M 1.484680 G -32.79 -19. 79
1.700 G 1.765 G 1.00 M 1.753842 G 24. 20 -8.80
1.765 G 20.000 G 1.00 M 1.906017 G -38.09 -25.09
Date: 16. AUG 2024 15:47:26
1.4 MHz
Rf 30 dBr
Ofdet 17 B |
20 TG P I
o A
I C
FV'!'l** A==
I\
5 LM
- 3(
- T e T PTG E BT PTRTTIT N YV el v v e S
- 50
FUAN oy E
Sart 30 ME 1997 G¥/ Soo 20 Gt
Sart S op RBWV Feq ParAbs ALinnt
[ He] [ ] [H] [H] [dEen [dE
30.000 M 814.000 M100.00 k 228.512821 M -44.95 -31.95
814. 000 M 859. 000 M 100. 00 k 824. 246500 M 22.23 -10.77
859. 000 M 1.000 G100.00 k 861. 777700 M -45.49 -32.49
1.000 G 20.000 G 1.00 M 1.647900 G 38.41 -25.41

Date: 16. AUG 2024 15:58:47
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr
Ofget 17 dB |
20 TG Lzasy I
o LA
I C
Fvvf— SRR
I\ =
L [AVS
A
- 31
B A S TV WINUTIWIGN VNI (RN VR, L PRV S Y VTR WIS W ey
--50
FUAL oy IE
Sat 30 Mg 1997 G/ Sop 20 Gt
Sart S op RBwW Feq ParAbs  ALinnt
[H] [He] [H] [H] [ B [ag
30.000 M 814.000 M100. 00 k 528. 794872 M -44.45 -31. 45
814. 000 M 859. 000 M 100. 00 k 836. 104000 M 22.15 -10. 85
859. 000 M 1. 000 G 100. 00 k 886.946200 M -44.76 -31. 76
1.000 G 20.000 G 1.00 M 19.007567 G -38.64 -25.64
Date: 16. AUG 2024 15:59:45
Rf 30 dBr
Ofget 17 dB |
20 TG Lzasy I
o LA
I C
Fvvf— SRR
[\ =
L [AVS
A
- 31
B |
WWW\ TR T ST e Ev L e
--50
FUAL oy 3CE
Sat 30 Mg 1997 G¥/ Sop 20 Gt
Sart S op RBWNV Freq PwAbs  ALinit
[H] [+l [H] [H] [ denp [a8
30.000 M 814.000 M100. 00 k 432.051282 M -45.09 -32.09
814. 000 M 859. 000 M 100. 00 k 847.889500 M 22.02 -10. 98
859. 000 M 1. 000 G 100.00 k 863.483800 M -41.01 -28.01
1.000 G 20.000 G 1.00 M 1.695400 G -35.46 -22.46

Date: 16. AUG 2024 16:00: 39
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

Band 12

1.4 MHz

QPSK

Rf 30 dBr
Ofget 17 dB |
2 [T LEa~ I
LM
PITPN (W VW Lar RRRUVLT ST VT, Wy
3CE
Sart 30 ME 1997 G¥/ Soo 20 Gz
Sart S op RBNV Feq RParAbs ALinnt
[ H] [ H] [H] [H] [den [d5
30.000 M 689.000 M100.00 k 666.822115 M -45.08 -32.08
689. 000 M 726. 000 M100. 00 k 699. 208300 M 22.67 -10.33
726.000 M 1.000 G 100.00 k 831.837067 M -45.28 -32.28
1.000 G 20.000 G 1.00 M 3.598567 G -38.49 -25.49
Date: 16.AUG 2024 16:06:39
Rf 30 dBr
Ofdet 17 B ]
[~ 2 (O T LEa="| I
» A
B[
L LM
;—ALAA"WW' = PTTEN T P v e AR
[-50
SRV gy IE
Sat 30 Mz 1997 G¥/ Soo 20 G¢
Sart S op RBwW Freq RarAbs  ALinit

[H] [ H] [H] [F] [den [d8
30.000 M 689.000 M100.00 k 687.943910 M -43.13 -30.13
689.000 M 726.000 M100.00 k 707.011600 M  22.64 -10.36
726.000 M 1.000 G100.00 k 791.906133 M -43.77 -30.77

1.000 G 20.000 G 1.00 M 2970300 G -38.20 -25.20

Date: 16. AUG 2024 16:05:31
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr
Ofdet 17 B
I~ 20 T oY Lzas
L [
"C
Fvvf - g
I\ =
L LM
;WMWWWWWWWWww
-50
SUEN |y e
Sat 30 Mz 1997 G/ Sop 20 Gk
Sart S op RBwW Feq RarAbs  ALinit
[H] [H] [H] [H] [dEnd [d5
30.000 M 689.000 M100.00 k 591.839744 M -46. 16 -33. 16
689.000 M 726. 000 M100. 00 k 714. 914800 M 22.94 -10. 06
726.000 M 1.000 G 100. 00 k 733.745067 M -42.11 -29.11
1.000 G 20.000 G 1.00 M 18.511033 G -39.61 -26.61
Date: 16. AUG 2024 16:10:28
5MHz
Rf 30 dBr
Ofget 17 B |
I~ T oy ]
I i
nR_[c
[y i o =i
I\
B LM
-2
[-3D
;;«JWW“/“ML YWy FPRPRTYVIN YWRW TWNT Y STCVZTVI ¥ BV N TNTY WP VR NP VR TR gt

0
FUAN oy E
Sart 30 ME 1997 G¥/ Soo 20 Gt
Sart S op RBWV Feq ParAbs ALinnt
[ He] [He] [H] [H] [den} [d8

30.000 M 767.000 M
767.000 M 797.000 M
797.000 M 1. 000 G 100.

1.000 G 20.000 G

k 762.275641 M -44.11 -31.11
k 777.410000 M 22.41 -10.59
k 799.388633 M -44.79 -31.79
M 3.593500 G -37.19 -24.19

Date: 16. AUG 2024 16:35:38
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr
Ofget 17 dB |
B O o ] I
B N
I C
ﬂ ) - P
m o A== .
WWMWWWWMW R
--50
SAEVE ag 3E
Sat 30 Mg 1997 G/ Sop 20 Gt
Sart S op RBwW Feq ParAbs  ALinnt
[H] [Fe] [H] [H] [dBEnd [dg
30.000 M 767.000 M100. 00 k 762. 275641 M -43.31 -30.31
767.000 M 797.000 M100. 00 k 779. 789000 M 21.93 -11. 07
797.000 M 1. 000 G 100. 00 k 797.696967 M -43.37 -30.37
1.000 G 20.000 G 1.00 M 18.787167 G -38.85 -25.85
Date: 16. AUG 2024 16:34:26
Rf 30 dBr
Ofget 17 dB |
B O o e | I
B N
I C
ﬂ ) - P
v §w- »
e TS ST IWADPTRRY IV Ay ermwrawes PR A A A T
--50
FAN o AE
Sat 30 Mg 1997 G¥/ Sop 20 Gt
Sart S op RBWNV Freq PwAbs  ALinit
[H] [H] [H] [H] [dEn} [d5

M 767.000 M100.00 k 764.637821 M -43.70 -30.70

767.000 M 797.000 M100. 00 k 782. 303000 M 22.14 -10.86
M 000 G 100.00 k 797.974400 M -44.02 -31.02
G 000 G

1
20. 1.00 M 16.858033 G -39.36 -26.36

Date: 16. AUG 2024 16:36:19
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Band 26

1.4 MHz

QPSK

®

Rf 30 dBr
Ofget 17 dB |
[ 20 T Lga~
10 o~
[ I C
. LM
-3
B ]lA WJ\N A WAL AN R ARG AT AT INRNAPN P S t
[~-50
SE\ |- &0 3k
Sart 30 ME 1997 G¥/ Soo 20 Gz
Sart S op Feq RParAbs ALinnt
[ H] [H] [FH] [den} [d5
30.000 M 814. 000 M100. 00 k 812. 743590 M -43.37 -30.37
814. 000 M 859. 000 M 100. 00 k 824. 210500 M 21.15 -11. 85
859. 000 M 1. 000 G 100. 999. 290300 M -45.58 -32.58
1.000 G 20.000 G 1. 1.648533 G -35.55 -22.55
Date: 22.0CT.2024 15:45:48
Rf 30 dBr
Ofdet 17 B ]
[~ 20 T LEas I
L o Lo
] C
- M
MWWW‘W‘ PNy VYT rowy T gl T AT e
[-50
E2U2 V) Bipes 3E
Sat 30 Mz 1997 G¥/ S 20 Gt
Sart S op RBwW Freq RarAbs  ALinit
[H] [H] [H] [H] [ den [ag
30.000 M 814. 000 M 100. 512. 461538 M -44.50 -31. 50
814.000 M 859. 000 M 100. 835. 982500 M 21.55 -11.45
859. 000 M 1. 000 G 100. 942. 608300 M -45. 27 -32.27
1.000 G 20.000 G 1. 19.500933 G -38.59 -25.59

Date: 22. OCT. 2024 15:44:44
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Registration number: W6M 22407-23644-C-247
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@

Rf 30 dBr
Ofget 17 dB |
20 TG Lzasy I
o LA
I C
Fvvi e
I\ =
LM
-2
_ 3 |
MWMW T VTV N R WU WL s WY v
- 50
SAEVE ag 3E
Sat 30 Mg 1997 G/ Sop 20 Gt
Sart S op RBwW Feq ParAbs  ALinnt
[H] [F] [H] [H] [dBEn} [dg
30.000 M 814. 000 M100. 00 k 443.358974 M -45.99 -32.99
814. 000 M 859. 000 M 100. 00 k 847.804000 M 21.81 -11. 19
859. 000 M 1. 000 G 100.00 k 862. 774100 M -43.22 -30.22
1.000 G 20.000 G 1.00 M 2412967 G -34.07 -21.07
Date: 22.OCT.2024 15:48:38
1.4 MHz
Rf 30 dBr
Ofdet 17 B |
20 TG P I
o A
I C
n_- )
™ F
B LM
-20
[-30
W“"W“k wywe) (PTI V PWYWLI7= v ey o v prr T A
- 50
FUAN oy E
Sart 30 ME 1997 G¥/ Soo 20 Gt
Sart S op RBWV Feq ParAbs ALinnt
[ He] [ ] [H] [H] [den} [dE
30. 000 M 1.000 G100.00 k 745.064103 M -42.84 -29.84
1.000 G 1.700G 1.00M 1.676340 G -29. .22 -16. 22
1.700 G 1.790 G 1.00 M 1.710248 G 24. 42 -8.58
1.790 G 20.000 G 1.00 M 3.420402 G -38.03 -25.03

Date: 16. AUG 2024 16:20:54
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr
Ofget 17 dB ]
20 TG Lzasy I
o LA
I C
- !
™ -
-_ o0 LM
[-30
RPR i e worme e v AT
--50
SAEVE ag 3E
Sat 30 Mg 1997 G/ Sop 20 Gt
Sart S op RBwW Feq ParAbs  ALinnt
[H] [Fe] [H] [H] [dBEn} [dg
30.000 M 1. 000 G 100.00 k 741.955128 M -45.38 -32.38
1.000 G 1.700 G 1.00 M 1.686070 G -34.89 -21.89
1.700 G 1.7920 G 1.00 M 1.744532 G 24. 39 -8.61
1.790 G 20.000 G 1.00 M 18.301007 G -39.47 -26.47
Date: 16. AUG 2024 16:19:29
Rf 30 dBr
Ofget 17 dB ]
20 TG Lzasy I
o LA
I C
- !
™ -
-_ o0 LML
[-30
= e
[ -4~ N Y VWY VOYY BTV VYo WS W YRV mw T STl B ey Wy
—-50
SN oy 3AE
Sat 30 Mg 1997 G¥/ Sop 20 Gt
Sart S op RBWNV Freq PwAbs  ALinit
[H] [H] [H] [H] [dEnd [dg
30.000 M 1. 000 G 100.00 k 258.509615 M -45. 33 -32.33
1.000 G 1.700 G 1.00 M 1.432950 G -36.56 -23.56
1.700 G 1.7 G 1.00M 1.778912 G 24.44 -8.56
1.790G 20.000 G 1.00 M 3.557584 G -38.01 -25.01

Date: 16. AUG 2024 16:22:22
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

Part 90

Band 26

1.4 MHz

QPSK

@

Rf 30 dBr
Ofget 17 dB |
[ 20 TG Lzasy I
- LA
I C
Fvvi - Qi
Watw =
L [AVS
[
B R N
[ AT I LR on WS WYY TETNAY SEASTEPWAT WV S Sveun VY W e
--50
FUA L oy 3CE
Sat 30 Mg 1997 G/ Sop 20 Gt
Sart S op RBwW Freq RarAbs  ALinit
[H] [H] [H] [H] [ den [a§

30.000 M 804.000 M100.00 k 681.201923 M -44.57 -31.57
804. 000 M 834. 000 M100.00 k 814. 194000 M 21.57 -11.43
834. 000 M 1.000 G100.00 k 882.250667 M -44.85 -31.85

1.000 G 20.000 G 1.00 M 18.578167 G -38.22 -25.22

Date: 22. OCT. 2024 15:49:50

Ref 30 dBr
Gfdet 17 B
20 TG P
L [ 4]
[ "C
[V it =i
- LML
-20
m-30
;:4 W Te e Tt Aomr ) R e M T Wy
-50
S2U= V) BN aE
Sart 30 M 1997 G/ Sop 20 Gk
Sart S op RBwW Feq ParAbs ALinnt
[ He] [H] [H] [ ] [dEen [dE
30.000 M 804.000 M100.00 k 743.221154 M -44.50 -31.50
804.000 M 834. 000 M100. 00 k 818. 499000 M 21.35 -11.65
834. 000 M 1.000 G100.00 k 910.658800 M -45.39 -32.39
1.000 G 20.000 G 1.00 M 3.549167 G -39.03 -26.03

Date: 22.OCT.2024 15:51:01
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr
Ofget 17 dB |
20 TG lzas| I
o LA
-C
Fppl - Qi
-2 LML
-30
[ AT =TT A At ALI AR A G s ST TN AT

- 60 e

Sop 20 G

Sart S op RBwW Freq RarAbs  ALinnt
[H] [H] [H] [H] [dBn [a§

k 350.019231 M -45.25 -32.25
k 822. 804000 M 21. 69 -11.31
k 834.232400 M -42.53 -29.53
M 18.286833 G -38.31 -25.31

Dat e: 22. OCT.2024 15:53:52

7.3  Explanation of test result

All factors like cable loss and externa attenuation etc. are aready included in the provided

measurement results. This is done by using validated test software and calibrated test system according
the accreditation requirements.

7.4  Calculation of Limit for Spuriousat Antenna Terminals

Compliance with § 22.917, 824.238, §27.53 requires that any emission be attenuated below the
transmitter power at least 43 + 10 log P (P = transmitter power in Watts).
Limit for Spurious Emissions at Antenna Terminals: L=P-A=-13dBm

Worldwide Testing Services(Taiwan) Co., Ltd. Page 107 of 262



ach

21
-
1

+

I:'I"'-E o \.'9""\

R »
| ||.:_
= =

t Worldwide Testing Services(Taiwan) Co., Ltd.

&

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

8
8.1

8.2

Note

8.3

8.4

Field Strength of Spurious Radiation
Test procedure

The test procedure for filed strength measurement is same as radiated power except for a notch
filter or band pass filter is used to avoid the influence of fundamental to the pre-amplifier.

The measurements below 1GHz were performed with a measurement bandwidth of 100kHz,
above 1GHz with a bandwidth of 1 MHz.

Test Results

The measurements of the spurious emission are at the upper, center and lower channel.
HSGWX-XXXXX-XXXXX

Model:  ories(x=0-9, A~Z or blank) D
Mode: -- Temperature; -- °C  Engineer: --
Polarization: Horizontal Humidity: -- %
Frequency | Reading Factor Result Limit Margin | Table A.nt.
(dBm) (dB) (dBm) (dBm) Degree | High
(MH2) Peak Corr. (dB) (Deg.) (cm)
Polarization: Vertica
Frequency | Reading Factor Result Limit Margin | Table A.nt.
(dBm) (dB) (dBm) (dBm) Degree | High
(MH2) Peak Corr. (dB) (Deg.) (cm)

1. Correction Factor = Antenna factor + Cableloss - Preamplifier

2. Theformula of measured valueas: Test Result = Reading + Correction Factor

3. Detector function in theform: PK = Peak, QP = Quas Peak, AV = Average

4. All not in thetable noted test results are morethan 20 dB below thereevant limits.
5. Seeattached diagramsin appendix.

Explanation of test result
Result Level = Reading Level + Corrected Factor
Corrected Factor = SG level — Received level-Cable loss + substitution antenna gain

Calculation of Limit for Field Strength of Spurious

Compliance with § 22.917, § 24.238, § 27.53 requires that any emission be attenuated below the
transmitter power at least 43 + 10 log P (P = transmitter power in Watts).

Limit for Spurious Emissions at Antenna Terminals. L=P-A=-13dBm
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
85  Test result of band edge emissions

Test date: August 15, 2024-October 23, 2024
Temperature: 24.0 °C
Humidity: 58.7 %

Tester: Sora
Part 2/22/24/27
Band 2
1.4 MHz
QPSK
1RB
* B 30 ki Nrker 1 [TL ]
® R 20 dem at 2w  SwBre 1. 85000000 G »
30 Ofget 17|dB
o Lo
5‘!‘,10 ’m\ [iva
-2 DL -13 ¢Bm / \\
B AN
[ - M/ Jtﬂ’*\,\,\h% s
via i et

Center 1.85 G 1 M/ Span 10 M

Date: 16. AUG 2024 15:05:15

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -16.67 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 910000000 G+

30 dfget 17|dB

. L]
ﬁiim m L\
c I
. i
o -13 e I

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 14:56:29

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -19.05 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 850000000 G+

30 Ofget 17|dB

- L
ma -
W o ’ALJ\MM\ [iva
i Il
— oL -13 ¢& I !
. ||

Center 1.85 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 15:06:51
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -20.56 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 910000000 G+
30 dfget 17|dB
. N
1 RE
IL'.L!.‘- -
10 J«/\NW\ [AVE
i , *
0 0oL -13 ¢dB ’ \
1A /
L

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 14:54:03

16QAM
1RB
® “FBW 30 kHz Nrker 1 [TL ]
“VBW 100 kHe -18.13 den
Ref 30 dBm “Att 20 dB SAT 30 ns 1. 850000000 G+

0 Ofget 17|dB

g‘!lm m LM
1 I
; i
IR

Center 1.85 G 1 M/ Span 10 M

Date: 16. AUG 2024 15:03:45

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCCID: GX9HSGWCATM1ZB
® * B 30 kHz Nrker 1 [T1]

“VBW 100 kHz -17.52 dBn
Ref 30 dBm “At 20 dB SAI 30 ns 1. 910000000 G+

30 dfget 17|dB
. N

M

A
—~ 1
L ——1—

30 Weasd
- e ”JM Whﬂﬂ\“m

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 14:58:31

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -21.98 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 850000000 G+

30 Ofget 17|dB

- N

i IF”'“ .

Center 1.85 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 15:02:13
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -19.24 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 910000000 G+

30 dfget 17|dB

o N

T [ M\Mﬁ/\‘\ iva
c [
-10 | |

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 15:00:15

3MHz
QPSK
1RB

® “ B 30 kiHz Nrker 1 [TL ]
“\VBA 100 kHz -19.72 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 850000000 G+

30 Ofget 17|dB

M

=i .
[-50
-60
-70
Center 1.85 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 10:33:06
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -19.97 den

Ref 30 dBm At 20 dB SAT 30 ns 1. 910000000 G+
30 dfget 17|dB

c | B
i

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 10:26: 30

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -25.11 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 850000000 G+

30 Ofget 17|dB

:10 ’(Mﬂvﬂ‘ Ve
o -13 diem )’ ‘\
/

PR i
-60
-70
Center 1.85 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 10:34:19
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® * B 30 kHz
“VBW 100 kHz

Ref 30 dBm “At 20 dB SAI 30 ns

Mrker 1 [TL ]
-24.14 den
1. 910000000 G+

30 dfget 17|dB

i {M\ .
: oL -13 B / j \\u
. Mat, aF
] i

Date: 16. AUG 2024 10:25:19

16QAM
1RB
® * BN 30 kHz
*VBA 100 kHz

Ref 30 dBm “At 20 dB SAI 30 ns

Span 10 MH

Nrker 1 [T1]
-23.77 dBn
1. 850000000 G+

0 Ofget 17|dB

M

Date: 16. AUG 2024 10:31:48

Span 10 M

Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -22.22 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 910000000 G+

30 dfget 17|dB

c |
. |

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 10:27:49

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -28.45 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 850000000 G+

30 Ofget 17|dB
N

Center 1.85 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 10:30:48
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -25.66 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 910000000 G+
30 dfget 17|dB
. N
1 RE
IL'.L!.‘- -
10 [N [iva
i ) \
© 0oL -13 ¢dB / ‘

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 10:29:17

5MHz
QPSK
1RB
® * BV 30 ki Nrker 1 [TL ]
“\VBW 100 khHz -18.99 dBn
Ref 30 dBm “At 20 dB S 30 ns 1. 850000000 G+
30 Ofget 17|dB
o N
e |

Center 1.85 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 10:11:38
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

“\VB/ 100 ke -21.75 den
Ref 30 dBm “At 20 dB SAT 30 ns 1. 910000000 G+
30 dfget 17|dB
- ”m
IL'.JA- -
10 ) ‘ ive
C j k
|

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 10:19:54

FRB

® “ B 30 kHz Nrker 1 [TL ]

“VBW 100 khHz -23.78 din
Ref 30 dBm At 20 dB SAI 30 ns 1. 850000000 G+
30 Ofget 17|dB
o N
1 28

. )f“'“”“ | )
oL -13 e }’ \

Center 1.85 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 10:10:42
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -23.06 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 910000000 G+
30 dfget 17|dB
- L]
= -

10 (’W iva

C

[-10

|
i
MR

M A\ A

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 10:21:13

16QAM
1RB

® * RB 30 kiz Nrker 1 [TL ]
“\VBW 100 kHz -19.81 den
Ref 30 dBm <At 20 dB SAT 30 ns 1. 850000000 G+

0 Ofget 17|dB

M

1l (LN
40 N |
-850
-60
-70
CGenter 1.85 Gk 1 M/ Span 10 ME

Date: 16. AUG 2024 10:12:56
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

“\VB/ 100 ke -18.25 den
Ref 30 dBm “At 20 dB SAT 30 ns 1. 910000000 G+
30 dfget 17|dB
- ”m
IL'.JA- -
10 } \ ive
i ! \
-10

-50
-a80
-70
Genter 1.91 Gk 1 M/ Span 10 M

Date: 16. AUG 2024 10:18:05

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -24.34 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 850000000 G+
30 Ofget 17|dB
- L]
[1 i

: i .
i L
]

H

v\’\/ww IE

Center 1.85 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 10:14:00
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -25.28 dbn
Ref 30 dBm “At 20 dB ST 30 ns 1. 910000000 G+
30 dfget 17|dB
- L]
= -

n
— |

""\ [iVa
|

Center 1.91 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 10:16:18

10 MHz
QPSK
1RB
® * B 30 kHe Mrker 1 [Tl ]

“VBW 100 kHz -26.73 den
Ref 30 dBm “At 20 dB SAI 30 ns 1. 850000000 G+

30 Ofget 17|dB

- N
= f
AT -10 ! \ ™~
I C
10 I{
DL -13 dB /
20
L \w‘k"
a0 /w_/’/ \uM "

Center 1.85 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 16:53:08
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -25.36 din
Ref 30 dBm “At 20 dB ST 30 ns 1. 910000000 G+

30 dfget 17|dB

ﬁiim m [iva
) |
: i
DL -13 ¢Bam L

Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:46: 30

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -26.81 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 850000000 G+

30 Ofget 17|dB

- N
I L'.JA‘- =
10 M
C )
10

<)
s

Center 1.85 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 16:52:11
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -25.87 dbn
Ref 30 dBm “At 20 dB ST 30 ns 1. 910000000 G+
30 dfget 17|dB
- L]
= -
IL'.L!.‘- - 4 1
10 “"‘“\JWW"\ [iva
i ) ‘
0 0oL -13 ¢dB ’ \
- n / \
20 i

Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:50:42

16QAM
1RB

® * RB 30 kiz Nrker 1 [TL ]
“\VBW 100 kHz -26.09 dbn
Ref 30 dBm <At 20 dB SAT 30 ns 1. 850000000 G

0 Ofget 17|dB

g‘!lm m LM
c ]
m i
L J

Center 1.85 G 1 M/ Span 10 M

Date: 15. AUG 2024 16:54:32
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Registration number: W6M 22407-23644-C-247
FCCID: GX9HSGWCATM1ZB
® * B 30 kHz Nrker 1 [T1]

“VBW 100 kHz -24.21 dBen
Ref 30 dBm “At 20 dB SAI 30 ns 1. 910000000 G+

30 dfget 17|dB

. ”

. I )

Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:44:52

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -26.59 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 850000000 G+

30 Ofget 17|dB

- N

o R Mol

M

9]
"
—
I

]
3

L

Center 1.85 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 16:55:39
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

“VBW 100 kHz -26.32 dBn
Ref 30 dBm At 20 dB SN 30 ns 1. 910000000 G+
30 Ofget 17|dB
[ L
1 =
[N BN Nup s
10 v \ iva
C J (
|

g Iy

W'Y
A

Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:43:12

15 MHz
QPSK
1RB
® * BV 30 ki Mrker 1 [Tl ]
“\VBW 100 khHz -28.76 dbn
Ref 30 dBm At 20 dB SAI 30 ns 1. 850000000 G+
30 Ofget 17|dB
o N
= I

. l )

© /\/\»‘N v "
%fﬁ/

-60

-70

Center 1.85 GE 1 M/ Span 10 M

Date: 15. AUG 2024 16:23:48
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -27.92 den

Ref 30 dBm At 20 dB SAT 30 ns 1. 910000000 G+

30 dfget 17|dB

. N
IL'.L!.‘- -

10 / \ ive

C / \

|

Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:34:29

FRB

® “ B 30 kHz Nrker 1 [TL ]
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Ref 30 dBm At 20 dB SAT 30 ns 1. 910000000 G+
30 dfget 17|dB
. N
1 RE
m -0 e e nr
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- \
|

m mwﬁr’”j \m\'\}"w ar

Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:26:53
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1. 910000000 G+
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I—
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30 Ofget 17|dB
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® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -25.10 den

Ref 30 dBm At 20 dB SAT 30 ns 1. 910000000 G+
30 dfget 17|dB

. L]
wia | adadlog
10 ’ M v‘ M
) |
- - n |

Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:30:28

20 MHz
QPSK
1RB
® “RB 30 kHz Narker 1 [TL ]

“VBY 100 kHz -29.77 den
Ref 30 dBm “At 20 dB SAI 30 ns 1. 850000000 G+&

0 Ofget 17|dB
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

“\VB/ 100 ke -29.05 den

Ref 30 dBm “At 20 dB SAT 30 ns 1. 910000000 G+

30 dfget 17|dB
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IL'.JA- -

10 , \ ive
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|
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Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 14:37:55

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -29.42 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 850000000 G+
30 Ofget 17|dB
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|
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Center 1.85 Gt 1 M/ Soan 10 M
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® “ FB) 30 kHz Mrker 1 [TL ]
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Ref 30 dBm At 20 dB SAT 30 ns 1. 910000000 G+

30 Ofget 17|dB
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[naoe ] n TN S W )

10 [’“ ““W [iva
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DY G s
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® “ FB) 30 kHz Mrker 1 [TL ]

“\VB/ 100 ke -25.81 den
Ref 30 dBm “At 20 dB SAT 30 ns 1. 910000000 G+
30 dfget 17|dB
- ”m
IL'.JA- -
10 ; \ ive
i J \

Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 14:42:43
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*WVBY» 100 kHz -30.17 den
Ref 30 dBm At 20 dB SN 30 ns 1. 850000000 G+
30 Ofset 17|dB
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Ref 30 dBm “At 20 dB S 30 ns 1. 910000000 G+

30 Ofget 17|dB

o N
1 =
e | TR

10 / \ ive

C } \

-10 | \

™ 1o w"w
i e

Center 1.91 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 14:41:08
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1.4 MHz
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1RB
® *FB) 30 ki Nrker 1 [T ]
*VBA 100 kHz -15. 06 dBEn
Ref 30 dBn At 20 dB SAr 30 ns 1. 710000000 G+
0 Ofget 17|dB
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= !
A -10 ) \ L
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“\BN 100 kHz -16.60 dEn
Ref 30 dBm “At 20 dB SAT 30 ns 1. 755000000 G-
30 dfget 17|dB
- ”m
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10 ) l ive
C / \
10 ] l\

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 16. AUG 2024 14:48:38
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® “ B 30 kHz Nrker 1 [TL ]

“VBW 100 khHz -19. 49 dbn
Ref 30 dBm At 20 dB SAI 30 ns 1. 710000000 G+
30 Ofget 17|dB
o N
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|
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Center 1.71 Gt 1 M/ Soan 10 M
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Ref 30 dBm At 20 dB SAT 30 ns 1. 755000000 G+
30 dfget 17|dB
. N
1 RE

i (“"‘”’“W‘ :

|
| 1
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Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 16. AUG 2024 14:49:59

16QAM
1RB
® “RBN 30 kik Nrker 1 [Tl ]
“VB/ 100 kHz -18.90 den
Ref 30 dBm “At 20 dB SA 30 ns 1. 710000000 G+
0 Ofget 17|dB
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Yad

-60

-70

Center 1.71 G+ 1 M/ Span 10 M

Date: 16. AUG 2024 14:39:04
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® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -17.74 den

Ref 30 dBm At 20 dB SAT 30 ns 1. 755000000 G+

30 dfget 17|dB

. N
IL'.L!.‘- -

10 M

n
1 |
L ——1

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 16. AUG 2024 14:44:44

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -22.20 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

- N

: - .

-0 v i W‘Ww
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Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 14:40:37
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® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -18.82 den

Ref 30 dBm At 20 dB SAT 30 ns 1. 755000000 G+
30 dfget 17|dB

[ L]

A -0 + 4 .
C |
|

. o .
.
Center 1.755 GE 1 M/ Soan 10 M

Date: 16. AUG 2024 14:42:41

3MHz
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1RB
® “ FBW 30 kHz Mrker 1 [T1 ]

“VBW 100 kHz -19. 94 dbn
Ref 30 dBm “At 20 dB SAI 30 ns 1. 710000000 G+

30 Ofget 17|dB
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= f
DAY -10 I \ ™~
| |
1 DL -13 dB J \
_20 \K
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -20.29 den

Ref 30 dBm At 20 dB SAT 30 ns 1. 755000000 G+
30 dfget 17|dB

M

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 16. AUG 2024 11:00:50

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -25.67 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

i ,(”“”“ i :
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B . \““i‘

Center 1.71 Gt 1 M/ Soan 10 M
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® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -24.37 dbn
Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G+
30 dfget 17|dB
- L]
= -
IL'.L!.‘- -
10 ’J\MM M
i ( \
0 0oL -13 ¢dB j ‘\
” / \
Y
(F
) Mﬁ MM‘W“
W\“mﬁ WM\(
- i
-a80
-70
Gnter 1.755 Gt 1 M/ San 10 M&
Date: 16.AUG 2024 11:02: 47
® * RB 30 kiz Nrker 1 [TL ]
“\VBW 100 kHz -24. 46 dbn
Ref 30 dBm “Att 20 dB SAT 30 ns 1. 710000000 G+
0 Ofget 17|dB
. ]
Ik'.:!"- -
10 ’ \ [iva
C } \
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= 1
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FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -22.52 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G+

30 dfget 17|dB

) |
. 1

8
3&\&\
/‘,

4

40 ra b
Ww %W
-850
-60
-70
Center 1.755 Gk 1 M/ Span 10 MH

Date: 16. AUG 2024 10:58:19

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -28.61 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

8
— T

T
~-20
A \\1\,\“ 3k
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -26.33 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 755000000 G+
30 dfget 17|dB
. N
1 RE
IL'.L!.‘- -
10 F‘M‘MM [Ava
- }
10 |
0oL -13 ¢dB /

|
\
\

B o I
40 . Wy
!‘vﬁ\% q1\\,/\'\// “V/ M’\"\{v\u MVM

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 16. AUG 2024 10:56:47

5MHz
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1RB
® “ FBW 30 kHz Mrker 1 [T1 ]
*VBW 100 kHz -18.92 dEn

Ref 30 dBn At 20 dB SAI 30 ns 1. 7120000000 G+

a0 Gfget  17|dB
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. | )

Ww ¥ RS

Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 09:58:48
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

“\VB/ 100 ke -21.65 den

Ref 30 dBm “At 20 dB SAT 30 ns 1. 755000000 G+

30 dfget 17|dB

- ”m
IL'.JA- -

10 ) \ ive

C } k

-10 1

T ] Wiy

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 16. AUG 2024 09:50:33

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -22.63 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+
30 Ofget 17|dB
- L]
[1 i
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19 [AV S

Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 10:00:40
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® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -23.47 den
Ref 30 dBm “Att 20 dB ST 30 ns 1. 755000000 G+
30 dfget 17|dB
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IL'.L!.‘- -
10 (/\N\/\/‘»\f*] (AVE
i 1 S
- |
- 1A

i (=

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 16. AUG 2024 09:49:17

16QAM
1RB
® “RBN 30 kik Nrker 1 [Tl ]
“VB/ 100 kHz -20.35 den
Ref 30 dBm “At 20 dB SA 30 ns 1. 710000000 G+
0 Ofget 17|dB

M

Center 1.71 GE 1 M/ Span 10 M

Date: 16. AUG 2024 09:57:18
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® “ FB) 30 kHz Mrker 1 [TL ]

“\BN 100 kHz -18.41 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G+
30 dfget 17|dB
- L]
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10 } \ ive
i / \
10 i

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 16. AUG 2024 09:52:03

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -25.71 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+
30 Ofget 17|dB
- L]
[1 i

) 1l ;
i |
T [
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o] ey

Center 1.71 Gt 1 M/ Soan 10 M
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® “ B 30 kiHz Nrker 1 [TL ]
“\VBA 100 kHz -27.21 den
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Date: 15. AUG 2024 17:00:00
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Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G+

30 dfget 17|dB

. L]

i | )

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 15. AUG 2024 17:05:46
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Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+
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Ref 30 dBm At 20 dB SAT 30 ns 1. 755000000 G+
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'

. M
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Center 1.755 G+ 1 M/ Span 10 MH
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o N
= i
m [~ 10

| .

a
—~ |
L

3AE

R_
<
/]

/
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® “ FB) 30 kHz Mrker 1 [TL ]
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Ref 30 dBm At 20 dB SAT 30 ns 1. 755000000 G+
30 dfget 17|dB

c |
. |

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 15. AUG 2024 17:07:03
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30 dfget 17|dB
. N
1 RE
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-10 [ |

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 15. AUG 2024 17:08:30
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“VB/ 100 kHz -28.25 den
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® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -27.28 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G+

30 dfget 17|dB

ﬁtm r [iVE
c I
I
\

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:05: 46

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -26.26 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

- N

n PRI
10 ha IFANAY) Ve

Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 16:14:47
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® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -25.29 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G+

30 dfget 17|dB
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1 8

ool I ’vmq‘\%ﬁ‘ -

c L

s P I |

n \
20 \“’V\;L

aE

. NATa
-60
-70
Center 1.755 G+ 1 M/ Span 10 MH

Date: 15. AUG 2024 16:04:17

16QAM
1RB

® * RB 30 kiz Nrker 1 [TL ]
“\VBW 100 kHz -28.07 din

Ref 30 dBm “At 20 dB SA 30 ns 1. 710000000 G+
0 Ofget 17|dB

N l )
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=

Center 1.71 GE 1 M/ Span 10 M
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -26.08 din

Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G-

30 dfget 17|dB

- L]
IL'.L!.‘- -

10 ; \ ive

i / \

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:07:22

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -28.63 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB
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Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 16:10:20
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -28.00 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G+

30 dfget 17|dB

. m
1 =
e - 1o MW.A ™ .
C z
-10 I

[ 1t

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:19:02

20 MHz
QPSK
1RB
® “ R 30 kHz Mrker 1 [T ]

“VBW 100 kHz -29.42 dben
Ref 30 dBm “At 20 dB SAI 30 ns 1. 710000000 G+

30 Ofget 17|dB

M

Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 14:50:43
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FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -29.44 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 755000000 G+
30 dfget 17|dB
. N
IL'.L!.‘- -
10 } \ ive
i / \
|

J‘N,N,( L IE

| o S

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 15. AUG 2024 14:52:13

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -29.42 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 14:49:08
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Registration number: W6M 22407-23644-C-247

FCC ID: GX9HSGWCATM1ZB

@

“RBW 30 kHz

Mrker 1 [TL ]

“VBW 100 kHz -28.47 dEn
Ref 30 dBm “At 20 dB SAI 30 ns 1. 755000000 G+
a0 Ofset 17|dB
[ L]
= -
[N BN PTTIE W T
10 [ w [iva
i ! \
-0 Ol -13 ¢d& I !
I
20
~ W
3k

RSN

Date: 15. AUG 2024 14:53:52

16QAM
1RB

20 dB

“ BN 30 kHz
*VBW 100 kHz

SAI 30 ns

Span 10 MH

Nrker 1 [T1]
-30.29 dBn
1. 710000000 G+

Date: 15. AUG 2024 14:46:16

Span 10 M

M
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Registration number: W6M 22407-23644-C-247
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® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -27.90 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G+

30 dfget 17|dB

. L]

i | )

Center 1.755 Gk 1 M/ Soan 10 Mz

Date: 15. AUG 2024 14:56:54

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -29.56 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

- N

Yhohn
‘\ M

N a
qQ
—
3
I

Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 14:47:43

Worldwide Testing Services(Taiwan) Co., Ltd. Page 156 of 262



R

g . . . .
:WITSs Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -29.91 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 755000000 G+
30 dfget 17|dB
- L]
= -
v G A

M

L [

-50 et
-60
-70
Center 1.755 GE 1 M/ Soan 10 M
Date: 15. AUG 2024 14:55:40
Band 5
1.4 MHz
QPSK
1RB
® * RBM 30 kiz Nrker 1 [T ]
*VBA 100 kHz -14.01 dBn
Ref 30 dBn At 20 dB SAr 30 ns 824. 000000000 MHz
0 Ofget 17|dB
L L]
e |
M

. |
i |
B DL -13 ¢gBm \'\k
i N

Center 824 Mz 1 M/ Span 10 M

Date: 16. AUG 2024 14:24:42
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® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -14.98 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB
. N

i | )

B
| |
I

s

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 14:13:32

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -18.93 den

Ref 30 dBm At 20 dB SAI 30 ns 824. 000000000 M+
30 Ofget 17|dB

- L
ma -
W o ’NNMV") [iva
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— oL -13 ¢& [ I
. ||

Center 824 Mz 1 M/ Soan 10 M

Date: 16. AUG 2024 14:26:05
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® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -20.64 den
Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB
. N
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IL'.L!.‘- -
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- {
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—

B
\L\_\
:)}_’

M

50 ST
-a80
-70
Genter 849 M 1 M/ San 10 M&
Date: 16.AUG 2024 14:11:56
® * RB 30 kiz Nrker 1 [TL ]
“\VBW 100 kHz -18.14 den
Ref 30 dBm “Att 20 dB ST 30 ns 824, 000000000 M+

0 Ofget 17|dB

N | )

Center 824 Mz 1 M/ Span 10 M

Date: 16. AUG 2024 14:23:03
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

“\VBM 100 kHz -16.51 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz
30 dfget 17|dB
- L]
IL'.L!.‘- -
10 / \ ive
C } &
0 0oL -13 ¢dB ] l
} \
I\

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 14:15:06

® “ B 30 kHz Nrker 1 [TL ]
“VBW 100 khHz -21. 49 din
Ref 30 dBm “At 20 dB S 30 ns 824. 000000000 MHz
30 Ofget 17|dB
o N
1 28
el I -
(V“"“"M LM
i } \
- 10 I T
DL -13 ¢dBnm \

Center 824 Mz 1 M/ Soan 10 M

Date: 16. AUG 2024 14:21:42
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -18.41 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

. L]

W= -10 ‘ul w.:;“\ .
) L
-10 ] |

ry - T

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 14:16:26

3MHz
QPSK
1RB

® “ B 30 kiHz Nrker 1 [TL ]
“\VBA 100 kHz -18.12 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -19.54 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

c | B
. J

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 11:07:52

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -24.65 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB

. ] ““1‘ )

I}
i Il -13 ¢Bm Vj \
I \L X o

. L Ty

Center 824 Mz 1 M/ Soan 10 M

Date: 16. AUG 2024 11:16:07
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -24.89 den
Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB
. N
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10 r‘W\MAM/\ [Ava
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B
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__1
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Genter 849 M 1 M/ San 10 M&
Date: 16.AUG 2024 11:06: 35
® * RB 30 kiz Nrker 1 [TL ]
“\VBW 100 kHz -22.37 din
Ref 30 dBm “Att 20 dB ST 30 ns 824, 000000000 M+
0 Ofget 17|dB
. ]
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -21.37 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

c I
. |

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 11:09:41

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -24.95 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB
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10 /" T [ive
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Center 824 Mz 1 M/ Soan 10 M

Date: 16. AUG 2024 11:12:52

Worldwide Testing Services(Taiwan) Co., Ltd. Page 164 of 262



R

“Tﬂlﬁ*i Worldwide Tem'n_g Services(Taiwan) Co., Ltd.
1"*’4 " o e

Registration number: W6M 22407-23644-C-247
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® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -24.68 dbn

Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

- L]
= -
IL'.L!.‘- -

10 [AVE

i [ \

B |

-10 i

Span 10 MH

Date: 16. AUG 2024 11:11:07

5MHz
QPSK
1RB
® * BV 30 ki Nrker 1 [TL ]
“\VBW 100 khHz -17. 47 dBn
Ref 30 dBm “At 20 dB S 30 ns 824. 000000000 MHz
30 Ofget 17|dB
o N
= f
[\ -10 ! ‘ ™~
) i
= DL -13 ¢dBm y} \
JiR

B A, -
/] A

Soan 10 M

Date: 16. AUG 2024 09:37:30
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -20.74 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

. L]

M

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 09:46: 04

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -22.06 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB

- N

- 10 Wwﬁ .
Lo )

- _ AVA%

Center 824 Mz 1 M/ Soan 10 M

Date: 16. AUG 2024 09: 36: 36
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FCC ID: GX9HSGWCATM1ZB

@

Ref 30 dBm “At 20 dB

SAI 30 ns

* B 30 khe Narker 1 [Tl ]
*VBW 100 khz

-24.69 dben
849. 000000000 M

30 dfget 17|dB

M

20
1 i
e G “..\
c 1N
|

WFWP\ .
A

A
-850
-60
-70
Genter 849 Mz 1 M/ Span 10 M
Date: 16. AUG 2024 09:47:29
16QAM
1RB
® “ FBW 30 kHz Mrker 1 [TL ]
“VBY 100 kHz -16. 31 dBn
Ref 30 dBm “At 20 dB SAI 30 ns 824. 000000000 Mz

0 Ofget 17|dB

Date: 16.AUG 2024 09:38:56

Span 10 M

M
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -16.99 den

Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB

e |

| .

ri

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 09:44:22

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -21.38 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB
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L s— |
—
|
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I
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«j’
=
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- 40 \'\’/’ W WMM
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Date: 16. AUG 2024 09:40:13
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -24.05 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

:O ( AW\ o
. I
) o -13 fem ] \
M"f \”liwh [[

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 09:41:50

10 MHz
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1RB

® “ B 30 kiHz Nrker 1 [TL ]
“\VBA 100 kHz -25.78 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB
N
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o B

1 I M
i |

SR :
i A

Center 824 Mz 1 M/ Soan 10 M

Date: 15.AUG 2024 17:26:07
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -26.19 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

20 LAl
= I
A -0 ' \ .
10

T
T

Center 849 Mz 1 M/ Soan 10 Mz

Date: 15. AUG 2024 17:21:59

® “ B 30 kHz Nrker 1 [TL ]
“\VBW 100 kHz -24.33 dbn
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz
30 Ofget 17|dB
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“ VBN 100 kHz -27.85 dbn
Ref 30 dBm *At 20 dB SAI 30 ns 849. 000000000 Mz
30 dfget 17|dB
o N
1 i
oo MR T
10 /vvvvw‘ww\ M
i ) t
-1 0oL -13 ¢dB I ‘
- 1A \

--20 L\/\N
7 aE
\Alvl'\l

Center 849 Mz 1 M/ Soan 10 Mz

Date: 15. AUG 2024 17:23:40

16QAM
1RB
® * FBM 30 ki Norker 1 [T ]
“VBW 100 khHz -25.55 dBn
Ref 30 dEm “At 20 dB SA 30 ns 824. 000000000 Mz
0 Ofget 17|dB
o N
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[\/Ad- -10 } \ v
A i
-10 ']
DL -13 ¢gBm JJ
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Date: 15. AUG 2024 17:27:16
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® “ FB) 30 kHz Mrker 1 [TL ]
“ VB 100 Kz -24.60 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 MHz
30 dfget 17|dB
0 N
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10 } l [iva
| \
L o :
0oL -13 ¢dBm \
~-20
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MM
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-70
Genter 849 Mg 1 M/ Span 10 M
Date: 15.AUG 2024 17:20: 39
® “ B 30 kHz Nrker 1 [TL ]
“\VBW 100 kHz -25.27 den
Ref 30 dBm “At 20 dB ST 30 ns 824. 000000000 M+
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® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -26.71 dbn

Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB

20

10 iva

HErany

Center 849 Mz 1 M/ Soan 10 Mz

Date: 15. AUG 2024 17:18:33
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1.4 MHz
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1RB
® “RB 30 kHz Narker 1 [TL ]

“VBY 100 kHz -13.88 dbn
Ref 30 dBm “At 20 dB SAI 30 ns 699. 000000000 Mz

0 Ofget 17|dB
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I
|
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -15.53 den

Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB

e |

M

40 M«vw L u‘
Y R T
-50
-60
-70
Center 849 M 1 M/ Soan 10 M

Date: 16. AUG 2024 13:22:44

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -19.57 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB

(W‘ .
i

[ 1t —

Center 824 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 16:10:10
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -21.58 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

| o N

R (/‘UJVLAW‘\ [iva
C |
-10 I |

P ™
g

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 13:24:04

16QAM
1RB

® * RB 30 kiz Nrker 1 [TL ]
“\VBW 100 kHz -18.91 den
Ref 30 dBm <At 20 dB SAT 30 ns 824, 000000000 M+

0 Ofget 17|dB

| .

Center 824 Mz 1 M/ Span 10 M

Date: 22. OCT. 2024 16:14:48
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -17.19 den

Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB

c |
i
E

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 13:21:06

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -21. 41 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB

:10 }FMM v

Y. T
NaYACATEL N

Center 824 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 16:11:51
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -19.07 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

[ L]
C L
|

W
-60
-70
Genter 849 Mz 1 M/ Span 10 M

Date: 16. AUG 2024 13:19:33

3MHz
QPSK
1RB
® “ FBW 30 kHz Mrker 1 [T1 ]

“VBW 100 kHz -19.32 dien
Ref 30 dBm “At 20 dB SAI 30 ns 824. 000000000 M-z

30 Ofget 17|dB

40
N R T
-50
-60
-70
Center 824 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 16:25:50
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -20.00 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

e |

| .

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 11:33:25

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -25.22 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB

o L]
ﬁiim AV
’ 1]
i
— ] 11
/

Center 824 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 16:24:21

Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.
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L

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -25.10 den
Ref 30 dBm “Att 20 dB ST 30 ns 849. 000000000 Mz
30 dfget 17|dB
. ]
= -
IL'.L!.‘- -
10 r“\MWV\ [iva
i ( \
0 0oL -13 ¢dB }I \\
20 \\.‘l
I, F
% M L\‘\w\,\‘,
W A \w\v
- gty
-60
-70
Genter 849 M 1 M/ San 10 M&
Date: 16.AUG 2024 11:31:43
® * RB 30 kiz Nrker 1 [TL ]
“\VB 100 kHz -23.84 din
Ref 30 dBm “Att 20 dB ST 30 ns 824. 000000000 M
0 Ofget 17|dB
- N
Ik'.:!"- -
10 I \ [ive
C ) \
-10
oL -13 ¢Bm /{ ‘\

Center 824 Mz 1 M/ Span 10 M

Date: 22. OCT.2024 16:21:57

N A4 L

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 203 of 262



R
o

IS

L

ot

1'::_. S

L

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * RBM 30 kiz
“\VBM 100 kHz

Ref 30 dBm “At 20 dB SAI 30 ns

Mrker 1 [TL ]

-22.27 den
849. 000000000 M

30 dfget 17|dB

M

Date: 16. AUG 2024 11:34:34

FRB

® “ FB 30 kHz
“\VBA 100 kHz

Ref 30 dBm “At 20 dB SAI 30 ns

Span 10 MH

Nrker 1 [T1 ]
-23.36 dben
824. 000000000 MH

30 Ofget 17|dB

- N
ﬁiim (AVE

. "

Ml

L A

| J/J‘/ o

WA 8 N

Date: 22.OCT.2024 16:23:01

Soan 10 M
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -25.13 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

[ L]

A -0 P + .
A |
-10 N I |

T Wy
-70
Genter 849 M 1 M/ Span 10 M

Date: 16. AUG 2024 11:35:54

5MHz
QPSK
1RB
® “ R 30 kHz Mrker 1 [T ]

“VBW 100 kHz -18.19 din
Ref 30 dBm “At 20 dB SAI 30 ns 824. 000000000 M-z

30 Ofget 17|dB

| .

Center 824 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 16:31:15
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -21.30 den

Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB

c | B
i

s v gy
J’V\M e

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:39:04

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -22.44 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB

:10 ){mw v

o VR
-50
-60
-70
Center 824 Mz 1 M/ Span 10 M

Date: 22.OCT.2024 16:29:58
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -24.94 den
Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB
. N
1 RE
IL'.L!.‘- -
10 M
i 1 \
- 1A

-0 T )

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:38:00

16QAM
1RB

® * RB 30 kiz Nrker 1 [TL ]
“\VBW 100 kHz -15.93 din
Ref 30 dBm <At 20 dB SAT 30 ns 824, 000000000 M+

0 Ofget 17|dB

) | :
i

Center 824 Mz 1 M/ Span 10 M

Date: 22. OCT.2024 16:32:33

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -17.55 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

c | B
i

W m‘v 9

Center 849 Mz 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:40:41

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -21.58 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB

Center 824 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 16:33:52
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

= -
e |

10 MHz
QPSK
1RB

Genter 849 Mk 1 M/ Span 10 M
Date: 16. AUG 2024 08: 42: 20
* BV 30 ki Nrker 1 [TL ]
“\VBW 100 khHz -26.77 dbn
Ref 30 dBm “At 20 dB S 30 ns 824. 000000000 MHz
30 Ofget 17|dB
o m
i j \
i / \
-10 !
DL -13 ¢dBm /
-20
L
h /\/’J v\m\/
B ~ M ANPN
AM AT Y
M
-60
-70

Ref 30

dBm

“At 20 dB

“RBW 30 kHz
“VBW 100 kHz
SAI 30 ns

Mrker 1 [TL ]

-29.01 dBn

849. 000000000 M

30 Ofget 17

dB

— |
r

I

WMWMM T

M

M

Center 824 Mz

Date: 22.OCT.2024 16:41:41

Soan 10 M

Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -26.69 dbn
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

M

Center 849 Mz 1 M/ Soan 10 Mz

Date: 15. AUG 2024 18:14:07

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -26.35 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB

Center 824 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 16:43:14
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -29.11 den
Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB
. N
1 RE
D oCl I ]
(W V““V“\ ive
i ) ‘
-1 0oL -13 ¢dB } \
1A \
-20

Center 849 Mz 1 M/ Soan 10 Mz

Date: 15. AUG 2024 18:15:19

16QAM
1RB
® * FBM 30 ki Norker 1 [T ]
“VBW 100 khHz -26.21 dBn
Ref 30 dEm “At 20 dB SA 30 ns 824. 000000000 Mz
0 Ofget 17|dB
o N
= i
[\/Ad- -10 ! \ v
C |
-10 l
DL -13 ¢Bm J’
-0 I

| |

Center 824 Mz 1 M/ Span 10 M

Date: 22. OCT. 2024 16:40:16

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -22.65 dbn

Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB

c |
|

Center 849 Mz 1 M/ Soan 10 Mz

Date: 15. AUG 2024 18:18:08

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -27.26 den
Ref 30 dBm “pt 20 dB SN 30 ns 824. 000000000 Mz

30 Ofget 17|dB

A 1\/“"‘“
v "’) M
|

9]
i o S R

o i \
f_ 7

Center 824 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 16:37:16

., Ltd.

Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -27.67 den
Ref 30 dBm “At 20 dB ST 30 ns 849. 000000000 Mz

30 dfget 17|dB

e | Auppiobi

P

Center 849 Mz 1 M/ Soan 10 Mz

Date: 15. AUG 2024 18:16:31

15 MHz
QPSK
1RB
® * B 30 kHe Mrker 1 [Tl ]

“VBW 100 kHz -28.80 dEn
Ref 30 dBm “At 20 dB SAI 30 ns 824. 000000000 M-z

30 Ofget 17|dB

Center 824 Mz 1 M/ Soan 10 M

Date: 22.OCT.2024 16:49:10
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * RBM 30 kiz
“\VBM 100 kHz

Ref 30 dBm “At 20 dB SAI 30 ns

Mrker 1 [TL ]
-30.17 den
849. 000000000 MHz

30 dfget 17|dB

- f

|
|
o )
f_ AN

VN
\

Date: 15. AUG 2024 16:01:07

FRB

® “ FB 30 kHz
“\VBA 100 kHz

Ref 30 dBm “At 20 dB SAI 30 ns

Span 10 MH

Nrker 1 [T1 ]
-25.77 dbn
824. 000000000 MH

M

30 Ofget 17|dB

- "
1 =
e | ot .
c |
10 !
DL -13 ¢ / \
20
L
At L [y -

0 ™
MNV(V
-850
-60
-70
Center 824 Mz 1 M/ Span 10 M

Date: 22.OCT.2024 16:47:55

Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.
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Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.

1-:""'-! '-r:u.'i‘"{é
Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -27.82 den
Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB
. N
1 RE
D oCl I A AN
( ‘ ive
i / \
L 1o |

D
VAT w‘\m

Center 849 Mz 1 M/ Soan 10 Mz

Date: 15. AUG 2024 16:02:28

16QAM
1RB

® * RB 30 kiz Nrker 1 [TL ]
“\VBW 100 kHz -28.88 din

Ref 30 dBm “At 20 dB SA 30 ns 824. 000000000 Mz
0 Ofget 17|dB

aa
5 b
——
 —

M

| ——

B
\—'—\_

Center 824 Mz 1 M/ Span 10 M

Date: 22. OCT. 2024 16:50:43

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB
® * B 30 kHz
“VBW 100 kHz

Ref 30 dBm “At 20 dB SAI 30 ns

Mrker 1 [TL ]

-27.79 dEn
849. 000000000 M

30 dfget 17|dB

Date: 15. AUG 2024 15:59:38

FRB

Span 10 MH

M

M

® “ B 30 kHz Nrker 1 [TL ]
“\VBW 100 kHz -29.97 den
Ref 30 dBm “At 20 dB ST 30 ns 824. 000000000 M+
30 Ofget 17|dB
20
[1 i
e | ( WMJW
c 1 \
-10 I \
DL -13 d= }
-0 \‘kk\
30 M h“‘d‘w
L .o WAWN Wv’“‘v\
-60
-70
Genter 824 M 1 M/ Span 10 M

Date: 22.OCT.2024 16:53:03

Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -30.99 den

Ref 30 dBm At 20 dB SAT 30 ns 849. 000000000 M
30 dfget 17|dB

20

10 iva

--20

-60
-70
Center 849 MHz 1 M/ Span 10 MH
Date: 15. AUG 2024 15:58:03
Band 66
1.4 MHz
QPSK
1RB
® “FRBW 30 kHz Nrker 1 [T1]
*VBA 100 kHz -14. 56 dBEn
Ref 30 dBn At 20 dB SAI 30 ns 1. 710000000 G+&

30 Ofget 17|dB

c H ™
. \

e -

Center 1.71 GE 1 M/ Span 10 M

Date: 16.AUG 2024 13:10:30

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -16.39 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 780000000 G+

30 dfget 17|dB

c | B
.

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 12:04:15

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -18.69 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

- N

i (r“““
|

M

I A

--40 7y \vw'\,\wm
ATl

-60

-70

Center 1.71 Gk 1 MH/ Span 10 M

Date: 16.AUG 2024 13:12:17
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Ref 30 dBm

“RBW 30 kHz
“VBW 100 kHz

“At 20 dB SAI 30 ns

Mrker 1 [TL ]
-20.58 den
1. 780000000 G+

30 dfget 17|dB
- ”m
= -
IL'.L!A‘- -
10 (‘)\Mmﬂ [Ava
i , (
0 0oL -13 ¢dB ! l
- n
] |
[~-20
--30 WM\W
i 'waw Mt \”IM
[~-50
-60
-70
Gnter 1.78 GE 1 M/ San 10 M
Date: 16.AUG 2024 12:02: 34
® “ FBW 30 kHz Mrker 1 [TL]
“\VBA 100 kHz -17.71 den
Ref 30 dBm <At 20 dB SAT 30 ns 1. 710000000 G+

Date: 16. AUG 2024 13:08:06

Span 10 M

M

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -17.69 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 780000000 G
30 dfget 17|dB
| o N
IL'.L!.‘- -
10 / \ ive
i / \
0 0oL -13 ¢dB ! \
1A j kl_

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 12:06:00

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -22.71 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+
30 Ofget 17|dB
- L]
[1 i

[0 fMdlw ™

i u

- vl N
v 4
C_l:r?ter 1.71 Gt 1 M/ Span 10 MH

Date: 16. AUG 2024 13:06:22
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Registration number: W6M 22407-23644-C-247

FCC ID: GX9HSGWCATM1ZB

@

Ref 30 dBm “At 20 dB

“RBW 30 kHz
“VBW 100 kHz
SAI 30 ns

Mrker 1 [TL ]

-18.55 dbn

1. 780000000 G+

30 dfget 17|dB

. L]
T o W\M/\ Ve
C |
-2 DL -13 ¢dBm / lLL
20
P/J 3k
Il

WW‘W

Date: 16. AUG 2024 12:07:56

3MHz
QPSK
1RB

Ref 30 dBm “At 20 dB

“RBW 30 kHz
“VBW 100 kHz
SAI 30 ns

Span 10 MH

Nrker 1 [T1]

-19.56 dBen
1. 710000000 G+

30 Ofget 17|dB

I

|

|
i

{

/N

]

M

Date: 16. AUG 2024 11:43:55

Soan 10 M

Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]
“\VBM 100 kHz -19.45 den

Ref 30 dBm At 20 dB SAT 30 ns 1. 780000000 G+
30 dfget 17|dB

c | B
. /1

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 11:51:30

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -24.82 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

. ’(“““ "W‘ )
oL -13 e /‘ ‘\
v

w7~ -

Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 11:42:19
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -24.37 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 780000000 G+

30 dfget 17|dB

o N

T [ (J\U\M})‘W iva
A ]
-10 I |

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 11:52:48

16QAM
1RB

® “ FBW 30 kHz Mrker 1 [TL]
“\VBA 100 kHz -22.97 den
Ref 30 dBm “pt 20 dB SW 30 ns 1. 710000000 G+

) | :
. I

Center 1.71 GE 1 M/ Span 10 M

Date: 16. AUG 2024 11:45:13
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -22.21 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 780000000 G+

30 dfget 17|dB

ﬁ:m m [iVE
c i
} i
s

40 (‘N«/’W K"‘\A\)Aw
-50
-60
-70
Center 1.78 GE 1 M/ Span 10 ME

Date: 16. AUG 2024 11:49:36

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -29.05 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+
30 Ofget 17|dB
- L]
[1 i

: r )
5 s e

o kP W

Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 11:46:22
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R Tt

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -24.63 den

Ref 30 dBm At 20 dB SAT 30 ns 1. 780000000 G+

30 dfget 17|dB

. N
1 RE
IL'.L!.‘- - +

10 ["« [iva

i / \

-10

1A !

I
;?ter 1.78 G¥ 1 M/ San 10 M¥

Date: 16. AUG 2024 11:47:59

5MHz
QPSK
1RB
® * BV 30 ki Nrker 1 [TL ]
“\VBW 100 khHz -19.22 den
Ref 30 dBm “At 20 dB S 30 ns 1. 710000000 G+
30 Ofget 17|dB
o N

. | )

Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 08:23:22
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

“\VB/ 100 ke 2115 den

Ref 30 dBm “At 20 dB SAT 30 ns 1. 780000000 G+

30 dfget 17|dB

- ”m
IL'.JA- -

10 ) ‘ ive

C / \

0 0oL -13 ¢dB ] \

!

N u\\ A
VAV MY
-850
-60
-70
CGenter 1.78 Gk 1 M/ Span 10 M

Date: 16. AUG 2024 08:33:39

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -22.60 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+
30 Ofget 17|dB
- L]
[1 i
| e
{””W L

|
=

Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 08:22:02
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1-:""'-! '-r:u.'i‘"{é
Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -23.16 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 780000000 G+
30 dfget 17|dB
. N
1 RE
IL'.L!.‘- - 1
10 (’WV\M"\ [iva
- ‘
10 i

|
. /
i MH/W Pl -

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:34:59

16QAM
1RB

® “ FBW 30 kHz Mrker 1 [TL]
“\VBA 100 kHz -19.73 den
Ref 30 dBm “pt 20 dB SW 30 ns 1. 710000000 G+

0 Ofget 17|dB

- N

| .

Center 1.71 GE 1 M/ Span 10 M

Date: 16. AUG 2024 08:25:24

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

“\VB/ 100 ke -17.84 den
Ref 30 dBm “At 20 dB SAT 30 ns 1. 780000000 G+
30 dfget 17|dB
- ”m
IL'.JA- -
10 } \ ive

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:31:56

FRB
® * B 30 kHe Mrker 1 [T1 ]

“VBW 100 kHz -26.75 den
Ref 30 dBm “At 20 dB SAI 30 ns 1. 780000000 G+

30 Ofget 17|dB

- N

A
\ M

9]
e I |
>

Center 1.78 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 08:28:31
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -25.55 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 710000000 G+
30 dfget 17|dB
. N

1 R

D oCl I

Center 1.71 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:26: 34

10 MHz
QPSK
1RB
® * BV 30 ki Mrker 1 [Tl ]
“\VBW 100 khHz -26.35 dbn
Ref 30 dBm At 20 dB SAI 30 ns 1. 710000000 G+
30 Ofget 17|dB
o N
el I

| .

. |
|

e /
5 m/M \WW%W o

Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 08:05:33
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -24.74 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 780000000 G+
30 dfget 17|dB
- L]
IL'.L!.‘- -
10 ( \ ive
i } \
| o l
0oL -13 ¢dBm \

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:07:11

® “ B 30 kHz Nrker 1 [TL ]
“\VBW 100 kHz -26.54 dbn
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+
30 Ofget 17|dB
o L]
[1 i
|A'.:§4-. - 4
19 [AV S

- J
i ot el ax

Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 08:04:22
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -26.60 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 780000000 G+
30 dfget 17|dB
. N
1 RE

|
il

. / L

<
[ I

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:10:35

16QAM
1RB
® “RBN 30 kik Nrker 1 [Tl ]
“VB/ 100 kHz -25.95 den
Ref 30 dBm “At 20 dB SA 30 ns 1. 710000000 G+
0 Ofget 17|dB
o N

N | )

B A‘ll"’k««m
Wh“'][»w |

- 60

-70

Center 1.71 G 1 M/ Span 10 Mz

Date: 16. AUG 2024 08:01:33
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -23.43 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 780000000 G+
30 dfget 17|dB
. N
IL'.L!.‘- -
10 , \ ive
i j \

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:13:40

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -25.92 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

- N

M

N
=
T

e /“uw

-60

-70

Center 1.71 Gt 1 M/ Soan 10 M

Date: 16. AUG 2024 08:02:47
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -25.77 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 780000000 G+
30 dfget 17|dB
. N

1 R

m -10 mll"M

”‘“\ ™
|
o -13 fem ] \

ol ava
, WA

Center 1.78 G 1 M/ Soan 10 Mz

Date: 16. AUG 2024 08:12:01

15 MHz
QPSK
1RB
® * BV 30 ki Nrker 1 [TL ]
“\VBW 100 khHz -27.85 din
Ref 30 dBm “At 20 dB S 30 ns 1. 710000000 G+
30 Ofget 17|dB
o N
<} I
[\ -10 { \ ™~
) Il

-10 | |

- /
; I -

-40 %’f\, V/‘\ |

w

-60

-70

Center 1.71 Gk 1 MH/ Span 10 Mz

Date: 15. AUG 2024 15:43:04
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

“ VB 100 Kz -27.02 den
Ref 30 dBm “At 20 dB SAT 30 ns 1. 780000000 G&
30 dfget 17|dB
o N
= f
T o / \ ive
) i
-1 0oL -13 ¢dBm / \L
~-20
,v\/f \ML .
- 20 {‘M.mi'I M\ww“i o
NM 17
Y I N
- V\,} U W‘vw
- ¥
-60
-70
Genter 1.78 G 1 M/ Span 10 M

Date: 15. AUG 2024 15:33:48

FRB

® “ B 30 kHz Nrker 1 [TL ]

“VBW 100 khHz -26.93 dBn
Ref 30 dBm At 20 dB SAI 30 ns 1. 710000000 G+
30 Ofget 17|dB
o N
1 28
oo MR sl
A |

; | M
|

Bl
H
1

Y
MAM
Y

Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 15:44:11
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -27.41 den
Ref 30 dBm “Att 20 dB ST 30 ns 1. 780000000 G+
30 dfget 17|dB
. ]
= -
m -10 vl'ﬂv‘v"‘\hj‘
[AVE
C \

m MMM/J W% ar

Center 1.78 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 15:32:25

16QAM
1RB

® “ FBW 30 kHz Mrker 1 [TL]
“\VBA 100 kHz -27.48 den
Ref 30 dBm “pt 20 dB SW 30 ns 1. 710000000 G+

0 Ofget 17|dB

- N

) I )

ol
—
=

Center 1.71 GE 1 M/ Span 10 M

Date: 15. AUG 2024 15:41:20
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® “ FB) 30 kHz Mrker 1 [TL ]

*VBW 100 khz -26.12 den
Ref 30 dBm At 20 dB SAT 30 ns 1. 780000000 G+
30 dfget 17|dB
. N

= 1

D oCl I

| .

,.,
B
[ —
—

Center 1.78 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 15:35:45

® “ B 30 kHz Nrker 1 [TL ]
“\VBW 100 kHz -28.71 dbn
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+
30 Ofget 17|dB
- L]
[1 i
{ ‘) [iva
i ) \
10 1 i
oL -13 ¢& \
. "

<
-

T

Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 15:39:06
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -26.97 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 780000000 G+

30 dfget 17|dB

[ L
= - W
e | pp b
10 / A [AV S
C / \
-10 I

Center 1.78 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 15:37:16

20 MHz
QPSK
1RB
® “ R 30 kHz Mrker 1 [T ]

“VBW 100 kHz -29.03 dien
Ref 30 dBm “At 20 dB SAI 30 ns 1. 710000000 G+

30 Ofget 17|dB

PV Al "

Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 15:14:52

Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\BN 100 kHz -28.49 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 780000000 G+

30 dfget 17|dB

c | B
i I

W MW

Center 1.78 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 15:24:25

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -29.54 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

e | TN

M

S e e

B J
i | e e

Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 15:13:37

Worldwide Tem'ﬂ_g S erviceg_(_ Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247

FCC ID: GX9HSGWCATM1ZB

@

Ref 30 dBm

At

“RBW 30 kHz
“VBW 100 kHz

20 dB SAI 30 ns

Mrker 1 [TL ]
-28.40 dEn
1. 780000000 G+

30 dfget 17|dB

20

[C10

M

%:5

Date: 15. AUG 2024 15:03:38

16QAM
1RB

®

Ref 30 dBm

“ BN 30 kHz
*VBW 100 kHz

20 dB SAI 30 ns

Span 10 MH

Nrker 1 [T1]
-29.41 dBn
1. 710000000 G+

0 Ofget 17|dB

Date: 15. AUG 2024 15:16:58

Span 10 M

M
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

® * FBW 30 ke Nrker 1 [TL ]
“\VBM 100 kHz -27.13 den
Ref 30 dBm “At 20 dB ST 30 ns 1. 780000000 G+
30 dfget 17|dB
- L]
IL'.L!.‘- -
10 ) \ ive
i } \
0 0oL -13 ¢dB ' \
T
J

7:50 f WMW

Center 1.78 G 1 M/ Soan 10 Mz

Date: 15. AUG 2024 15:00:11

FRB

® “ B 30 kHz Nrker 1 [TL ]
“\VBA 100 kHz -29.16 den
Ref 30 dBm “pt 20 dB SN 30 ns 1. 710000000 G+

30 Ofget 17|dB

- N

Sty
\ [ive

P

Center 1.71 Gt 1 M/ Soan 10 M

Date: 15. AUG 2024 15:18:30

Worldwide Testing Services(Taiwan) Co., Ltd. Page 240 of 262



Worldwide Tesﬁﬂg Services(Taiwan) Co., Ltd.

Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

Part 90
Band 26
1.4 MHz
QPSK
1RB

@

el

*RB 30 kHz

Mrker 1 [TL ]

“VBW 100 kHz

-28.92 dEn

Ref 30 dBm At 20 dB SN 30 ns 1. 780000000 G+
30 Ofget 17|dB
. ]
B Piabarkag
10 \ [ive
i } \
[0 oL -13 ¢dB / 1
- IIJ \
o “w
,,/‘W/ W\rml aE
- o ) 3
N;?\MM I \NN
o4 Muw&‘w
L S
I -60
-70
CGenter 1.78 Gk 1 M/ Span 10 M
Date: 15. AUG 2024 15:01:49
Rf 30 dBr
Ofdet 17 B |
20 T Lga~ I
B N
10 A
. Vi
L ] \
. N
n / Y LM
-20 \\
—-30 i I
= M “\‘wmﬂ
- 50 ol
-_ 60 3E
Center 814.7 Ntz 260 kH/ Soan 2.6 Mz
Tx Channel BANCZ6 MK 1. 4M L
Bandwi dt h 1.4 ME Fower 13.36 dBm
Sart Sop RBwW Freq PwvAbs Pw Rl ALinmit
[H] [H] [H] [H] [demy  [dEC] [d
-1.300 M-737.500 k 100.00 k 813.958333 M -28.58 -41.93 -15.58
-737.500 k -700.000 k 300.00 813.979167 M -49.98 -63.34 -29.98
700.000 k 737.500 k 300.00 815.412500 M -70.96 -84.31 -50.96
737.500 k 1. 300 M100. 00 k 815.450000 M -45.88 -59.24 -32.88

Date: 23.0CT.2024 08:03:09

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr
Ofget 17 dB |
20 TG Lzasy
- 10 /'rm I'_‘
e © ] \
Ve |-1C v
L A \\. (AVE
-20 J/r
[ [~ P
-40 I e M
" Ty
ol ¥
SEI - an 3E
CGonter 823.3 Mz 260 kH/ Soan 26 Mz
Tx Channel BANCP6 MAXK 1. 4M L
Bandwi dt h 1.4 Me Fower 13.24 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-1.300 M-737.500 k 100.00 k 822.554167 M -45.87 -59.11 -32.87
-737.500 k -700.000 k 300.00 822.587500 M -71.01 -84.25 -51.01
700.000 k 737.500 k 300.00 824.016667 M -50.20 -63.44 -30.20
737.500 k 1.300 M100. 00 k 824.045833 M -29.18 -42.42 -16.18
Date: 23.OCT. 2024 08:06:04
Rf 30 dBr
Ofdet 17 B |
20 T 7S] I
o A
- *7(:
R
:Ve [—1C
- / \ “
--30 T \«‘ ok
LA A dad Vbl
=40
I -50
FET|_ oy E
CGonter 814.7 Nz 260 kH/ Soan 26 Mz
Tx Channel BAND26 MAXK 1. 4M LL
Bandw dt h 1.4 M Fower 10. 98 dBm
Sart S op RBwW Freq PwrAbs PwRel ALinmit
[H] [H] [H] [H] [dend  [dEC] [dE
-1.300 M-737.500 k 100.00 k 813.925000 M -30.37 -41.34 -17.37
-737.500 k -700.000 k 300.00 813.991667 M -52.93 -63.91 -32.93
700.000 k 737.500 k 300.00 815.412500 M -56.90 -67.88 -36.90
737.500 k 1. 300 M100. 00 k 815.441667 M -31.31 -42.29 -18.31

Date: 23.0OCT.2024 08:02:15
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Rf 30 dBr
Ofget 17 dB |
20 TG Lzasy I
o LA
I C
W
JiVe |1
-_ o0 / \ LM
- J’r \\
- v
ad v VY
--50
SEI - an 3E
CGonter 823.3 Mz 260 kH/ Soan 26 Mz
Tx Channel BANCP6 MAXK 1. 4M L
Bandwi dt h 1.4 M Fower 10. 80 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-1.300 M-737.500 k 100.00 k 822.520833 M -30.85 -41.65 -17.85
-737.500 k -700.000 k 300.00 822.591667 M -53.49 -64.29 -33.49
700.000 k 737.500 k 300.00 824.012500 M -56.94 -67.73 -36.94
737.500 k 1.300 M100. 00 k 824.058333 M -32.02 -42.81 -19.02

Date: 23.OCT.2024 08:07:02

16QAM
1RB

Rf 30 dBr
| Ofset 178 ]
i [T LEa="| Im
1“ Y

me| - ] \

™

e . ~
e N
—-50 M L

SECT gy 3E

Center 814.7 Nk 260 kHz/ Soan 2.6 Mz
Tx Channel BAND®6 MK 1. 4M UL
Bandwi dt h 1.4 ME Fower 12.04 dBm

Sart Sop RBN Feq PwrAbs PwRel ALimt

[H] [H] [H] [H] [dB  [dEc] [d5

-1.300 M-737.500 k 100.00 k 813.958333 M -30.45 -42.50 -17.45
-737.500 k -700.000 k 300.00 813.983333 M -52.43 -64.47 -32.43

700. 000 k 737.500 k 300. 00 815.420833 M -72.92 -84.97 -52.92

737.500 k 1.300 M100.00 k 815.475000 M -48.34 -60.38 -35.34

Date: 23.0OCT.2024 08:00:11
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Registration number: W6M 22407-23644-C-247
FCC ID: GX9HSGWCATM1ZB

@

Worldwide Tesﬁﬂg Services(Taiwan) Co., Ltd.

Rf 30 dBr
Ofget 17 dB |
20 TG Lzasy I
B N
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. N
W- L ETa; / \
At /r \\\ LM
oo /r’
- v
B Moy
o s et i
[P~ v
SEI - an 3E
CGonter 823.3 Mz 260 kH/ Soan 26 Mz
Tx Channel BANCP6 MAXK 1. 4M L
Bandwi dt h 1.4 Me Fower 11. 82 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-1.300 M-737.500 k 100.00 k 822.533333 M -48.86 -60.68 -35.86
-737.500 k -700.000 k 300.00 822.562500 M -73.25 -85.07 -53.25
700.000 k 737.500 k 300.00 824.000000 M -52.38 -64.20 -32.38
737.500 k 1.300 M100. 00 k 824.045833 M -31.48 -43.31 -18.48
Date: 23.OCT. 2024 08:08:24
Rf 30 dBr
Ofdet 17 B |
20 T 7S] I
o A
- [© N
Ad .10
- ] - “
[-30
P M AN
-0 TR
I -50
FECT | _ gy 3AE
CGonter 814.7 Nz 260 kH/ Soan 26 Mz
Tx Channel BAND26 MAXK 1. 4M LL
Bandw dt h 1.4 M Fower 11. 07 dBm
Sart S op RBwW Freq PwrAbs PwRel ALinmit
[H] [H] [H] [H] [demd  [dEC] [dE
-1.300 M-737.500 k 100.00 k 813.929167 M -29.30 -40.37 -16.30
-737.500 k -700.000 k 300.00 813.979167 M -54.26 -65.32 -34.26
700.000 k 737.500 k 300.00 815.408333 M -56.70 -67.76 -36.70
737.500 k 1.300 M100.00 k 815.445833 M -32.14 -43.21 -19.14

Date: 23.0CT.2024 08:01:14
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Rf 30 dBr
Ofget 17 dB |
20 TG Lzasy
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SEI - an 3E
CGonter 823.3 Mz 260 kH/ Soan 26 Mz
Tx Channel BANCP6 MAXK 1. 4M L
Bandwi dt h 1.4 M Fower 10. 96 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-1.300 M-737.500 k 100.00 k 822.537500 M -31.58 -42.54 -18.58
-737.500 k -700.000 k 300.00 822.579167 M -55.838 -66.84 -35.83
700.000 k 737.500 k 300.00 824.016667 M -55.47 -66.43 -35.47
737.500 k 1.300 M100. 00 k 824.075000 M -31.27 -42.23 -18.27

Date: 23.OCT.2024 08:09:33
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SECT
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CGonter 815.5 Mz 440 kH&/ Soan 4.4 Mz
Tx Channel BAND26 MASK 3M L
Bandwi dt h 3 M Fower 14. 50 dBm
Sart S op RBwW Freq PwrAbs PwRel  ALinit
[H] [H] [H] [H] [demy  [dEc] [dE

-2.200 M -1.538 M100.00 k 813.941667 M -36.65 -51.15 -23.65

-1.538 M -1.500 M300.00 813.983974 M -60.90 -75.41 -40.90
1.500 M 1.538 M300.00 817.023077 M -75.08 -89.58 -55.08
1.538 M 2.200 M100.00 k 817.079487 M -52.49 -66.99 -39.49

Date: 23.OCT.2024 08:58:24
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Ofget 17 dB |
20 TG Lzasy
- 10 AN I'_.‘
: I iy
1 R ] \
M ETa; \
B LM
20
[ - N
- 40 ]
-50
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CGrter 82 5 Mz 440 kH/ Soan 4.4 Mz
Tx Channel BANTP6 MASK 3M UL
Bandw dt h 3 Mz Fower 14. 35 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-2.200 M -1.538 M100. 00 k 820.955769 M -53.03 -67.38 -40.03
-1.538 M -1.500 M300.00 820.976923 M -75.04 -89.38 -55.04
1.500 M 1.538 M300.00 824.008974 M -62.06 -76.40 -42.06
1.538 M 2.200 M100.00 k 824.044231 M -37.81 -52.15 -24.81
Date: 23.COCT. 2024 09:01:32
Rf 30 dBr
Ofdet 17 B |
20 T P
. [
Sel
I C
S [ )
L ] \ [ive
= I
- v
-30 \
%’M e
- 50
FET|_ oy E
CGonter 815.5 Mz 440 kH&/ Soan 4.4 Mz
Tx Channel BAND26 MASK 3M L
Bandw dt h 3 M Fower 12.21 dBm
Sart S op RBwW Freq PwrAbs PwRel ALinmit
[H] [H] [H] [H] [dEmd  [dEc] [dE

-2.200 M -1.538 M100. 00 k 813. 941667
-1.538 M -1.500 M300.00 813.976923
1.500 M 1.538 M300.00 817.008974
1.538 M 2.200 M100. 00 k 817. 044231

<Lk

Date: 23.0OCT.2024 08:59:15
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Rf 30 dBr
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FECT L oy IE
CGrter 82 5 Mz 440 kH/ Soan 4.4 Mz
Tx Channel BANTP6 MASK 3M UL
Bandw dt h 3 Mz Fower 12. 08 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-2.200 M -1.538 M100.00 k 820.955769 M -49.52 -61.60 -36.52
-1.538 M -1.500 M300.00 820.976923 M -72.67 -84.74 -52.67
1.500 M 1.538 M300.00 824.016026 M -58.09 -70.16 -38.09
1.538 M 2.200 M100.00 k 824.093590 M -33.18 -45.25 -20.18
Date: 23.OCT. 2024 09:00: 32
Rf 30 dBr
Ofdet 17 B ]
B [T LEa="| I
R LAl
10 A
: 7Y oy
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o i / LM

- 40
%MM "\v
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Grter 8155 Nk 440 kig/ Soan 4.4 Mz
Tx Channel BANCP6 MASK 3M L
Bandwi dt h 3 M¥ Fower 13.35 dBm
Sart Sop RBN Feq PwrAbs PwRel ALimt
[H] [H] [H] [H] [dB}  [dEc] [d§

-2.200 M -1.538 M100.00 k 813.941667 M -39.91 -53.26 -26.91
-1.538 M -1.500 M300.00 813.991026 M -64.19 -77.54 -44.19
1.500 M 1.538 M300.00 817.001923 M -75.68 -89.03 -55.68
1.538 M 2.200 M100.00 k 817.255769 M -54.15 -67.50 -41.15

Date: 23. OCT.2024 08:57:25
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Rf 30 dBr
Ofget 17 dB |
20 TG Lzasy I
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SEI - an 'UI 3E
CGrter 82 5 Mz 440 kH/ Soan 4.4 Mz
Tx Channel BANTP6 MASK 3M UL
Bandw dt h 3 Mz Fover 13.08 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE]
-2.200 M -1.538 M100.00 k 820.751282 M -54.40 -67.48 -41.40
-1.538 M -1.500 M300.00 820.969872 M -75.77 -88.84 -5577
1.500 M 1.538 M300.00 824.001923 M -64.17 -77.25 -44.17
1.538 M 2.200 M100.00 k 824.044231 M -40.18 -53.25 -27.18
Date: 23.OCT. 2024 09:02:45
Rf 30 dBr
Ofdet 17 B |
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FET|_ oy UI aE
CGonter 815.5 Mz 440 kH&/ Soan 4.4 Mz
Tx Channel BAND26 MASK 3M L
Bandw dt h 3 M Fower 12. 29 dBm
Sart S op RBwW Freq PwrAbs PwRel ALinmit
[H] [H] [H] [H] [dend  [dEc] [dE

-2.200 M -1.538 M100.00 k 813.955769 M -30.32 -42.62 -17.32

-1.538 M -1.500 M300.00 813.991026 M -54.46 -66.75 -34.46
1.500 M 1.538 M300.00 817.001923 M -74.26 -86.55 -54.26
1.538 M 2.200 M100.00 k 817.150000 M -52.74 -65.03 -39.74

Date: 23.0OCT.2024 08:56:30
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Ofget 17 dB |
20 TG Lgas I
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-c £ N Sei
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SEI - an 3E
CGrter 82 5 Mz 440 kH/ Soan 4.4 Mz
Tx Channel BAND26 MASK 3M L
Bandwi dt h 3 Mz Fower 12.16 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[H] [H] [H] [FE] [dEnd  [dEc] [dg

-2.200 M -1.538 M100.00 k 820.955769 M -53.23 -65.39 -40.23

-1.538 M -1.500 M300.00 820.983974 M -74.19 -86.35 -54.19
1.500 M 1.538 M300.00 824.023077 M -56.95 -69.11 -36.95
1.538 M 2.200 M100.00 k 824.065385 M -32.84 -45.00 -19.84
Date: 23.OCT. 2024 09:04:09
5MHz
Rf 30 dBr
Ofget 17 B |
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FET|_ oy l aE
Qnter 816.5 Mk 640 kHe/ Soen 6.4 Mz
Tx Channel BAND26 MASK 5M L
Bandwi dt h 5 M Fower 14. 56 dBm
Sart S op RBwW Freq PwrAbs PwRel  ALinit
[H] [H] [H] [H] [dB  [dEc] [dg

-3.200 M -2.538 M100.00 k 813.946154 M -34.72 -49.28 -21.72
-2.538 M -2.500 M300.00 813.976923 M -59.18 -73.74 -39.18
2.500 M 2.538 M300.00 819.002564 M -76.67 -91.24 -56.67
2.538 M 3.200 M100.00 k 819.269231 M -55.78 -70.34 -42.78

Date: 23.OCT.2024 08:46:40
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CGonter 8215 Mz 640 kH/ Soan 6.4 Mz
Tx Channel BANTP6 MASK 5M UL
Bandwi dt h 5 Mz Fower 14. 22 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-3.200 M -2.538 M100.00 k 818.576923 M -55.57 -69.79 -42.57
-2.538 M -2.500 M300.00 818.987179 M -76.21 -90.43 -56.21
2.500 M 2.538 M300.00 824.002564 M -60.64 -74.86 -40.64
2.538 M 3.200 M100.00 k 824.053846 M -37.41 -51.63 -24.41
Date: 23.OCT. 2024 08:45:26
Rf 30 dBr
Ofget 17 B |
20 T P
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FET|_ oy aE
Gonter 816.5 Mz 640 kH/ Soan 6.4 Mz
Tx Channel BAND26 MASK 5M L
Bandw dt h 5 M Fower 13. 38 dBm
Sart S op RBwW Freq PwrAbs PwRel ALinmit
[H] [H] [H] [H] [demy  [dEC] [dE

-3.200 M -2.538 M100.00 k 813.946154 M -30.45 -43.83 -17.45
-2.538 M -2.500 M300.00 813.976923 M -55.79 -69.17 -35.79
2.500 M 2.538 M300.00 819.012821 M -75.97 -89.36 -55.97
2.538 M 3.200 M100.00 k 819.064103 M -54.57 -67.96 -41.57

Date: 23.0OCT.2024 08:48:01
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Griter 815 Nk 640 kH/ San 6.4 M
Tx Channel BANTP6 MASK 5M UL
Bandw dt h 5 M Fower 13.17 dBn
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-3.200 M -2.538 M100.00 k 818.935897 M -54.09 -67.27 -41.09
-2538 M -2.500 M300.00 818.987179 M -75.79 -88.96 -55 79
2.500 M 2.538 M300.00 824.002564 M -56.44 -69.62 -36.44
2.538 M 3.200 M100.00 k 824.053846 M -32.51 -45.68 -19.51
Date: 23.OCT. 2024 08:44:21
Rf 30 dBr
Ofdet 17 dB ]
B [T LEa="| I
B N
10 A
R oy

EH
T
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-30 1| \‘M
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SFECT|-_ oy - ] i aE
Grter 816.5 Nk 640 kH/ Span 6.4 Mz
Tx Channel BANCP6 MASK 5M L
Bandw dt h S M Power 14.59 dBm

Sart Sop RBN Feq PwrAbs PwRel ALimt
[H] [H] [H] [H] [dB}  [dEc] [dE

-3.200 M -2.538 M100.00 k 813.946154 M -33.77 -48.36 -20.77
-2.538 M -2.500 M300.00 813.987179 M -56.90 -71.48 -36.90
2.500 M 2.538 M300.00 819.023077 M -76.25 -90.83 -56.25
2.538 M 3.200 M100.00 k 819.423077 M -55.94 -70.53 -42.94

Date: 23.0CT.2024 08:50:06
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CGonter 8215 Mz 640 kH/ Soan 6.4 Mz
Tx Channel BANTP6 MASK 5M UL
Bandw dt h 5 Mz Fower 14. 08 dBm
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-3.200 M -2.538 M100.00 k 818. 700000 M -55.85 -69.92 -42. 85
-2.538 M -2.500 M300.00 818.987179 M -76.37 -90.45 -56.37
2.500 M 2.538 M300.00 824.002564 M -58.38 -72.45 -38.38
2.538 M 3.200 M100.00 k 824.043590 M -34.93 -49.00 -21.93
Date: 23.OCT.2024 08:41:53
Rf 30 dBr
Ofget 17 B |
20 T P
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- P ey
™ bt \
- o ,_,/ LM
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-40
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FET|_ oy ;| t -
Gonter 816.5 Mz 640 kH/ Soan 6.4 Mz
Tx Channel BAND26 MASK 5M L
Bandw dt h 5 M Fower 13. 22 dBm
Sart S op RBwW Freq PwrAbs PwRel ALinmit
[H] [H] [H] [H] [dEeny  [dEC] [dE

-3.200 M -2.538 M100.00 k 813.935897 M -29.41 -42.63 -16.41
-2.538 M -2.500 M300.00 813.976923 M -54.15 -67.37 -34.15
2.500 M 2.538 M300.00 819.023077 M -76.25 -89.47 -56.25
2.538 M 3.200 M100.00 k 819.361538 M - 68 -68.90 -42.68

Date: 23.0OCT.2024 08:49:11
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CGonter 8215 Mz 640 kH/ Soan 6.4 Mz
Tx Channel BANTP6 MASK 5M UL
Bandw dt h 5 M Fower 13. 04 dBn
Sart Sop BN Freq ParAbs ParRel ALint
[ ] [H] [H] [H] [dEn}  [dEc] [dE
-3.200 M -2.538 M100.00 k 818.935897 M -55.15 -68.19 -42. 15
-2.538 M -2.500 M300.00 818.976923 M -75.82 -88.86 -55. 82
2.500 M 2.538 M300.00 824.023077 M -56.07 -69.11 -36.07
2.538 M 3.200 M100.00 k 824.043590 M -31.69 -44.73 -18.69
Date: 23.COCT.2024 08:43:11
10 MHz
Rf 30 dBr
Dfdet 17 dB |
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Genter 819 Mz 114 Mg/ Soan 11 4 Mk
Tx Channel BAND26 MASK 10M LL
Bandwi dt h 10 M Fower 14. 42 dBm
Sart S op RBwW Freq PwrAbs PwRel  ALinit
[H] [H] [H] [H] [dEd  [dEc] [dE

-5.700 M -5.037 M100.00 k 813.939423 M -44.05 -58.47 -31.05
-5.037 M -5.000 M300.00 813.962500 M -68.71 -83.12 -48.71
5.000 M 5.037 M300.00 824.024038 M -77.02 -91.44 -57.02
5.037 M 5.700 M100.00 k 824.389423 M -56.78 -71.20 -43.78

Date: 23.0OCT.2024 09:13:28
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Center 819 M 1 14 M/ Soan 11 4 Mk
Tx Channel BAND26 MASK 10M L
Bandwi dt h 10 MHz Fower 14. 33 dBm
Sart Sop BN Freq ParAbs ParRel ALint

[FE] [Fe] [Fe] [l [den}  [dEc] [d5
-5.700 M -5.0387 M100.00 k 813.811538 M -56.70 -71.02 -43.70
-5.087 M -5.000 M300.00 813.962500 M -76.86 -91.19 -56.86
5.000 M 5087 M300.00 824.005769 M -69.13 -83.46 -49.13
5.037 M 5700 M100.00 k 824.060577 M -44.99 -59.32 -31.99

Date: 23.0CT.2024 09:17:23
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Center 819 Mg 114 N/ Soan 11 4 Mk

Tx Channel BANCP6 MASK 10M L
Bandw dt h 10 M Fower 13.31 dBm
Sart Sop RBN Feq PwrAbs PwRel ALimt
[H] [H] [H] [H] [dB  [dEc] [dg
-5.700 M -5.037 M100.00 k 813.939423 M -34.48 -47.80 -21.48
-5.037 M -5.000 M300.00 813.962500 M -58.48 -71.79 -38.48
5.000 M 5. 037 M300. 00 824.005769 M -77.05 -90.36 -57.05
5.037 M 5. 700 M100.00 k 824.535577 M -56.80 -70.11 -43.80

Date: 23.OCT.2024 09:14:25
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Center 819 M 1 14 M/ Soan 11 4 Mz
Tx Channel BANP6 MK 10M UL
Bandw dt h 10 MHz Fower 13.17 dBn
Sart Sop BN Freq ParAbs ParRel ALint

[FE] [Fe] [Fe] [Fe] [den}  [dEc] [d5
-5.700 M -5.0387 M100.00 k 813.555769 M -56.76 -69.93 -43.76
-5.087 M -5.000 M300.00 813.962500 M -77.07 -90.24 -57.07
5000 M 5087 M300.00 824.024088 M -61.61 -74.78 -41.61
5.037 M 5700 M100.00 k 824.078846 M -36.54 -49.71 -23.54

Date: 23.0CT.2024 09:16:31
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Rf 30 dBr
Bfdet 17 dB ]
20 T Lza~
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T oy
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Grter 819 Nik 114 Mg/ Span 11 4 Mz
Tx Channel BANCP6 MASK 10M L
Bandwi dt h 10 M Fower 14. 37 dBm
Sart Sop RBN Feq PwrAbs PwRel ALimt
[H] [H] [H] [H] [dB}  [dEc] [dE

-5.700 M -5.037 M100.00 k 813.939423 M -44.10 -58.46 -31.10
-5.037 M -5.000 M300.00 813.975962 M -68.80 -83.16 -48.80
5.000 M 5.037 M300.00 824.005769 M -77.10 -91.46 -57.10
5.037 M 5.700 M100.00 k 824.206731 M -56.82 -71.19 -43.82

Date: 23.OCT.2024 09:12:32
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